1.1
1.2

4.1
4.2
5.1
5.2
6.A.1
6.A.2
6.B.1
6.B.2

8.A.1
8.A2
8.A.3
8.A4
8.A.5

H3 CONTENT

BRI P4 LB AGp fIlEOE -+ e oo e e e 1
BRGEIL M ER AT fIIEE -+ e e oo e e e e oo e 3
U P ED RAGHALOE <+ -+ == e e e e e e e e 5
T TER MM B Throttle Control MECRAIISITL -+« -+« ++r=srresrsreemmeeoms e et e e et e et 7
B BERAR CAD  CIULCh (A) «+ereeereeseres et ettt 10
BIL SRR (B)  CIULCh (B) «v e eereeseresesses ettt ettt 13
HE LA B EXRAUSE PIDE -+ ++e e+ eseeem e tem ettt ettt 15
TR HE B R NIUELEE <+ e v ee e eeeeemee e e e, 17
FRATEEBAR (AD SRULHle GEAT (A) ++rrrrerresrreeserem sttt ettt 19
BRATRIRAR (B) SHUtle @ear (B) «+-++++reresrresrer e tatas ettt bttt 2
BRATEY. TEATHEEEE (A)  Shuttle gear, Creep GEar(A) «+« -+« s sestsrerrssetasttatttas ittt 75
PATHE . TEATEYMR (A)  Shuttle gear, Creep Ear(A): -« -««-«w-rr=rremramremeaet ittt 29
LI RA TR FEQIMIE - == ee e e e e e e e oo 39
ATOREIAFA A (1) Front Driving Axle (MIddIE) -«-««--«sssesereseamrmatttattitit et 34
RTORENME S (F230085% ) Front Wheel Drive Axle (Left Side-SIOWAOWIL) -« xxeessrerrerermrimmiii 37
ATIREIM R (ARIE)  Front Wheel Drive Axle (Right side-SIowWdOwn) -+« +««+xesereestrastmaiaiiiatirs 41
AITIREIHR R (504G3.31.016 #5#F)  Front Wheel Drive Axle (504G3.31.016 Assembly)------------erseoeemesmreea 45

ATBRSNME A% (504G3.31.012 #34F)  Front Wheel Drive Axle (504G3.31.012 Assembly): -« -ceeeeeeereeeeeenne 47



8.B
9.A
9B
9.C
9.D
10.A
10.B
10.C
11.A
11.B
11.C
11.D
11.E
12
13.A.1
13.A.2
13.B.1
13.B.2
14.1
14.2

ﬁﬁ ﬁlﬂ Eu\ ﬁk FrONT AXIES *+ v vttt ettt ettt reetettttt ettt e 49

BT BRE S 2K Front DIive WHEel (8.3-20) -+« ++cseesrestemmtamtaiiatit ittt 53
BT BRZIHE 2 B Front DIve WREEl (9.5-20) -+« -+« +rssrrseesttamtaitatia ittt 55
S 2 R DIrective Wheel (6.00-16) «+-«--rreeermmmemmmea oot e oot 57
BTBRZNHE SR Front DIive Wheel (7.50-16) «+-«--«xreeomeemmtamee ittt 59
DRSNS BT DILVE WREEL -+« veeemeeee e e ettt 61
RENES B DIIve WHEEl(11.2-28) -+« ++s e reretemtett ettt 61
7K FLBEED S 24 7% Drive Wheel in paddy field(11-28) «+«+«++-esssereramtsratimttaii ettt 65
FEB|BE T 15 DFAWDAT -+« c= 7 ee e eemee e s e et e e 67
S B R PUlloup INSAllAtiON: -+ -+« s+ e eeseamttam et ah ettt 69
M BB PULloUp IStAllAtion: -+« ecsseseememesramt ettt 7
FE B 5 P B DIFAWDAIL -+« e e oo e e e e e e e e e et e e 73
BB BETE B8 DIFAWDAT o oo eee e eee e e e e e 75
FEF I T THANSIISSION SKAFE <+ re +re s eesrrmermree ot e e et e e 77
AFTHA IR (A GEAIDOX(A) *+++ e st remeremees et ettt ettt 79
AFSTHA R (B) GEArbOX(B) -+ st rereeemeests ettt ettt et ’3
AFTRA IR (A GEAIDOX(A) -+ +esrseerrerameamestam ettt et bbb ]7
AFSTHA R (B) GEArbOX(B) -+ e e reseseressestet ettt ettt 90
JEBFIAR (A) REAT AXIG(A) -+ eeereem e raseetes ettt 94
JEMFIAE (B) ReAr AXIG(B) et rstrreresemsest ettt ettt 97



143 ZEFRAN R R DIfferential LOCK «««««rrr+ss++ rrrrssssssrreeaas e e ettt e e e 99
15 FZRAEFN FA R FINAl TEAMSIIISSION -+ # 55 s eeeeessseessmmssttt bttt ettt e e e e e ettt e e e e 101
161 WUREEF ARG (A Full Hydraulic POWer Steering Gear (A) <+« -««+«+rr-seesrarmermmameiiaiiiia 104
162 WEEEF AL (B)  Full Hydraulic Power Steering Gear (B) -« +««+«+rw-srsrearremmameeaaeea 107
17.AL ENSTHTHE AR PTIO -+ v+ 110
17.A2 TR B A2 MR Hydraulic ClUtch: -« «esee e e 114
178 BN JTHRT LB PTIO -+vvvvveeeeemsssssssss s 116
18 |2 B AR NI R Disc Brake and Operation MechaniSim -« -««««-+«+««seeseemeasmeommaitiiaiiia 121
19 JEEAB BT SEAL -+ o+ oo oo s s s e e e e e e e e e oo 125
200 HLEYRE R (A) Hood and Panel (A) «-«--«w-srrorrrermmmrmeamea et 127
202 HLEAYFEREE (B) Ho0d and Panel (B)« -« -« - xrosrresmeasmtatiatiaiie it 130
21IA  HIRBRZEMR ELeCtriCal SYStemm: -« -« e oreeesreermeasmt ettt 133
20B  HUSRBUMIR EIECHCAl SYSEIm: -+ e rereesremee ettt 136
27 L R R TOOLDOX ++++ e 139
23 BRI BB FUEL TAIIK v e v eeeese e ettt e e 141
24.A  HIARESYR MR AR FOOt MU SHIELAS RESE v wrrrrrressssesssssmssstttt et e e e e ettt e e 144
24B  HIBRESYEHR MR FOOt MU ShIElds RESE -+« ««««««xxsxssssmssssssssssissse s 148
25.A.1 FETFELEAR (A)  Hydraulic POWer Lift (A) -« -« -« srrreememmememeame et 151
25.A2 3RTFEEMR (B)  Hydraulic POWer Lift (B) <+« -«c reesreesrmasmmamtaita ittt 154

25. A3 ﬁ:ﬂ%ﬁé\ﬁk Q) Hydraulic Power Lift (C) ........................................................................................... 157



25.A4
25.A5
25.A.6
25.B.1
25.B.2
26.A
26.B
27.A
27.B
27.C
28.A
28.B
29

30

31

32

%\%ﬂ_%%‘é\ﬁk (D) Hydraulic Power Lift (D) ........................................................................................... 159

PRTFFREB (504G3.55.011 #44F)  Hydraulic Power Lift (504G3.55.011 Assembly) «««++-vwreeemssrrssnreesnineenne: 163
$RTH A S% (504G3.55.038 i) Hydraulic Power Lift (504G3.55.038 Assembly) -«««wrressrreerrresssmsrreeessneee: 165
FRTH 2% B BU(A)(BC S6A F1 58A) Hydraulic Power Lift (A) < +rrereerserrrrrmsnmettriiiiitiiii i 167
T8 KUBB)(FT 56A F1 58A) Hydraulic POwer Lift (B):+««« st rrerstrrrrssretsmttuiitiiii ittt 169
EHESE B MU SUSPEnSIOn MECRaMISIY «++++««««wwrrrr s ss st sttt 171
RGN SUSPENSION IMECRAMISIIL «««««+++r e e e e e s et e e e sttt 174
WEIRTE 2% M Hydraulic Lifting Pipeline ASSembly -« ++«««xerssstrrrmssmtttmiiiinitiiiiiitii 177
WESRTE R G M Hydraulic Lifting Pipeling ASSEMbBLy:+««««+rrrerstrrsnatruuntttiiitiiiittiii i 182
WEARTE R G M8 Hydraulic Lifting Pipeling ASSEMmbBLy: -+« -« +trrerstrrmnstrrinnttiiiiiiitiiiii 186
ROTC AR Front Balance Weight -+ ««+rrrrrrrrrrrrr sttt 190
T PC B B Front Balance Weight «++««««« -« srrrrrmrm sttt ettt 192
TR (1E35)  Safety Frame (OPHiOnal) <« s sssrrrrrrrsssmmnn sttt 194
/Ek 7>J<<|J /lzjé Eé 52 (lﬁ%) Air Brake Installations for Trailer (Optional) ............................................................. 196
o B B R (2D Middle PTO (Optional) ««««+rerererrsssrrrmsssssttiiiii ittt 199

ﬁ IgE] J\_H%__.‘El‘}ik ( Jﬁ"%é ) Sunshade (Optional) ........................................................................................... 202



1.1 BB K Air Filter
504G3. 10A. 001




11 TPEBER (EENEHERR)

Air Filter (For exhaust silencer inside)

J¥5 Ser.No. {85 Part No. LRI Name & Specifications &= Quantity %% Remarks
1 504G3.10A.011 |ZSJEiE % Air filter 1
2 JB/T8870-1999 M4 (51-70) Clip (51-70) 3
3 504G3.10A.101 |=)Eds S E air duct 1
4 504G3.10A.104 |=5uE 28 Air filter bracket 1
5 504G3.10A.102 |HAE Air rubber pipe 1
6 GB/T6170-2000 [#&5} M8 Hex. nut M8 2
7 GB/T93-1987 1 8 Spring lock washer 8 2
8 GB/T5783-2000 [#2#: 8x25 Hex. head bolt M8x25 2




1.2 BB K Air Filter
504G3. 10B. 001




1.2 TREELA Air Filter

Ser.No. Part No. A TR T H A Name & Specifications Quantity Remarks
1 GB/T97.1-2002-10 i 10 Plain washer 10 2
2 GB/T93-1987-10 i 10 Spring Lock washer 10 2
3 GB/T5783-2000-M10x%25 B2 M10X 25 Hex. head bolt M10x25 2
4 550.10.102 WARE Enter air pipe 1
5 JB/T8870-1999-3(51-70) 4 3 (51-70) Clip 3(51-70) 2
6 504G3.10B.011 TUERR Air filter 1




2 F I B pk Radiator
504G3. 13. 001




2 BIAEEE A Radiator

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 GB/T6170-2000-M10 mZ2HE M10 Hex. nut M10 4
2 GB/T97.1-2002-10 HEE 10 Plain washer 10 2
3 504G3.13.104 i Rubber pad 2
4 504G3.13.011 HUPR A B Radiator 1
5 GB/T6170-2000-M8 SN Hex. nut M8 2
6 GB/T93-1987-8 P 8 Spring lock washer 8 2
7 GB/T97.1-2002-8 #PpE 8 Plain washer 8 2
8 GB/T5783-2000-M8x20 22 M8 X 20 Hex.head bolt M8x20 2
9 550-1.51.101 wE % Stamping steel ribbon 1
10 504G3.13.012B R thermal baffle 1
11 484.13.101 FaikeE Upper water hose 1
12 JB/T8870-1999-d60(40-60)  |MEfi d60 (40-60) Clip d60(40-60) 4
13 504G3.13.103B IKFEFEIR Pull rod, radiator 1
14 504G3.13.102 K E Lower water hose 1




-
S
'f@-'@\
N\
= e
L b

3 TP NA 2 A& Throttle Control Mechanism
504G3. 20. 001

33




3 WIS K Throffle Control Mechanism

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 504G3.20.014 FI IR R H A& Hand throttle wire 1
504G3.20.014A FI IR R H A1 Hand throttle wire 1 Efil
2 GB/T5783-2000-M6x20 B2 M6 X 20 Hex. head bolt M8x20 2
3 GB/T93-1987-8 HlE 8 Spring lock washer 8 2
4 GB/T5783-2000-8x25 B2 M8 X 25 Hex. head bolt M8x25 3
5 GB/T97.1-2002-8 2 8 Plain washer 8 4
6 504G3.20.104 s Bush 1
7 504G3.20.021 HEERE A Connect board 1
8 504G3.20.115 L2 Thimble 1
9 GB/T91-2000-2x14 B 2Xx14 Split pin 2x14 1
10 504G3.20.102 FESE v Friction lining 1
11 504G3.20.105 I Si%-Yay Acetabuliform mat 2
12 GB/T6170-2000-M12 BELE M12 Hex. nut M12 2
13 504G3.20.101 ES Rubber boot 1
14 504G3.20.012 T TEBEIIEE 1 Operating lever,Hand throttle 1
15 504G3.20.011 FAEH Handle 1
16 550.20.104-1 T T SRR Foot throttle pedal 1
17 GB/T879.4-2000-5%20 B 5X20 Parallel pin 5x20 1
18 550.20.021-1 BRIV T ) B AT AR -S4 Foot throttle lever 1
19 GB/T93-1987-6 HIE 6 Spring lock washer 6 2
20 GB/T6170-2000-M8 =R M8 Hex. nut M8 2
21 550.20.120-1 ¥ e Rubber knot 2
22 GB/T6172-2000-M8 =R M8 Hex. nut M8 2
23 GB/T5781-2000-M8x40 B2 M8 X 40 Hex. head bolt M8x40 2
24 550.20.121-1 IS5 Throttle bracket 1




3 WIS K Throffle Control Mechanism

Gk
Ser.No. Part No. A TR T F A Name & Specifications Quantity Remarks

25 550.20.122-1 H Twist spring 1

26 550.20.123-1 Tl RE Rocker,Hand throttle 1

27 GB/T879.1-2000-4x22 fH 4X22 Parallel pin 4x22 1

28 GB/T879.1-2000-6x22 B 6X22 Parallel pin 6x22 1

29 550.20.015-1 IR Rocker 1

30 GB/T91-2000-1.6x12 B 16X 12 Split pin 1.6x12 5

31 GB/T97.1-2002-6 P 6 Plain washer 6 4

32 GB/T882-1986-B6x20 FH %A B6X 20 Clevis pin with head B6x20 2

33 504G3.20.103 CHEMR Support board 1 whe, WETIE
504G3.20.031 YRR A Support board 1 s, ANEAE

34 504G3.20.015 I 1] hr 2k 2H A4 Foot throttle wire 1
504G3.20.015A IR T 17 2R 20 A 44 Foot throttle wire 1 ES)III

35 GB/T 845-1985-ST4.2x16 HXRET ST4.2X 16 Bolt ST4.2x13 1




4.1 BABEK (A) Clutch (A)
504G3. 21. 001

14 13 12 1 10 9 8 176543 2 1

114

)

N T ,’h
O (g,_y_i’@

< TR

1516 17 18 19 20 21 B &) 22 (D 23 24 25 26

10

27 28



4. 1BEE8R B (A) Clutch (A)

Ser.No. Part No. A FR IS Name & Specifications Quantity Remarks
1 504G3.21.021-1 HE R REE 1 Clutch pedal 1
2 GB/T882-1986-B10x30 Hi%h B10X 30 Pin shaft B10x30 2
3 504G3.21.014 B A AP R A Release pull- rod 1
4 GB/T97.1-2002-10 HPEE 10 Plain washer 10 2
5 GB/T91-2000-3.2x20 B4 3.2X20 Split pin 3.2%20 2
6 504G3.43.103-1 EEVALS Return spring 1
7 504G3.43.101 ek Rubber plug 1
8 504G3.43.135 £ (2520) Bush (2520) 2
9 JB-FT-CU-12 HEHEpE 12 Combined seal washer 12 2
10 504G3.21.111 G ar i & Sleeve,clutch shaft 2
11 GB/T5783-2000-M10x40 B2 M10X 40 Hex. head bolt M10x40 12
12 GB/T93-1987-10 #pE 10 Spring lock washer 10 12
13 504G3.21.101-1 B e g ik Clutch case 1
14 GB/T119.2-2000-B10x22 4 B10X22 Parallel pin B10x22 2
15 996911K39-5 o7 B K Release bearing 1
16 GB/T5783-2000-M8x20 B2 M8 X 20 Hex. head bolt M8x20 1
17 GB/T879-2000-5%35 B 5X35 Slotted spring pin 5%35 2
18 GB/T879-2000-8%35 B4 8X35 Slotted spring pin 8%x35 2
19 504G3.21.102 3 S i 7 A Release bearing seat 1

20 304G2.21.104 AR Release fork 1
21 504G3.21.013 o EEES R Release shaft, clutch 1
22 300.21A.148 FAF 3k Rod clevis 1
23 GB/T6171-2000-M10x1 BEEE M10X 1 Fine thread hex. nut M10x1 1
24 GB/T6170-2000-M10 BERE M10 Hex. nut M10 1
25 GB/T5783-2000-M10x45 B2 M10X 45 Hex. head bolt M10x45 1

11



4 18EREK (A Clutech (A)

Ser.No. Part No. &N Name & Specifications Quantity Remarks
26 504G3.21.103 i Rubber plug 1
27 300.21C.133 VR A Adjust bolt 1
28 GB/T6170-2000-M6 BELE M6 Hex. nut M6 2

12



4.2 BAZBERK (B) Clutch (B)
504G3. 21. 001

13



4.2 BEBRERK (B) Clutch (B)

Ser.No. Part No. S2FR B FRE Name & Specifications Quantity Remarks
1 504G3.21.012 B s NBha Sk Driven plate 1
2 XL138Y-Z (P2) B A R A 5 Pressure plate &Clutch cover 1
3 GB/T119.2-2000-B8%20 4 B8X20 Straight pin B8x20 3
4 GB/T93-1987-8 g 8 Spring lock washer 8 6
5 GB/T5783-2000-M8x20 B2 M8 X 20 Hex. head bolt M8x20 6

14



5. 1. #E A & & Fk Exhaust Pipe
500D. 22. 001

15



5.1 HES% B Exhaust Pipe

Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks
1 500D.22.102 HACE Exhaust bent pipe 1
2 GB/T5783-2000-M10x30 244 M10 X 30 Hex. head bolt M10x30 8
3 500D.22.011 By 47 28 i Bl Pipe fence 1
4 1204.22.102 LARFRR Safety mark 1
5 GB/T 6170-2000-M10 =B M10 Hex. nut M10 4
6 GB/T93-1987-10 P 10 Spring Lock washer 10 4
7 450.22.101 B 4 Paper gasket 1
8 504-4.22.012 HAREH G Exhaust pipe 1

16



5.2 VHE & KR
Muffler

17



5.2 Y4 75 28 4 i Muffler

J¥*5 Ser.No. X5 Part No. IR SR Name & Specifications HE Quantity | #%7F Remarks
1 504G3.22.011 HE S HA T Muffler 1
2 504G3.22.012 W 4i52-55 Clip 52-55 1
3 504G3.22.013 HRE RS Exhaust pipe 1
4 GB/T 5783-2000 [MZfEM8x12 Flange bolt M8x12 12
5 GB/T 97.1-2002  |#%[&]8 Plain washer 8 12
6 504G3.22.102 RPN E(—D Guarding net 1 1
7 504G3.22.103 RAP I EE (=D Guarding net 2 1
8 504G3.22.104 RPN E (=D Guarding net 3 1

18



6.A. 1 R E K (A) Shuttle gear (A)

504G3. 29A. 001

L6

19



6.A. 1 BATEEE R (A) Shuttle gear (A)

Ser.No. Part No. A2 R N F A Name & Specifications Quantity Remarks
1 504G3.29.101 o R A Bearing seat 1
2 GB/T5783-2000-M10x25  [#Z4: M10X 25 Hex. head bolt M10x25 3
3 GB/T93-1987-10 P 10 Spring lock washer 10 9
4 GB/T13871-1992-FB40x55x8 | 253} [&] FB40X 55X 8 Oil seal FB40x55x8 1
5 GB/T276-1994-6208 REhiA& 6208 Ball bearing 6208 1
6 504G3.29.201 i N 20 A1 Input shaft 1 504G3.41.001
7 GB/T283-1994-NJ304E  [i&#h%hA& NJ304E Ball bearing NJ304E 1
8 504G3.29.117-1 9 HhATRE & Spacer 1
9 504G3.29.116 AT B A 1 Priven gear [ 1
10 GB/T5846-1986-K25x31x25 |§liZk K25X 31X 25 Needle bearing K25x%31x25 1
11 504G3.63.102 Tl FH A4 830 Circlip for shaft 30 2
12 [450.37.177-1 B Nt Input shaft grease seal 1 504G3.41.001
13 450.37.175 IS Copper bush 1 504G3.41.001
14 [504G3.29.102 kg Spacing collar 2
15 504G3.29.103 41840 Circlip for shaft 40 1
16  |504G3.29.104 BATH Eshk e 1 Driving gear | 1
17 [504G3.29.105 B HikRE Spacer 1
18 [504G3.29.106 BATHE E B 1 Driving gear 1I 1
19  |GB/T276-1994-6207 Bl 6207 Ball bearing 6207 1 504G3.41.001
20  [504G3.29.113 B oHEREE Spacer 1
21  |GB/T893.1-1986-72 P48 72 Circlip for shaft 72 1 504G3.41.001
22 |504G3.29.108 o kg Spacing collar 1
23 |504G3.29.107 B AR Clutch pressure plate 1
24 |GB/T276-1994-6206 RahiA& 6206 Ball bearing 6206 1
25  |GB/T5783-2000-M10x35 |44 M10X 35 Hex. head bolt M10x35 6




6.A. 1 BATEEE R (A) Shuttle gear (A)

Ser.No. Part No. A2 R N F A Name & Specifications Quantity Remarks
26  |GB/T893.1-1986-62 $4kE 62 Circlip for shaft 62 1
27 |504G3.29A.101 5 2nd shaft 1
28  [504G3.29A.102 e E Splined joint sleeve 1
29  |GB/T879.1-2000-6%36 SRS 6X 36 Dowel pin 6x36 1
30 |504G3.29.110 AT R 58 bR Spacing collar 1
31 GB/T119.1-2000-B10x22  |[EA:44 B10X 22 Round pin B10x22 2
32 |GB/T276-1994-6005 Bl 6005 Ball bearing 6005 2
33 |504G3.29.111 AT H A Gear 1
34 |504G3.29.114 AT A5 1T Priven gear I 1
35 GB/T893.1-1986-47 ik 47 Circlip for shaft 47 1
36 GB/T5846-1986-K30x36x25 |Hli7k K30X 36X 25 Needle bearing K30x36x25 1
37  |GB/T879.1-2000-8x50 SR 8X50 Dowel pin 8x50 1
38 550-1.37A.117 1E4 Stop pin 3
39 |550-1.37A.116 FE4e Bracket 3
40  |[550-1.37A.115 G Spring 3
41 504G3.29.115 [F] 2 2814 %2 Hub gear 1
42 |504G3.29.109 PR AT 4 v [A) Middle shaft 1
43 550-1.37A.112 [F 22N E Hub sleeve 1
44 550-1.37A.114 EHEZZD Synthronization ring 2
45  |504G3.29.123 TeAT R4 k% Spacing collar 1
46 504G3.29.118 48 25 Circlip for shaft 25 1

21



6.A.2 R E K (B) Shuttle gear (B)
H04G3. 29A. 001

12

(6)
V)]
13
14
15
(L)

16
17
18
19
(16)
20
(6)
21
22
23
(&)
24

22



6.A. 2 RITE)X (B) Shuttle gear (B)

Ser.No. Part No. A TR T H A Name & Specifications Quantity Remarks
1 504G3.29.020 BRATHER DTN Shift level handle 1
2 504G3.29.019 BRAT PR IEA 1 Shift level 1
3 504G3.29.131 Bz e Dust cap 1
4 GB/T879.1-2000-6x24 PR 6X 24 Dowel pin 6x24 3
5 GB/T5783-2000-M8x60 R M8 X 60 Hex. head bolt M8x60 3
6 GB/T93-1987-8 g 8 Spring lock washer 8 6
7 GB/T97.1-2002-8 HPpE 8 Plain washer 8 4
8 504G3.29.030 R SCRRE AT Automotive frame 1
9 504G3.29.209 RSB Bush 2
10 504G3.29.016 FiRHAH Gimbal II 1
11 GB/T894.1-1986-15 49k 15 Circlip for shaft 15 3
12 GB/T6170-2000-M8 PR RE M8 Hexagon nut M8 2
13 GB/T5783-2000-M8x30 R M8 X 30 Hex. head bolt M8x35 2
14 504G3.29.129 TR Adjusting plate 1
15 504G3.29.128 2l Joint shaft 1
16 GB/T894.1-1986-28 56 28 Circlip for shaft 28 2
17 504G3.29.112 B 4 B[] 52 4N 22 Circlip for shaft 28 2
18 504G3.29.127 e Safety cover 1
19 504G3.29.015 FimATH A 1 Gimbal | 1

20 GB/T5783-2000-M8x16 B2 M8 X 16 Hex. head bolt M8x16 2
21 GB/T894.1-1986-18 408 18 Circlip for shaft 18 1
22 504G3.37.168 itk Baffle 2
23 GB/T3452.1-1992-20x2.65  |0fEK 20X2. 65 O-ring seal 20x2.65 1
24 504G3.29.013 BRATHEYCRIR S Sliding block 1
25 GB/T308-2002-8 PER 8 Lock ball 8 2

23



6.A. 2 BRAITEEERR (B)

Shuttle gear (B)

4R
Ser.No. Part No. A TR S H A Name & Specifications Quantity Remarks
26 254G3.37.163 E o B Positioning spring 2
27 504G3.29.126 MAT R X Shift fork 1
28 504G3.29.125-1 WMRAT $5 88 Xk Patrol fork shaft 1
29 504G3.29A.105 =H Bushing 1
30 GB/T3452.1-1992-15x2.65  |0/EHE 15X 2. 65 O-ring seal 15%2.65 1
31 504G3.29A.011 PIRE A Baffle 1
32 GB/T894.1-1986-25 56 25 Circlip for shaft 25 1
33 GB/T 845-1985-ST4.2x16 H BZEE] ST4. 2X 16 Bolt ST4.2x13 1

24



6.B.1 B, RITHE K (L)
Shuttle gear, Creep gear (A)
504G3. 29. 001

25



6.B.1 HRITHY. JETHEYE R (A) Shuttle gear, Creep gear(A)
Ser.No. Part No. A TR S H A Name & Specifications Quantity Remarks
1 504G3.29.101 il 7K R Bearing seat 1
2 GB/T5783-2000-M10x25  [#ZF2 M10X 25 Hex. head bolt M10x25 3
3 GB/T93-1987-10 #HIE 10 Spring lock washer 10 9
4 GB/T13871-1992-FB40x55x8 | 235} ] FB40 X 55X 8 Oil seal FB40x55x%8 1
5 GB/T276-1994-6208 a7 6208 Ball bearing 6208 1
6 504G3.29.201 o N\l Input shaft 1 504G3.41.001
7 GB/T283-1994-NJ304E  |¥&zh#h#& NJ304E Ball bearing NJ304E 1
8 504G3.29.117-1 B HEIRRE Spacer 1
9 504G3.29.116 BATHEB AR 1 Priven gear [ 1
10  |GB/T5846-1986-K25x31x25 |4l K25X 31X 25 Needle bearing K25x31x25 1
11 504G3.63.102 HhFH2RE 30 Circlip for shaft 30 2
12 [450.37.177-1 fan N Byt = Input shaft grease seal 1 504G3.41.001
13 450.37.175 LTRSS Copper bush 1 504G3.41.001
14 [504G3.29.102 kg Spacing collar 2
15 504G3.29.103 ik 40 Circlip for shaft 40 1
16  [504G3.29.104 MATH EBh i 1 Driving gear | 1
17 [504G3.29.105 BHRE Spacer 1
18 504G3.29.106 AT EFhvi e 1 Driving gear I[ 1
19  |GB/T276-1994-6207 a7 6207 Ball bearing 6207 1 504G3.41.001
20 [504G3.29.113 FEoHERE Spacer 1
21 GB/T893.1-1986-72 i 72 Circlip for shaft 72 1 504G3.41.001
22 |504G3.29.108 -t 1] Spacing collar 1
23 504G3.29.107 B G AR Clutch pressure plate 1
24 |GB/T5783-2000-M10x35  [#Z4: M10X 35 Hex. head bolt M10x35 6
25  |GB/T276-1994-6206 BB 6206 Ball bearing 6206 1




6.B.1 HRITHY. JETHEYE R (A) Shuttle gear, Creep gear(A)

Ser.No. Part No. A2 R N F kS Name & Specifications Quantity Remarks
26  |GB/T893.1-1986-62 $4kE 62 Circlip for shaft 62 1
27 |504G3.29.012 5 HEE 2nd shaft 1
28  |GB/T5846-1986-K20x26x17 |#li7&K K20X 26X 17 Needle bearing K20x26x17 1
29 504G329.138 L~ 26 Circlip for shaft 26 1
30 |504G3.29.118 P4 25 Circlip for shaft 25 3
31 254G3.37.108 i 5 25 Splieing sleeve gear seat 1
32 |254G3.37.109 i 5 Sliding gear 1
33 [504G3.29.119 JEAT Pt & Bush 1
34 |504G3.29.120 AT R4 1 Gear | 1
35 |504G3.29.121 JRITHikRE Spacer 1
36 |504G3.29.123 4T+ k% Spacing collar 3
37 GB/T5846-1986-K25x31x20 |§liZk K25X 31X 20 Needle bearing K25%31x20 2
38 |504G3.29.124 eAT 4 A Fe 11 Gear I 1
39 |504G3.29.122 J@AT 5145 e il Gear shaft 1
40  |GB/T879.1-2000-8%45 BEES 8X 45 Dowel pin 8x45 1
41 504G3.29.110 AT H4 1 58 b Spacing collar 2
42 |GB/T119.1-2000-B10x22  |[E4:4S B10X 22 Round pin B10x22 2
43 |GB/T276-1994-6005 RahiA 6005 Ball bearing 6005 2
44 |504G3.29.111 AT TS F Gear 1
45  |504G3.29.114 AT HR sl 1 Priven gear I 1
46  |GB/T893.1-1986-47 k8 47 Circlip for shaft 47 1
47 GB/T5846-1986-K30x36x25 |§liZk K30X 36X 25 Needle bearing K30x36x25 1
48  |GB/T879.1-2000-8x50 BAPEAY 8 X 50 Dowel pin 8x50 1
49 550-1.37A.117 1H5H Stop pin 3




6.B.1 HRITHY. JETHEYE R (A) Shuttle gear, Creep gear(A)
Ser.No. Part No. A2 R N F kS Name & Specifications Quantity Remarks
50 550-1.37A.116 FE4e Bracket 3
51 550-1.37A.115 G Spring 3
52 |504G3.29.115 [F) 22 28 4 2 Hub gear 1
53 504G3.29.109 FRAT 4 A il Middle shaft 1
54 550-1.37A.112 [ERAZ S Hub sleeve 1
55 550-1.37A.114 EEZZN Synthronization ring 2

28



6.B.2 RIPFE. RITEHE &K (B)
Shuttle gear, Creep gear (B)
504G3. 29. 001

1
2
3

10
\ A
M o \ 5
12 ’
7
\ 8
\ 9

5)32 33

25 26 27 28 29 (29) 30(11\31(2%
B \
“J\“—‘,

29



6.B.2 MRITHY. JETHEYEH (B) Shuttle gear, Creep gear (B)

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 504G3.29.020 AT HERN TR Shift level handle 1
2 504G3.29.019 AT PA AT A A Shift level 1
3 504G3.29.131 By = Dust cap 1
4 GB/T879.1-2000-6x24 PR 6X 24 Dowel pin 6x24 3
5 GB/T5783-2000-M8x60 B2 FE M8 X 60 Hex. head bolt M8x60 3
6 GB/T93-1987-8 HpE 8 Spring lock washer 8 6
7 GB/T97.1-2002-8 2 8 Plain washer 8 4
8 504G3.29.030 U Ry CRE g e Automotive frame 1
9 504G3.29.209 U5 R Y MRS Bush 2
10 504G3.29.016 Fim T H A1 Gimbal 11 1
11 GB/T894.1-1986-15 il 15 Circlip for shaft 15 4
12 504G3.29.129 VEREE Adjusting plate 1
13 GB/T6170-2000-M8 B2 EE M8 Hexagon nut M8 2
14 GB/T5783-2000-M8x35 B2k M8 X 35 Hex. head bolt M8x35 2
15 504G3.29.128 R Joint shaft 1
16 GB/T894.1-1986-28 48 28 Circlip for shaft 28 2
17 504G3.29.112 B4 B ] i AN 22 Circlip for shaft 28 2
18 504G3.29.127 IE/RESS Safety cover 1
19 504G3.29.015 TR HAEM T Gimbal [ 1

20 GB/T5783-2000-M8x16 HZFe M8 X 16 Hex. head bolt M8x16 2
21 GB/T894.1-1986-18 4k 18 Circlip for shaft 18 1
22 504G3.37.168 FAHR Baffle 2
23 GB/T3452.1-1992-20x2.65  |0JZE 20X 2. 65 O-ring seal 20x2.65 1
24 504G3.29.013 AT HHCR IR S Sliding block 1
25 GB/T308-2002-8 ER 8 Lock ball 8 2




6.B.2 MRITHY. JETHEYEH (B) Shuttle gear, Creep gear (B)

Ser.No. Part No. L2 FR B FR R Name & Specifications Quantity Remarks
26 254G3.37.163 o7 5 Positioning spring 2
27 504G3.29.126 AT HEER X Shift fork 1
28 504G3.29.125-1 MRAT $4 8k X Patrol fork shaft 1
29 GB/T879.1-2000-6x28 BPERY 6X28 Dowel pin 6x28 3
30 504G3.29.134 AT #4548 Xl Patrol fork shaft 1
31 504G3.29.133 AT #4548 X Shift fork 1
32 504G3.29.023 AT $44k Sk et Sliding block 1
33 GB/T3452.1-1992-15x2.65  |0JZ[E 15X 2. 65 O-ring seal 15x2.65 1
34 504G3.29.022 LR IR Rocker 1
35 GB/T97.1-2002-10 #PE 10 Washer 10 2
36 504G3.29.024 AR A Pull rod weldment 1
37 GB/T91-2000-3.2x14 B 3.2X14 Split pin 3.2x14 2
38 504G3.43.115 £ (2030) Bush (2030) 1
39 504G3.29.031-1 AT PR AT RS 1 Operating lever 1
40 504G3.29.132 EAT £ 4 £ AT A Handle 1
41 GB/T894.1-1986-25 48 25 Circlip for shaft 25 1
42 GB/T 845-1985-ST4.2x16 E BEE] ST4. 2X 16 Bolt ST4.2x13 1

31



7 HLZR & A Frame

504G3. 30. 001

32



7 M2 B % Frame

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 504G3.30.011 LA A A Frame 1
2 GB/T6170-2000-M8 i EE M8 Hex. nut M8 8
3 GB/T93-1987-8 HlE 8 Spring Lock washer 8 9
4 504G3.30.103 Y Cushion 2 2
5 504G3.30.104 iR Cushion 1 2
6 504G3.30.105 A AR Front cover board 1
7 550-1.47.104 HL 2R 4 Battery line guard 2
8 504G3.30.102 HAAE AT Battery clamping boit 2
9 GB/T5783-2000-M8x20 B2 M8 X 20 Hex.head bolt M8x20 4
10 504G3.30.101 7 4 I 2 Rubber pad,battery 1
11 504G3.30.012 FELJEAL I i A5 A Battery clamping plate assy 1
12 GB/T93-1987-14 HpE 14 Spring Lock washer 14 16
13 GB/T5783-2000-M14x35 BEAE M14 X 35 Hex.head bolt M14x35 12
14 GB/T93-1987-12 i 12 Spring Lock washer 12 4
15 GB/T5783-2000-M12x35 B2 M12X 35 Hex.head bolt M12x35 4
16 GB/T5782-2000-M14x50 Bk M14X 50 Hex.head bolt M14x50 4
17 GB/T97.1-2002-8 2 8 Plain washer 8 3
18 GB/T5783-2000-M8x16 HZFe M8 X 16 Hex.head bolt M8x16 1

33



8.A. 1 RIS & A& ()

Front Drive Axles(Middle)
504G3. 31. 001

11 12 13 14 15 16 17 18 1511 20 212223 24 25 26 27(1) (22

Qo
(22)  LL 43 42 41 (L)LO 39 38 74

34



8.A. 1 Fiah#F 2 % () Front Wheel Drive Axle ( middle )

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 JB-FT-CU-16 2H &% d5 i 2 e 16 Copper washer 16 3
2 304.31.013-1 2R A& Oil dipstick 1
3 504G3.31.121 VH L 57 JH Cylinder pedestal 1
4 GB/T93-1987-12 pE 12 Spring lock washer 12 8
5 GB/T5786-2000-M12x1.5x40 424 M12X1.5X40 Hex. head bolt M12x1.5x40 4
6 GB/T6170-2000-M16 BERE M16 Hex. nut M16 2
7 GB/T93-1987-16 P 16 Spring lock washer 16 2
8 GB/T27-1988-M16x65 B2 FE M16 X 65 Hex. head bolt M16x65 2
9 304.31.122 Ui R Wy End cover gasket 1
10 304.31.019 B 2 R v 25 2H A4 End cover of front pedestal 1
11 JB/T7940.1-1995-M10x1 A M10X 1 Grease cup M10x1 4
12 GB/T5783-2000-M6x12 A M6 X 12 Hex. head bolt M6x12 4
13 GB/T93-1987-6 g 6 Spring lock washer 6 4
14 504G3.31.207 B 57 A Front pedestal 1
15 304.31.219-1 B S PR A B Front pedestal bush 1
16 304.31.123-1 EIEEEHERYa Shims for front swing axle demand
17 GB/T3452.1-1992-65%2.65 OB 65X2. 65 O-ring seal 65%2.65 1
18 GB/T5783-2000-M8x16 BEFE M8 X 16 Hex. Head bolt M8x16 2
19 GB/T93-1987-8 P 8 Spring lock washer 8 2
20 504G3.31.013 BRI ST Pin shaft 2
21 504G3.31.125 (fEEES Spacer 2
22 GB/T119.1-2000-B10x20 4 B10X20 Straight pin B10x20 5
23 504G3.31.012 AR Mk Differential assembly 1
24 504G3.31.130/131/132 1 2 5 A 1A 50 T RO Tab for driven bevel gear demand
25 GB/T3452.1-1992-132x2.65 |08 132X 2.65 O-ring seal 132x2.65 1

35



8.A. 1 Fiah#F 2 % () Front Wheel Drive Axle ( middle )

Ser.No. Part No. L2 FR B FR R Name & Specifications Quantity Remarks
26 304.31.119-1 WAE Vent pipe 1
27 304.31.118-1 WA gE Vent plug 1
28 504G3.31.112 HEEE Right half shaft housing 1
29 GB/T93-1987-14 R 14 Spring lock washer 14 12
30 GB/T5786-2000-M14x1.5x40 |#24 M14X 1. 5X 40 Hex. Head bolt M14x1.5x40 8
31 504G3.31.114 A5 2 Tl Right half shaft
32 GB/T5783-2000-M10x40 B2 M10X 40 Hex. head bolt M10x40 10
33 GB/T93-1987-10 2B 10 Spring lock washer 10 10
34 200.38.024 I R ZE e ok Oil drain plug 1
35 GB/T5783-2000-M14x45 BEAE M14 X 45 Hex. head bolt M14x45 4
36 504G3.31.212 Ji 7 JHE Rear pedestal 1
37 GB/T3452.1-1992-45x2.65  |0J£FE 45X 2. 65 O-ring seal 45x2.65 1
38 GB/T3452.1-1992-69%2.65 0L BBl 69X 2. 65 O-ring seal 69%2.65 1
39 304.31.221-1 J5 > B Rear pedestal bush 1
40 GB/T5786-2000-M12x1.5%30 [#24 M12X 1. 5X 30 Hex. head bolt M12x1.5x30 4
41 504G3.31.016 T B HE A SRR Bevel drive pinion assembly 1
42 504G3.31.140/141/142 Tl R R Shims for bearing seat demand
43 504G3.31.111 e - Hl Left half shaft 1
44 504G3.31.110 JEE B Left half shaft housing 1

36



8. A. 2 W IRFNHT B A& (2 k)

Front Drive Axle (Left Side—Slowdown)
504G3. 31. 001

1 2 3 L 5 6 1T 8 9 10 11 12 1314 151 1718 19 20 21

51 (2) 50 49 (28) 48 LT 46 45 LbL 43 42 (28) 41 40 39 38 37

37



8.A. 2 BT ER (EiBW#E) Front Wheel Drive Axle (Left Side—-Slowdown)

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 GB/T5786-2000-M18x1.5%35 [#24: M18X 1.5X 35 hex. head bolt M18x1.5%35 4
2 GB/T93-1987-18 2P 18 Spring lock washer 18 6
3 504G3.31.101 IR Bh Drive shaft 1
4 504G3.31.127-1 i ESEE] Oil seal blocking ring 1
5 404-9.31.111 598 7K i 3EMC50 X 72 X 15,/12 Guard against turbid oil-seal MC50x72x15/12 1
6 304.31.102-2 X B4 [ Fixing ring of drive shaft 2
7 504G3.31.102-1 IRBh 5 Drive shaft cover 1
8 GB/T276-1994-6309 i 6309 Ball bearing 6309 1
9 GB/T3452.1-1992-236x5.3 OB 236X5. 3 O-ring seal 236x5.3 1
10 504G3.31.117 AR B 145 5 Driven bevel gear of final drive 1
11 GB/T276-1994-6307 Hh& 6307 Ball bearing 6307 2
12 504G3.31.122 e I PE AR Left final drive housing 1
13 GB/T6170-2000-M12 BEEE M12 Hex. thin slotted nut M12 1
14 GB/T276-1994-32009 HhA& 32009 Ball bearing 32009 1
15 GB/T276-1994-61911 Hh& 61911 Ball bearing 61911 1
16 504G3.31.123 17 Ve 7K I EEMC60 X 90 X 20/ 14 Guard against turbid oil-seal MC60%x90%20/14 1
17 GB/T119.1-2000-B10%x28 4 B10X 28 Straight pin B10x28 2
18 GB/T93-1987-12 pE 12 Spring lock washer 12 4
19 GB/T5783-2000-M12x40 B2 M12X 40 Hex. head bolt M12x40 4
20 504G3.31.201 T o) B Steering arm 1
21 GB/T6171-2000-M10x1 m2RE M10X 1 Hex. thin slotted nut M10x1 1
22 504.31.144 KATHRAT MIOX 1 Lockblot M10x1 1
23 JB7940.1-1995-M8x1 AR M8 X 1 Grease cup M8x1 1
24 304.31.202-1 BRERE [ 1ot B Steering arm bushing 1
25 GB/T308-2002-8.7312G200b [44Ek 8. 7312G200b Stillball 8.7312G200b 1 11/32”

38



8.A. 2 BT ER (EiBW#E) Front Wheel Drive Axle (Left Side—-Slowdown)

Ser.No. Part No. L2 FR B FR R Name & Specifications Quantity Remarks
26 GB/T3452.1-1992-34.5x2.65 |0J4FE 34.5X2. 65 O-ring seal 34.5x2.65 1
27 GB/T5783-2000-M10x25 B2 M10 X 25 Hex. head bolt M10x25 6
28 GB/T93-1987-10 P 10 Spring lock washer 10 22
29 504G3.31.107 ik s Upper bearing cover 1
30 GB/T3452.1-1992-92.5x3.55 |0J£FE 92.5X3. 55 O-ring seal 92.5x3.55 1
31 554.31C.147 T By Adjusting shims demand
32 GB/T276-1994-6013 Hh& 6013 Ball bearing 6013 1
33 304.31.138 BUEHR Lock washer 1
34 304.31.110-1 RVAEE] Blocking ring of upright shaft 1
35 504G3.31.108 v (a4 B B A R Driven bevel gear of the first drive 1
36 504G3.31.109 b a3 B ik R Driving bevel gear of the first drive 1
37 504G3.31.104-1 SEE Upright shaft housing 1
38 GB/T5783-2000-M12x30 P24 M12 X 30 Hex. head bolt M12x30 1
39 504G3.31.106-1 37 2l Upright shaft 1
40 200.38.024 JIUIHT R ZE e ik Oil drain plug 1
41 JB-FT-CU-16 2H &% 5 2 e 16 Copper washer 16 1
42 GB/T5783-2000-M10x30 B2 M10X 30 Hex. head bolt M10x30 4
43 504G3.31.118 &S Lower bearing cover 1
44 GB/T3452.1-1992-75%2.65 OBl 75X 2. 65 O-ring seal 75%2.65 1
45 850-2.39.112/113/114 R Adjusting shims demand
46 GB/T276-1994-6208 Hh& 6208 Ball bearing 6208 1
47 504G3.31.120 RIFE F BN Driving bevel gear of final drive 1
48 GB/T5783-2000-M10x40 B2 M10X 40 Hex. head bolt M10x40 11
49 GB/T5783-2000-M10x35 B M10 X 35 Hex. head bolt M10x35 1

39



8.A. 2 BT ER (EiBW#E) Front Wheel Drive Axle (Left Side—-Slowdown)

4R
Ser.No. Part No. L2 FR B FR R Name & Specifications Quantity Remarks
50 304.31.179 B2 FE Double screw bolt 2
51 GB/T6176-2000-M18x1.5 PERE M18X 1.5 Hex. nut M18x1.5 2

40



8. A.3 HI WM& R ()
Front Drive Axle (Right Side—Slowdown)

504G3. 31. 001
20 2122 23 2425 26 27 Q) 28 29 30 31 (D 32 33 34 35

58 56 55 545352 51 50 (11 L9 L2)(L3) 48 47 L6 N 45 4L 43

41



8.A. 3 BIIKEhHF R AL (HiPiE) Front Wheel Drive Axle (Right Side—Slowdown)

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 504G3.31.104-1 BVALHE =g Upright shaft housing 1
2 504G3.31.109 FEE B E A e Driving bevel gear of the first drive 1
3 GB/T276-1994-6307 A& 6307 Ball bearing 6307 2
4 504G3.31.108 1 RAL B8 sh A S Driven bevel gear of the first drive 1
5 GB/T276-1994-6013 A& 6013 Ball bearing 6013 1
6 554.31C.147 EE AR Adjusting shims demand
7 304.31.110-1 RVALHES Blocking ring of upright shaft 1
8 304.31.138 BRI Lock washer 1
9 GB/T5783-2000-M10x%25 BEAE M10X 25 Hex. head bolt M10x%25 6
10 GB/T3452.1-1992-92.5x3.55 [0J£F8 92. 5X 3. 55 O-ring seal 92.5%3.55 1
11 GB/T93-1987-10 1P 10 Spring lock washer 10 22
12 504G3.31.107 AR Upper bearing cover 1
13 GB/T3452.1-1992-34.5x2.65 [0J£FE 34.5X2. 65 O-ring seal 34.5%2.65 1
14 GB/T308-2002-8.7312G200b |4¥Ek 8. 7312G200b Stillball 8.7312G200b 1 11/32”°
15 304.31.202-1 Rt ) 1o & Steering arm bushing 1
16 504G3.31.201 e Steering arm 1
17 GB/T6171-2000-M10x1 BERE M10X 1 Hex. thin slotted nut M10x1 1
18 JB/T7940.1-1995-M8x1 JMAF M8X 1 Grease cup M8x1 1
19 504.31.144 SETHRET MI0OX 1 Lockblot M10x1 1
20 GB/T119.1-2000-B10%28 4 B10X 28 Straight pin B10x28 2
21 GB/T93-1987-12 P 12 Spring lock washer 12 4
22 GB/T5783-2000-M12x40 BEAE M12X40 Hex. head bolt M12x40 4
23 504G3.31.123 b5 7K I EIMC60 X 90 X 20/ 14 Guard against turbid oil-seal MC60x90%20/14 1
24 GB/T276-1994-61911 A& 61911 Ball bearing 61911 1
25 GB/T276-1994-32009 Hh& 32009 Ball bearing 32009 1

42



8.A. 3 BIIKEhHF R AL (HiPiE) Front Wheel Drive Axle (Right Side—Slowdown)

S
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
26 GB/T6170-2000-M 12 BERE M12 Hex. thin slotted nut M12 1
27 504G3.31.116 A I IRGE e Right final drive housing 1
28 504G3.31.117 RIBIEME sh k5 Driven bevel gear of final drive 1
29 GB/T3452.1-1992-236x5.3 OJEIE 236X5.3 O-ring seal 236%5.3 1
30 GB/T276-1994-6309 A 6309 Ball bearing 6309 1
31 504G3.31.102-1 DXz il 2 Drive shaft cover 1
32 GB/T5783-2000-M10x40 B2k M10X40 Hex. head bolt M10x40 11
33 304.31.102-2 IR 4 [ 72 Fixing ring of drive shaft 2
34 404-9.31.111 B3 7K I EMCH0 X 72 X 15/12 Guard against turbid oil-seal MC50x72x15/12 1
35 504G3.31.127-1 T Blocking ring 1
36 GB/T93-1987-18 1P 18 Spring lock washer 18 6
37 GB/T5786-2000-M18x1.5x35 |#2f: M18X1.5X 35 hex. head bolt M18x1.5%35 4
38 504G3.31.101 IX )l Drive shaft 1
39 304.31.179 BEAF: Double screw bolt 2
40 GB/T6176-2000-M18x1.5 BERE M18X 1.5 Hex. nut M18x1.5 2
41 504G3.31.021 PIAFEE Sk S ) Linkage ball joint (Right) 1
42 GB/T9549-1988-M14x1.5 BERE M14X 1.5 Hex. thin slotted nut M14x1.5 2
43 GB/T91-2000-3.2x24 B 3.2X24 Split pin 3.2x24 2
44 GB/T6173-2000-M18x1.5 BERE M18X 1.5 Hex.thin nut M18x1.5 demand
45 GB/T5783-2000-M10x35 B2k M10X 35 Hex. head bolt M10x35 1
46 504G3.31.208 TE R A Steering tie rod 1
47 GB/T6173-2000-M18x1.5L |82+ M18X 1. 54 Hex.thin nut M18x1.5-Left 1
48 504G3.31.020 PIAFEE S S (F2) Linkage ball joint (Left) 1
49 GB/T5783-2000-M10x30 24 M10X30 Hex. head bolt M10x30 4

43



8.A. 3 BIIKEhHF R AL (HiPiE) Front Wheel Drive Axle (Right Side—Slowdown)

Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
50 504G3.31.118 Nk Lower bearing cover 1
51 GB/T3452.1-1992-75%2.65 OF Bl 75X2.65 O-ring seal 75%2.65 1
52 850-2.39.112/113/114 W Adjusting shims demand
53 GB/T276-1994-6208 A 6208 Ball bearing 6208 1
54 JB-FT-CU-16 A B e 16 Copper washer 16 1
55 200.38.024 JICIHIAE: ZE A Oil drain plug 1
56 504G3.31.120 RIFIE Fs5hihiie Driving bevel gear of final drive 1
57 504G3.31.106-1 RyR: Upright shaft 1
58 GB/T5783-2000-M12x30 B2 M12X 30 Hex. head bolt M12x30 1

44



8. A. 4 BT FHAT B & (504G3. 31. 016FF ¢F)

Front Drive Axle (504G3. 31.016Assembly)
504G3. 31. 016




8.A. 4 BIIEEIHFE R (504G3. 31. 016&44:) Front Wheel Drive Axle ( 504G3.31.016 Assembly )

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 GB/T297-1994-32006 HhA& 32006 Taper roller bearing 32006 1
2 GB/T3452.1-1992-85%2.65 OB 85X2. 65 O-ring seal 85%2.65 1
3 504G3.31.210 T FHE D A Tl 7 R Bearing seat 1
4 GB/T3452.1-1992-80%2.65 O 80X 2. 65 O-ring seal 80%2.65 1
5 GB/T297-1994-31306 Hh7K 31306 Taper roller bearing 31306 1
6 504G3.31.211 T3[R A Bevel drive pinion 1
7 GB/T3452.1-1992-23.6x2.65 |0FZFE 23.6X2. 65 O-ring seal 23.6%2.65 1
8 304.31.225-1 T B A S T ) JRE B Oil-seal seat 1
9 HG4-692-1967-SD35x56x12 |yE SD35X 56X 12 Oil-seal SD35x56x12 1
10 504G3.31.209 B IR B Locknut 1

46



8.A.5 BT FHAT K & (504G3. 31. 012FF ¢F)
Front Drive Wheel Axle(504G3.31.012 Assembly)

504G3. 31. 012

47



8.A.5 BIIEEIHFE R (504G3. 31. 012&44) Front Wheel Drive Axle ( 504G3.31.012 Assembly )

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 504G3.31.202 e 2l 5 14 Crown gear 1
2 GB/T276-1994-6214 i 6214 Taper roller bearing 6214 1
3 504G3.31.203 Jr ZE R AR AR Left differential housing 1
4 304.31.210A-1 e PG T Half shaft gear washer 2
5 304.31.211A ETR A Half shaft gear 2
6 GB/T879.1-2000-6x24 i 6X24 Pin 6x24 2
7 504G3.31.214 AT B RS A Planet gear short shaft 2
8 304.31.209A-1 1T R E Planet gear washer 4
9 GB/T119.1-2000-B6x32 %5 B6X 32 Straight pin B6x32 1
10 304.31.205A ERBIT RN Planet gear 4
11 504G3.31.204 1 E S AR Right differential housing 1
12 GB/T276-1994-6212 A 6212 Taper roller bearing 6212 1
13 GB/T5785-2000-M10x1x70  [#Z4 M10X1X 70 Hex. head bolt M10x1x70 4
14 GB/T93-1987-10 2B 10 Spring lock washer 10 4
15 504G3.31.215 1T RN K Planet gear long shaft 1

48



8. B I H & A
Front Axles
500G3. 31. 001

676665 64 63(13) (16) 62 6160 59 58(20) 57 56 55

49



8.B Hi#hE K Front Axles

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks

1 GB/T91-2000-5x50 45X 50 Split pin 5x50 2
2 GB/T9459-2000-M27%2 BERIM27 X 2 Hex. nut M27x2 2
3 550.31.105 T 7K S B Shim for bearing 2
4 GB/T297-1994-32207 432207 Tapered roller bearing 32207 2
5 GB/T297-1994-32209 Hh432209 Tapered roller bearing 32209 2
6 GB/T9877.1-1988-FB65x90x10 |JH3}FB65 X 90X 10 Oil-seal FB65x90x10 4
7 450.31.106 e NUES AR Oil-seal seat for half shaft 2
8 450.31.107 b7 4 i Dust cover 2
9 450J.31A.028 ek AR =l G e Half shaft welded pieces left turn 1
10 450.31.115 RN ES AR The vertical shaft oil seal seat 2
11 450.31.019 YA ES P=E A" Vertical shaft seal assembly 2
12 GB/T301-1995-51109 HhA51109 Ball bearing 32207 2
13 450.31.116 & Bush 6
14 500G3.31.101 b T A Rocking shaft front bearing 1
15 450.31.112 PRI Swing shaft gasket 2
16 GB/T3452.1-1992-45%2.65 OJF BEl45 X 2. 65 O-ring seal 45%2.65 4
17 GB/T5783-2000-M10x20 BEFEM10 X 20 Hex. head bolt M10x20 1
18 GB/T93-1987-10 110 Spring lock washer 10 1
19 GB/T27-1988-M16%65 BEFEM16 X 65 Hex. head bolt M16x65 2
20 GB/T93-1987-16 4 El16 Spring lock washer 16 8
21 GB/T6170-2000-M16 BEREM16 Nut M16 2
22 450J.31.027 AR -S4 Rocking shaft welding 1
23 450J.31A.029 A a2 R A Half shaft welded pieces right turn 1
24 GB/T91-2000-4x28 44X 28 Split pin 4x28 2
25 GB/T6181-1986-M16 BEREM16 Nut M16 2




8.B Hi#hE K Front Axles

S
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
26 GB/T97.1-2002-16 $IE 16 Washer 16 2
27 450J.31A.027-1 LKA Steering cylinder 1
28 450J.31A.130 P4 Circlip for shaft 4
29 450J.31A.128 Fhsh 2 Dust boot 4
30 GB/T28-1988-M16x100 BEFEM16 X 100 Hex. head bolt M16 2 10.92%
31 JB-FT-CU-16 e g 16 Combined seal washer 16 4
32 JB/T6013-2000-M16%1.5 B IEAEM16 X 1. 5 Hinge boltM16x1.5 2
33 GB/T6170-2000-M12 BEREM12 Nut M12 3
34 450J.31A.109 A B ) Right steering knuckle arm 1
35 GB/T93-1987-12 1 pE12 Spring lock washer 12 3
36 GB/T5782-2000-M12x80 BEAEM12 X 80 Hex. head bolt M12x80 2
37 GB/T1099-2003-10%32 10X 32 Spline10x32 2
38 450J.31A.111 i Block 2
39 GB/T5783-2000-M8x16 BEAe M8 X 16 Hex. head bolt M8x16 8
40 GB/T93-1987-8 B8 Spring lock washer 8 8
41 550.31.103 K Bear cover 2
42 550.31.104 T A 5 A Bearing cover paper pad 2
43 450.31.105 EIE% Front hub 2
44 GB/T889.2-2000-M14x1.5 BEREM14 X 1.5 Nut M14x1.5 2
45 504G3.31.021 PR S CAD Linkage ball joint (Right) 1
46 GB/T6173-2000-M18x1.5 BEREM18 X 1.5 Nut M18x1.5 1
47 450.31.025 N RS AR A In the rail welding 1
48 450.31.023 B A A R A The front right arm weldment 1
49 450.31.131 T 7 A i Steering tie rod hoop 1

51



8.B Hi#hE K Front Axles

e
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
50 GB/T5782-2000-M12x55 BEFEM12 X 55 Hex. head bolt M12x55 1
51 450.31.130 TER A Steering tie rod 1
52 JB/T7940.1-1995-M10x1 THAM10 X 1 Grease cup M10x1 7
53 GB/T5783-2000-M14x45 BEFEM14 X 45 Hex. head bolt M14x45 4
54 500G3.31.102 PRIE TN 5 S e Rocking shaft rear bearing 1
55 450.31.110 B AR 2 The front axle arm washer 6
56 GB/T5785-2000-M16x1.5x10(#2AM16 X 1. 5X 100 Hex. head bolt M16x1.5x100 6
57 GB/T6173-2000-M18x1.5(/ ) [BERM18 X 1. 5 (F5) Nut M18x1.5(left) 1
58 GB/T6176-2000-M16x1.5 BEREM16X 1. 5 Nut M16x%1.5 6
59 504G3.31.020 PP S (7D Linkage ball joint (Left) 1
60 450.31.022 EIE i g G o The front left arm weldment 1
61 500G3.31.021 EIEHEAAY CEay i Axle beam welding 1
62 450.31.108 SR A Dust cover of upright shaft 2
63 450J.31A.115 e A Left steering knuckle arm 1
64 450.31.152 B2 AT Double screw bolt 4
65 GB/T93-1987-14 P14 Spring lock washer 14 14
66 GB/T6176-2000-M14x1.5 BEREM14 X 1.5 Nut M14x1.5 4
67 GB/T5786-2000-M14x1.5%35 [#2AM14 X 1. 5X 35 Hex. head bolt M14x1.5%35 6

52




9.A BT =% 5 B Front Drive Wheel (8. 3-20)
4547, 32C. 001

53



9. A BIIXBhE S Front Wheel

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 454J.32C.011 BRI (WT X 20) Front wheel rim(W7x20) 1
2 GB/T2979-1991-8.3-20 8.3-20 WHA Tube 8.3-20 1
3 GB/T2979-1991-8.3-20 8.3-20 A& Tire 8.3-20 1

54



9.B BTz % & B Front Drive Wheel (9. 5-20)
554G3. 32A. 001

55



9.B RTIXZhE S Front Wheel

Ser.No. Part No. AR M AR Name & Specifications Quantity Remarks
1 GB/T2979-1991-9.5-20 9. 5-2041M& 9.5-20 shoe 1
2 GB/T2979-1991-9.5-20 9. 5-20 4 i 9.5-20 inner tube 1
3 554-2.32.011 B (W7 X 20) Driving wheel rim (W7x20) 1
4 GB/T5783-2000 B2HE M14X 70 Hex. head bolt M14x70 4
5 GB/T97.1-2002-14 14 plain washer 14 4
6 GB/T93-1987-14 g 14 Spring lock washer 14 4
7 GB/T6170-2000-M 14 B2EE M14 Hex. Nut M14 4
8 554-2.32.101 M i Wheel disc 1

56






9.C Bm#)E . Directive Wheel (6.00-16)

Ser.No. Part No. AR M AR Name & Specifications Quantity Remarks
1 450J.32.011 SEA IR (4.00Ex16) Directive wheel rim (4.00Ex16)) 1x2
2 GB/T2979-1991-6.00-16 FrFHNAE 6.00-16 Tube 6.00-16 1x2
3 GB/T2979-1991-6.00-16 F R IMA 6.00-16 Tire 6.00-16 1x2

58



9.D BTz % 5 B Front Drive Wheel (7. 50-16)
504G3. 32. 001

59



9.D RIIXzhE S Front Wheel

Ser.No. Part No. S2FR B FRRE Name & Specifications Quantity Remarks
1 304.32.011 R OR B A AR & 1 Front wheel rim 1
2 GB/T2979-2008-7.50-16 7.50-16 WA Tube 7.50-16 1
3 GB/T2979-2008-7.50-16 7.50-16 AR Tire 7.50-16 1

60



10. A IXzh % K Rk

Drive Wheel
504G3. 34. 001/554G3. 34. 001

61



10. A IEBh#E S A% Drive Wheel

Ser.No. Part No. A NN S Name & Specifications Quantity Remarks

1 GB/T2979-1991-12.4-28 12. 4-2841 ik 12.4-28 shoe 1
GB/T2979-1991-13.6-28 13. 6-28%4Mif 13.6-28 shoe 1 ke

2 GB/T2979-1991-12.4-28 12. 4-28 N i 12.4-28 inner tube 1
GB/T2979-1991-13.6-28 13.6-28 N i 13.6-28 inner tube 1 ke

3 504G3.34.011 L S Driving wheel rim 1

4 450.34.101 NS Attachment bolt 6

5 GB/T97.1-2002-16 #pE 16 plain washer 16 9

6 GB/T93-1987-16 #HIE 16 Spring lock washer 16 9

7 GB/T6171-2000-M16x1.5 B2RE M16X 1.5 Fine thread hex. Nut M16x1.5 6

8 450.34.104 M i Wheel disc 1

9 450.34.103-1 fic = Rear wheel ballast 2 ke

10 GB/T6170-2000-M16 B2EE M16 Hex. Nut M16 3

11 600.34.102 fic 5 A Ballast bolt 3

12 GB/T97.1-2002-20 #pE 20 plain washer 20 3

13 GB/T93-1987-20 #pE 20 Spring lock washer 20 3

14 GB/T6170-2000-M20 B2EE M20 Hex. Nut M20 3




10. B IXzh% &% (11.2-28)

Drive Wheel
504G3. 34A. 001

63



10. B Ish# S 5% Drive Wheel

Ser.No. Part No. A NN S Name & Specifications Quantity Remarks
1 GB/T2979-2008-11.2-28 11. 2-2841if 11.2-28 shoe 1
2 GB/T2979-2008-11.2-28 11. 2-28 4 i 11.2-28 inner tube 1
3 350.34.011 A SR (W10 X 28) Driving wheel rim (W10x28) 1
4 450.34.101 NS Attachment bolt 6
5 GB/T97.1-2002-16 #pE 16 plain washer 16 9
6 GB/T93-1987-16 #HIE 16 Spring lock washer 16 9
7 GB/T6171-2000-M16x1.5 B2RE M16X 1.5 Fine thread hex. Nut M16x1.5 6
8 450.34.104 M i Wheel disc 1
9 450.34.103-1 fic = Rear wheel ballast 2
10 GB/T6170-2000-M16 B2EE M16 Hex. Nut M16 3
11 450.34.102 fic A Ballast bolt 3
12 GB/T97.1-2002-20 #pE 20 plain washer 20 3
13 GB/T93-1987-20 #pE 20 Spring lock washer 20 3
14 GB/T6170-2000-M20 B2EE M20 Hex. Nut M20 3




10. C K HIRF % &L (11-28)

Drive Wheel
504G3. 34B. 001

65



10. C /JKHIRZI% % Drive Wheel

Ser.No. Part No. A NN S Name & Specifications Quantity Remarks
1 GB/T2979-2008-11-28 11-284hiA 11-28 shoe 1
2 GB/T2979-2008-11-28 11-289 fii 11-28 inner tube 1
3 504G3.34B.011 A SR (W10 X 28) Driving wheel rim (W10x28) 1
4 450.34.101 NS Attachment bolt 6
5 GB/T97.1-2002-16 #pE 16 plain washer 16 9
6 GB/T93-1987-16 #HIE 16 Spring lock washer 16 9
7 GB/T6171-2000-M16x1.5 B2RE M16X 1.5 Fine thread hex. Nut M16x1.5 6
8 450.34.104 M i Wheel disc 1
9 450.34.103-1 fic = Rear wheel ballast 2
10 GB/T6170-2000-M16 B2EE M16 Hex. Nut M16 3
11 450.34.102 fic A Ballast bolt 3
12 GB/T97.1-2002-20 #pE 20 plain washer 20 3
13 GB/T93-1987-20 #pE 20 Spring lock washer 20 3
14 GB/T6170-2000-M20 B2EE M20 Hex. Nut M20 3




11.A Z5KE LR
Drawbar
504G3. 35A. 001

67



11. A 5|38 8% Drawbar

Ser.No. Part No. R e FR R Name & Specifications Quantity Remarks
1 GB/T 5783-2000-M 16x65 WA M16X 65 Hex. head bolt M16x65 6
2 GB/T 93-1987-16 HhpE 16 Spring lock washer 16 6
3 504G3.35A.011 72 5| B A4 Drawbar frame 1
4 450.35.012-1 G| HHIEE A Hitch pin 1
5 300.53.102 75| REH R-pin 1

68



11.B #iEXE LR

Pull-up Installation
504G3. 35B. 001




11.B ¥#EHEEE 8K

Pull—up Installation

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 GB/T93-1987-16 P 16 Spring lock washer 16 6
2 GB/T5783-2000-M16%65 RS M16X 65 Hex.bolt M16x65 6
3 504G3.35B.011 EBRIR A Fixed yoke weldment 1
4 504G3.35B.115 i BE-markiE S FRMG  E-mark labeling 1
5 GB/T6178-2000-M36 BERE M36 Hexagon slotted nut M16 1
6 300-6.35B.101 &S] Sleeve 1
7 GB/T91-1986-8x60 H 8X60 Split pin 8x60 1
8 300-6.35B.013 PRI IR A1 Draw bail weldment 1
9 300-6.35.018 SR A M (2) Bolt weldment 1

70



11.C #ERE SR

Pull-up Installation
504G3. 35C. 001




11.C 5|38 Bk

Pull-up Installation

Ser.No. Part No. R e FR R Name & Specifications Quantity Remarks
1 GB/T93-1987-16 HIE 16 Spring lock washer 16 6
2 GB/T5783-2000-M16%65 B2 M16X65 Hex.bolt M16x65 6
3 504G3.35C.011 7G| JRIRE A Fixed yoke weldment 1
4 200.35B.016 RS Bolt weldment 1
5 450.35B.012 Hp ) B 2R AR S Intermediate draw bail weldment 1
6 200.35.012-1 RS Bolt weldment 1

72



11.D &5 X & & &
Drawbar
504G3. 53. 001

73

Vo]



11.D 5|38 8% Drawbar

Ser.No. Part No. R e FR R Name & Specifications Quantity Remarks
1 GB/T5783-2000-M16%65 B2k M16 X 65 Hex.head bolt M14x65 6 8.8
2 GB/T93-1987-12 P 12 Spring washer 12 8
3 300.53.102 72 5| REH R-pin 2
4 GB/T882-1986-B25x80 %l B25 X80 Pin B25x80 2
5 504G3.53.103 2G| R B E-markilE 5455 E-mark labeling 1
6 450.53.103 7= 5| 1R Drawbar rod 1
7 GB/T5782-2000-M16x75 B2 M16 X 75 Hex.head bolt M16x75 2 8.8
8 300.53.011 RS Hitch pin 1
9 200.56.011 B A Lock pin 1
10 300.53.104-1 ZEIRS Drawbar clip 1
11 GB/T6170-2000-M16 B2 EE M16 Hex.Nut M16 2 8
12 504G3.53.011 g R EIEE Drawbar frame 1

74



11.E &5 K& LR
Drawbar
504G3-1. 35. 001

A
o

Q

\QQQQQ

10

75



11.E #5| 22 5 K Drawbar

Ser.No. Part No. R e FR R Name & Specifications Quantity Remarks
1 504G3-1.35.014 RS Hitch pin 1
2 GB/T6178-1986-M16 2R M16 Hex.nut M16 2
3 GB/T91-2000-3.2x18 B4 3.2X18 Split pin 3.2x18 2
4 504G3-1.35.012 Ja LI RR ST Rear drawbar plank 1
5 GB/T5783-2000-M16x60 2 M16X 60 Hex. head bolt M16x60 6
6 GB/T5783-2000-M16x65 2K M16X 65 Hex. head bolt M16x65 6
7 GB/T93-1987-16 #HIE 16 Spring lock washer 16 12
8 504G3-1.35.011 Fe 5| BUR-E AT Left drawbar plank 1
9 504G3-1.35.013 G| RIEE T Right drawbar plank 1
10 504G3-1.35.101 B4 Hex. head bolt 2

76



12 153 5 2 X,
Transmission Shaft
504G3. 36. 001

77



12 fEshBi B R Transmission shaft

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 GB/T897.2-2000-6%35 i 6X35 Slotted spring pin 6%35 2
2 504G3.41.121 it E Spline connecting 2
3 504G3.36.101 FE 5% Transmission shaft 1
4 504G3.36.011 EEIEASMH Front housing 1
5 GB/T3452.1-1992-36.5x2.65 [0J£FE 36.5X2. 65 O-ring seal 36.5%2.65 2
6 504G3.36.012 G EE RS Rear housing 1
7 GB/T5783-2000-M8x%20 BEAE M8 X 20 Hex. head bolt M8x20 3
8 GB/T93-1987-8 g 8 Spring lock washer 8 3
9 504G3.36.102 gL Paper gasket 1

78



13.A. 1 482 & (L)
Gearbox (A)
504G3. 37. 001




13.A. 1 ZHEAEL (A

Gearbox (A)

Ser.No. Part No. TR S A Name & Specifications Quantity Remarks
1 504G3.37.118-1 B IR Bh F 3hiA %S Front drive active gear 1
2 504G3.37.116A (AR 1 B A S Driven gear,low speed 1
504G3.37.116-1 AN 1 3 o 5 Driven gear,low speed 1 ficH EPTO
3 504G3.37.125A Bl AR g s A &S Sliding gear,secondary change speed 1
504G3.37.125 Bl AR Mg s A &S Sliding gear,secondary change speed 1 fieH EPTO
4 GB/T5846-1986-K30x35x17 |74 A& K30X 35X 17 Ball bearing K30x35x17 2
5 504G3.37.126-1 Bl A5 T 1 B A G R Sliding sleeve seat,secondary change sp 1
6 GB/T276-1994-6306 A& 6306 Ball bearing 6306 5
7 254G3.37.129 B 28 Circlip for shaft 28 1
8 504G3.37.129-1 FLH %32 Circlip for hole 32 1
9 504G3.37.232 WAL (—) Needle retaining ring (1) 1
10 504G3.37.233 4. 5%l Roller pin of 4.5 19
11 504G3.37.234 54 e Retaining ring 1
12 504G3.37.235 WA (2D Needle retaining ring (2) 1
13 504G3.37.114A B A5 55 H ] A % A Counter-gear-shaft 1
504G3.37.114-1 1] 25 5ok P 1) 5 4 Bl Counter-gear-shaft 1 fic+ E#PTO
14 504G3.37.177 B 2nd shaft 1
15 GB/T276-1994-6307 A& 6307 Ball bearing 6307 1
16 504G3.37.112 14 8[35 Circlip for shaft 35 1
17 504G3.37.111 (RS Spacer bush 1
18 504G3.37.131 KitE Long bush 1
19 504G3.37.109 [ R EBhik 5 Driving gear,1st speed 1
20 504G3.37.106 3= AR 5 g N g = Spacer bush 2
21 504G3.37.108 IR =R Driving gear,2nd speed 1
22 504G3.37.107 RS 5 ik 5 Driving gear,3rd speed 1

80



13.A. 1 ZHEMAEK (A Gearbox (A)
Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks

23 504G3.37.105 IVES E 3 k% Driving gear,4th speed 1
24 504G3.37.104A AR A O\ B Input shaft,main change speed 1 AN TCAT 1Y

504G3.37.104 AR N Bl Input shaft,main change speed 1 i TCAT Y
25 504G3.37.145 W Adjust shims demand 3%
26 504G3.37.142 b Spacing ring 1
27 504G3.37.138 VRSB B UG 56 Driven gear,4th speed 1
28 504G3.37.141 W Bush 3
29 550-1.37A.112 EEZ s Hub sleeve 2
30 550-1.37A.114 B2 Cone ring 4
31 550-1.37A.116 el Bracket 6
32 550-1.37A.115 513 Spring 6
33 550-1.37A.117 14 Pin 6
34 504G3.37.136 EEZ Y% Hub gear 2
35 254G3.41.124 2% 351 PE[FB25 X 52X 9 Oil seal FB25%52x9 1
36 504G3.37.135 TR sh ik %e Driven gear,3rd speed 1
37 GB/T893.1-1986-52 14k 52 Circlip for hole 52 1
38 GB/T276-1994-6205 HhA& 6205 Ball bearing 6205 1
39 504G3.37.134 IR =Y ESISE Driven gear,2nd speed 1
40 504G3.37.132 I B4k sh ke Driven gear,1st speed 1
41 504G3.37.148 HI DR ) b Front wheel driving shaft 1
42 504G3.63.102 HAT4RE 30 Circlip for shaft 30 1 ficH E#PTO
43 504G3.37.124A (RS Spacer bush 1

504G3.37.124 (RS Spacer bush 1 ficH EPTO
44 GB/T283-1994-NJ205E HhA& NJ205E Ball bearing NJ205E 1




13.A. 1 ZFiEFHEAL (A)  Gearbox (A)
Ser.No. Part No. B NN S Name & Specifications Quantity Remarks
45 504G3.37.122 B IR Bh#E B A &C Front wheel driven shaft 1
46 504G3.37.120 X B) A TR R 1 4 Doublegear block 1
47 GB/T276-1994-6304 B 6304 Ball bearing 6304 1
48 GB/T5846-1986-K25x31x17 |75 A& K25X 31X 17 Ball bearing K25x31x17 1
49 504G3.37.121 FLHE#31 Circlip for hole 31 1
50 GB/T276-1994-6009 Hh 6009 Ball bearing 6009 1

82



\\
AN A1)
e\ e

18

30 2928 27(19)26 25 24

32 31

504G3. 37. 001

345 6 7 8 910 1112131415 16 17

13.A.2 T#E4 L& (B)
Gearbox (B)

62 (9) 616059 58 57 56 5554 5352 51 5049

&3



13.A. 2 ZHEMAE SR (B) Gearbox (B)

Ser.No. Part No. TR S A Name & Specifications Quantity Remarks

1 504G3.37.157 = AR T P AT T A LAY Gear-shift hand lever,main change speeq 1

2 GB/T6170-2000-M10 BEERE M10 Nut M10 1

3 504G3.37.012 F AR RIS A Gear shift lever,main change speed 1

4 254G3.37.152 [ 2 B Dust boot 1

5 GB/T3083-1982-Zd1.5%x200  |#EEe4N22 7d1. 5X 200 Galvanized Steel Wire Zd1.5x200 1

6 GB/T893.1-1986-34 4k 34 Circlip for hole 34 1

7 254G3.37.151 A5 S A g Spring 1

8 504G3.37.153 = AR S JRA Seat,mian change speed 1

9 GB/T93-1987-8 g 8 Spring lock washer 8 13

10 GB/T5783-2000-M8x45 B2FE M8 X 45 Hex. head bolt M8x45 2

11 504G3.37.175 WP IR E Rubber Parts,Gear-shift lever 1

12 GB/T5783-2000-M8x%30 B2 M8 X 30 Hex. head bolt M8x30 2

13 504G3.37.115 AR H ik X Shift fork,secondary change speed 1

14 254G3.37.163 ET R Positioning spring 3

15 GB/T308-2002-8 MER 8 Steel ball 8 3

16 GB/T879.4-2000-6x28 5 6X28 Pin 6x28 2

17 504G3.37.149 HI-IVAS 3k X Shift fork,3rd-4th speed 1

18 504G3.37.133 [ -1 #43E X Shift fork,1st-2nd speed 1

19 GB/T119-2000-B12x20 5 B12X20 Round pin B 12x20 4

20 GB/T5783-2000-M12x40 BEAE M12X 40 Hex. head bolt M12x40 9 8.8
21 GB/T93-1987-12 g 12 Spring lock washer 12 22

22 GB/T6170-2000-M12 R M12 Nut M12 4

23 GB/T899-1988-AG M12x35  [XU3LBZF: AG M12X 35 Studs AG M12x35 2 8.8
24 200.38.024 T B ZE A ik Oil drain plug 1

25 JB-FT-CU-16 A 2 B 16 Copper washer 16 1




13.A.2 BHEMEE (B) Gearbox (B)

Ser.No. Part No. B NN S Name & Specifications Quantity Remarks
26 504G3.37.101 AR A AR Gearbox housing 1
27 GB/T899-1988-AG M12x30 | X{LEZ4E AG M12X 30 Studs AG M12x30 2
28 GB/T119-2000-B10x20 &4 B10X20 Round pin B 10x20 2 8.8
29 GB/T5783-2000- M12x35 BEAE M12X 35 Hex. head bolt M12x35 9
30 504G3.37.110 AR 46 J5 PR After gearbox partition 1
31 GB/T93-1987-10 1 10 Spring lock washer 10 5
32 GB/T5783-2000-M10x35 BEAE M10X 35 Hex. head bolt M10x35 5 8.8
33 504G3.37.155 [ - 114 S Shift fork shaft,1st-2nd speed 1
34 504G3.37.156 -1V RS £ S Shift fork shaft,3rd-4th speed 1
35 GB/T3083-1982-Zd1.4x350  |94E4M22 7d1. 4 X 350 Galvanized Steel Wire Zd1.4x350 2
36 504G3.37.150 M-IV A4k 3k Shift fork head,3rd-4th speed 1
37 254G3.37.146 e nRET Set screw 2
38 504G3.37.102 RSB/ $ES Shift fork head,1st-2nd speed 1
39 504G3.37.016-2 RISt g =Y Crey il Rocker arm,secondary change speed 1
40 GB/T3452.1-1992-15x2.65  |0f£FE 15X 2. 65 O-ring seal 15x2.65 1
41 GB/T879.4-2000-6x30 B4 6X30 Pin 6x30 1
42 GB/T5783-2000-M8x16 BEAE M8 X 16 Hex. head bolt M8x16 3
43 504G3.37.168 P4hR Baffle 1
44 GB/T882-1986-B10x30 F5%h B10X 30 Clevis pin with head B10x30 2
45 GB/T91-2000-3.2x25 B4 3.2X25 Split pin 3.2x25 2
46 504G3.37.015 Bl A8 P AT 1R e Driving lever,secondary change speed 1
47 504G3.37.090 P MR A Pull rod weldment 1
48 254G2.43.102 A X Rod clevis 1
49 GB/T894.1-1986-20 4/ 20 Circlip for shaft 20 1

85



13.A.2 BHEMEE (B) Gearbox (B)

43k
Ser.No. Part No. B NN S Name & Specifications Quantity Remarks
50 GB/T97.1-2002-20 g 20 Washer 20 1
51 504G3.37.025 Bl A5 T R AR A Control lever,secondary change speed 1
52 504G3.43.115 1% (2030) Bush 2
53 504G3.37.154 Bl A5 T R 2\ SRR Support,secondary change speed 1
54 504G3.37.018 B IR Bh3k Sk 15 a4 Shifting block,Front wheel drive 1
55 GB/T3452.1-1992-13.2x2.65 [0} 13.2X2.65 O-ring seal 13.2x2.65 1
56 504G3.37.171 B DX B 58 o7 o Positioning spring,Front wheel drive 1
57 504G3.37.172 B DX B2 JHE Spring support,Front wheel drive 1
58 504G3.37.020 FIESyIE =4 CEey il Rocker arm,Front wheel drive 1
59 GB/T879.4-2000-8x30 5 8X 30 Pin 8%30 1
60 GB/T4329-2001-2.8x45 REY 2.8X45 R pin 2.8x45 1
61 GB/T97.1-2002-10 P 10 Washer 10 1
62 GB/T5783-2000-M8x%20 BEAE M8 X 20 Hex. head bolt M8x20 6
63 504G3.37.165 Bl AR5 4k X Shift fork shaft,secondary change speed 1
64 504G3.37.151 FARH S 0] B4R Oriented interlock board,main change sfj 1
65 254G3.37.160 FATE e RET Set screw,main change speed 1
66 504G3.37.169 Bl A5 i R\ T RN Control handle,secondary change speed 1
67 504G3.37.021-1 B IR BhER A 1R A Control lever,Front wheel drive 1
68 GB/T97.1-2002-8 g 8 Washer 8 2
69 454.42.111 PR AT BB 4 b Locking plate 1
70 454.42.110 B Az Pl Limit circle 1
71 GB/T6171-2000-M10x%1 BEERE M10X 1 Nut M10x1 1
72 504G3.37.011 B IR Bh RN TR Control handle,Front wheel drive 1




13.B.1 A& # 48 & A (A)
Gearbox (A)
500G3-2. 37. 001

24

87



13.B. 1 ZHEMA L (A)

Gearbox (A)

Ser.No. Part No. AR N A Name & Specifications Quantity Remarks
1 500G3-2.37.118 (RS Spacer bush 1
2 504G3.37.116A (AR 1 B A & Driven gear,low speed 1
3 504G3.37.125A Bl A Mg s A &S Sliding gear,secondary change speed 1
4 GB/T5846-1986-K30x35x17 |7&%1#h7& K30X 35X 17 Ball bearing K30x35x17 2
5 504G3.37.126-1 Bl A5 T 1 B A G R Sliding sleeve seat,secondary change speg 1
6 254G3.37.129 HhH <28 Circlip for shaft 28 1
7 GB/T276-1994-6306 A& 6306 Ball bearing 6306 5
8 504G3.37.129-1 FLH 332 Circlip for hole 32 1
9 504G3.37.232 WA (—) Needle retaining ring (1) 1
10 504G3.37.233 4. 5%l Roller pin of 4.5 19
11 504G3.37.234 5 e Retaining ring 1
12 504G3.37.235 WERRE (2D Needle retaining ring (2) 1
13 504G3.37.114A B A5 55 H ] A % A Counter-gear-shaft 1
14 504G3.37.177 B 2nd shaft 1
15 GB/T276-1994-6307 A& 6307 Ball bearing 6307 1
16 504G3.37.112 14835 Circlip for shaft 35 1
17 504G3.37.111 (RS Spacer bush 1
18 504G3.37.131 KAtE Long bush 1
19 504G3.37.109 [ ¥4 FBhik5e Driving gear, Ist speed 1
20 504G3.37.106 AR g N g = Spacer bush 2
21 504G3.37.108 IREERISE Driving gear,2nd speed 1
22 504G3.37.107 RS F3h k% Driving gear,3rd speed 1

88



13.B.1 ZZHFFEK (A)  Gearbox (A)
43k
Ser.No. Part No. AR N A Name & Specifications Quantity Remarks

23 504G3.37.105 VRS Fshih 5t Driving gear,4th speed 1

24 504G3.37.104A 3= AR 5 g N\ 4 Input shaft,main change speed 1 504G3.29A.001

504G3.37.104 3= AR 5 g N\ 4 Input shaft,main change speed 1 504G3.29.001

25 504G3.37.145 W Adjust shims demand |#%5

26 504G3.37.142 b Spacing ring 1

27 504G3.37.138 IV RS 4 B 5 % Driven gear,4th speed 1

28 504G3.37.141 & Bush 3

29 550-1.37A.112 [F] 2 N E Hub sleeve 2

30 550-1.37A.114 EiZZ Cone ring 4

31 550-1.37A.116 21 Bracket 6

32 550-1.37A.115 ST Spring 6

33 550-1.37A.117 IR Pin 6

34 504G3.37.136 [G] 5 28 A 7% Hub gear 2

35 504G3.37.135 [TRYS B B A &S Driven gear,3rd speed 1

36 504G3.37.134 IR =Y &SRS Driven gear,2nd speed 1

37 504G3.37.132 [ 4w shine Driven gear,1st speed 1

38 504G3.63.102 AR 30 Circlip for shaft 30 1

39 500G3-2.37.111 BE () Spacer bush 1

40 500G3-2.37.112 gl 7 R Bearing seat 1

41 GB/T276-1994-6009 1746009 Ball bearing 6009 1

89



13.B.2 46 &k (B)
Gearbox (B)
500G3-2. 37. 001

1&@ 345 6 7 8 9101112131415 16 17 18

55 (9) 54

32 31 30 2928 27(19)26 25 24

90


Administrator
下划线


13.B.2 ZHEFH LKL (B) Gearbox (B)

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks

1 504G3.37.157 AR H YA TR Gear-shift hand lever,main change speeq 1

2 GB/T6170-2000-M10 B2 M10 Nut M10 1

3 504G3.37.012 F A BRI S Gear shift lever,main change speed 1

4 254G3.37.152 B2 B8 Dust boot 1

5 GB/T3083-1982-Zd1.5x200 |#E4&E4H22 7d1. 5X 200 Galvanized Steel Wire Zd1.5%200 1

6 GB/T893.1-1986-34 ke 34 Circlip for hole 34 1

7 254G3.37.151 AR AT Spring 1

8 504G3.37.153 AR Seat,mian change speed 1

9 GB/T93-1987-8 #1E 8 Spring lock washer 8 13

10 GB/T5783-2000-M8x45 BEAE M8 X 45 Hex. head bolt M8x45 2

11 504G3.37.175 WPs R E Rubber Parts,Gear-shift lever 1

12 GB/T5783-2000-M8x%30 BEAE M8 X 30 Hex. head bolt M8x30 2

13 504G3.37.115 HIEStE/ 34 Shift fork,secondary change speed 1

14 254G3.37.163 ENT Positioning spring 3

15 GB/T308-2002-8 NER 8 Steel ball 8 3

16 GB/T879.4-2000-6x28 i 6X28 Pin 6x28 2

17 504G3.37.149 M-TVAS & X Shift fork,3rd-4th speed 1

18 504G3.37.133 [ -1 #43E X Shift fork,1st-2nd speed 1

19 GB/T119-2000-B12x20 4 B12X20 Round pin B 12x20 4

20 GB/T5783-2000-M12x40 B2 M12X40 Hex. head bolt M12x40 9 8.8
21 GB/T93-1987-12 g 12 Spring lock washer 12 22

22 GB/T6170-2000-M12 R M12 Nut M12 4

23 GB/T899-1988-AG M12x35 | XLBZEA: AG M12X 35 Studs AG M12x35 2 8.8
24 200.38.024 JICIHIAE: ZE A Oil drain plug 1

25 JB-FT-CU-16 H 5 A e 16 Copper washer 16 1




13.B.2 ALK (B) Gearbox (B)

e
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
26 504G3.37.101 A5 FE AR Gearbox housing 1
27 GB/T899-1988-AG M12x30  [XUL#ZH: AG M12X 30 Studs AG M12x30 2
28 GB/T119-2000-B10x20 4 B10X20 Round pin B 10x20 2 8.8
29 GB/T5783-2000- M12x35 B2 M12X 35 Hex. head bolt M12x35 9
30 504G3.37.110 AR R 5 B AR After gearbox partition 1
31 GB/T93-1987-10 2P 10 Spring lock washer 10 5
32 GB/T5783-2000-M10x%35 B2 M10X 35 Hex. head bolt M10x35 5 8.8
33 504G3.37.155 IR B Shift fork shaft,1st-2nd speed 1
34 504G3.37.156 -1V 3 X A Shift fork shaft,3rd-4th speed 1
35 GB/T3083-1982-Zd1.4x350 |4E4&E022 7d1. 4X 350 Galvanized Steel Wire Zd1.4x350 2
36 504G3.37.150 I-TVARY 3k =k Shift fork head,3rd-4th speed 1
37 254G3.37.146 FERAT Set screw 2
38 504G3.37.102 IR IR 3ES Shift fork head, 1st-2nd speed 1
39 504G3.37.016-2 1) A T e Rocker arm,secondary change speed 1
40 GB/T3452.1-1992-15%2.65 OF Bl 15X2.65 O-ring seal 15%2.65 1
41 GB/T879.4-2000-6%30 4 6X30 Pin 6x30 1
42 GB/T5783-2000-M8x%16 B2 M8 X 16 Hex. head bolt M8x16 3
43 504G3.37.168 Rl Baffle 1
44 GB/T882-1986-B10x30 B B10X 30 Clevis pin with head B10x30 2
45 GB/T91-2000-3.2x25 4 3.2X25 Split pin 3.2x25 2
46 504G3.37.015 Bl 25 S PR A PR Driving lever,secondary change speed 1
47 504G3.37.090 P RS Pull rod weldment 1
48 254G2.43.102 Pt X Rod clevis 1
49 GB/T894.1-1986-20 4k 20 Circlip for shaft 20 1

92



13.B.2 ALK (B) Gearbox (B)

e
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
50 GB/T97.1-2002-20 2P 20 Washer 20 1
51 504G3.37.025 ) 285 S i AR Control lever,secondary change speed 1
52 504G3.43.115 1% (2030) Bush 2
53 504G3.37.154 Bl 25 S 2\ S R Support,secondary change speed 1
54 500G3-2.37.172 EIEESSIESR T Front wheel drive plank 1
55 GB/T5783-2000-M8x%20 B2 M8 X 20 Hex. head bolt M8x20 6
56 504G3.37.165 HEStE P& Shift fork shaft,secondary change speed 1
57 504G3.37.151 F AR S 0] H AR Oriented interlock board,main change sy 1
58 254G3.37.160 Fo AR e AT Set screw,main change speed 1
59 504G3.37.169 Bl 25 5 B O\ AR Control handle,secondary change speed 1
60 500G3-2.37.173 IeNIEHERR T Drive axes plank 1

93



14.1 AR (D)

Rear Axle(A)
504G3. 38. 001-1

94



14.1 R (A)

Rear Axle (A)

Ser.No. Part No. A2 S A% Name & Specifications Quantity Remarks
1 GB/T5783-2000-M10x%35 B2k M10X 35 Hex. head bolt M10x35 12
2 GB/T93-1987-10 2P 10 Spring lock washer 10 12
3 GB/T819-2000-M8x25 - REYLIRET M8 X 25 Countersunk screw M8x25 4
4 450.38.121 B R Fixing plate 2
5 450.38.122 R NE L] Adjusting nut 2
6 504G3.38.105 TR AT R RE 1 Differential case cover 1 1
7 GB/T297-1994-32011 BahiA 32011 Ball bearing 32011 1
8 GB/T5785-2000-M10x1x30  [#Z&4: M10X 1X30 Bolt M10x1x30 12
9 450.38.148 (G A A R S B Lock piece 6
10 650.38.168 EW AT Differential right housing 1
11 650.38.162 PEATR R T Shim,half shaft gear | 1
12 650.38.169 e =X T i Right half shaft gear 1
13 504G3.38.113 b L B B A Spiral-bevel gear 1
14 650.38.164 TR Planet gear shim 4
15 650.38.166 TR WNE Planet gear 4
16 650.38.165 AT R NE T Planet gear shaft 2
17 650.38.161 e R Left half shaft gear 1
18 650.38.170 FhAR R 1 Shim,half shaft gear I 1
19 550.38.113 BRI Differential left housing 1
20 450.38.140 BRI Lock piece 4
21 GB/T5782-2000-M10x70 B2 M10X70 Hex. head bolt M10x70 8
22 GB/T297-1994-32210 RNk 32210 Ball bearing 32210 1
23 504G3.38.107 T T A T K AR 2 Differential case cover 2 1
24 504G3.38.114-3 W AL B E B A Spiral-bevel pinion 1
25 GB/T297-1994-32208 VR B A 32208 Ball bearing 32208 2 NSK

95



14.1 R (A)

Rear Axle (A)

Ser.No. Part No. A2 S A% Name & Specifications Quantity Remarks
26 504G3.38.102 FRNFC TR Adjust shims demand
27 504G3.38.115-1 B il Bearing seat spiral bevel pinion 1
28 GB/T93-1987-12 g 12 Spring lock washer 12 3
29 GB/T5783-2000-M12x35 BEAE M12X 35 Hex. head bolt M12x35 3
30 504G3.38.118 (RS Clapboard 1
31 504G3.38.116 B IR B Lock nut 1

96



14.2 2 & (B)

Rear Axle (B)

504G3. 38. 001-1

97



14.2 JGHrE B (B) Rear Axle(B)

Ser.No. Part No. A2 S A% Name & Specifications Quantity Remarks
1 JB-FT-CU-16 % F R LB 16 Copper washer 16 3
2 200.38.024 TSI MR A S Oil drain plug 2
3 GB/T119-2000-10x22 B 10X 22 Round pin 10x22 2
4 504G3.38.101A Ja ek Housing assy rear axle 1
504G3.38.101 Ja ek Housing assy rear axle 1 504G3.63.001
5 504G3.38.014 PN Oil dipstick 1
6 GB/T93-1987-10 1P 10 Spring washer 10 2
7 GB/T5783-2000-M10%25 BEFE M10X 25 Oil drain plug 2
8 504G3.38.050 b H B EE A Oil import 1
9 JB-FT-CU-30 Y B % J R LB 30 Copper washer 30 1
10 504G3.38.135 0 55 Encourage plug 1
11 JB-FT-CU-18 YH A A A e 18 Copper washer 18 1
12 JB/ZQ4450-1997-M18x1.5  |#Z2E M18X 1.5 Bolt tuck M18x1.5 1
13 JB/T 8870-1999- (13-19) M4 (13-19) Hoop (13-19) 2
14 900A.50.011-1 IR 2 Sl Rebreather 1
15 JB/T 6015-1999-10x1100 J A RE 10X 1100 Oil hose 10x1100 1
16 504G3.38.031 I 2 d S B A A A Rebreather welding

98



14. 3 Z#E 8 R
Differential Lock
504G3. 38. 0011

99



14. 3 EHEBER

Differential Lock

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 GB/T879.1-2000-6x40 B 6X40 Round pin 6x40 2
2 504G3.38.104 4 Bead flange 2
3 GB/T9877.1-1988-FB16x30x7|Mid} FB16X30X7 Oil seal FB 16x30x7 2
4 GB/T882-1986-6x30 B4 630 Clevis pin with head B6x30 1
5 GB/T4329-2001-1.8x30 REY 1.8X%30 Pin 1.8x30 1
6 504G3.38.106 ZE AR X Shift folk,differential lock 1
7 450.38.022 ZE A A Differential lock 1
8 504G3.38.010 ZE AR S A Shift folk shaft,differential lock 1
9 504G3.38.011 P AR A1 Pole 1
10 GB/T97.1-2002-8 g 8 Washer 8 2
11 GB/T91-2000-3.2x18 B4 3.2X18 Pin 3.2x18 2
12 GB/T6170-2000-M6 B RE M6 Hex. nut M6 2
13 GB/T93-1987-6 #HIE 6 Spring lock washer 6 2
14 504G3.38.017 TR AR S Control pedal,differential lock 1
15 GB/T894.1-1986-14 ke 14 Circlip for shaft 14 1
16 504G3.38.132 2 (1420) Bush (1420) 2
17 GB/T5783-2000-M6x20 B2 M6 X 20 Hex. head bolt M6x20 2
18 504G3.38.018 RS Control lever,differential lock 1
19 504G3.38.108 [ 7 55 5% Return spring 1
20 504G3.38.015 EBRIRE AT Mounting bracket 1
21 GB/T5783-2000-M12x25 WA M12X 25 Hex. head bolt M12x25 2
22 GB/T93-1987-12 g 12 Spring lock washer 12 2




15 A5 KRk
Final Transmission

504G3. 39. 001

22

101



15 &4 R Final Transmission

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 504G3.39.101 IR LR D) e Ak Right half shaft housing 1
2 504G3.39.105 Sl Half shaft 2
3 450.39.112 IR % A S e e Lock bolt,driving shaft 2
4 450.39.111 e~k ksl Lock piece,driving shaft 2
5 504G3.39.115 P Retaining collar 2
6 504G3.39.110 TR R Planet carrier 2
7 504G3.39.104 W Ring gear 2
8 GB/T297-1994-30211 HizK 30211 Tapered roller bearing 30211 2
9 504G3.39.107 e AR B Fe Ak Left half shaft housing 1
10 GB/T899-1988-AGM12-M12x150 [#Z £ AGM12-M12X 150 Double end stud AGM12x150 4
11 GB/T93-1987-12 P 12 Spring lock washer 12 30
12 GB/T6170-2000-M 12 BERE M12 Hex. Nut M12 4
13 GB/T297-1994-30213 7K 30213 Tapered roller bearing 30213 2
14 450J.39.012 Ciesii i E By Oil-seal 2
15 450.39.117 IR Fhgt B Bush 2
16 GB/T3452.1-1992-125%3.55 [0JE£FE 125X 3. 55 O-ring seal 125x%3.55 2
17 450.39.118 HEPED Oil seal bracket 2
18 650.39.116 IR B Drive shaft 2
19 GB/T5783-2000-M12x25 BEAE M12X 25 Hex. head bolt M12x25 8
20 300.39.102 Jo R BORE Rear hub bolt 16
21 300.39.101 Jo R BOR B Rear hub nut 16
22 GB/T5782-2000-M12x155 BEFE M12X 155 Hex. head bolt M12x155 18
23 GB/T879.1-2000-8%22 i 8X22 Slotted spring pin 8x22 6
24 504G3.39.114 AT AR EC TN Planet gear shaft 6
25 504G3.39.111 BEHANE Outer spacer sleeve 12




15 &4 R Final Transmission

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
26 504G3.39.113 TR Planet gear 6
27 GB/T309-2000-5x21.8 WEF 5X21.8 Needle roller 5x21.8 228
28 504G3.39.112 BE N IR Inner spacer sleeve 6

103



16.1 BEH 1 Z 5% 8 & (D)

Full Hydraulic Power Steering Gear (A)
504G3. 40. 001
(L6)(L5N4L) L6 LS L L3 (42)

10102 30202)65 6 7 (7)

&y

2
-
{2
=
C 2

24 (17) 25(17) ‘\

&3 ~ < & 37) (38
()

A 37 38

104



16. 1 MEERMARSG S K (A) Full Hydraulic Power Steering Gear (A)

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks

1 250D.40.150 %ﬁﬂ%% M16X 1.5 Hollow bolt M16x1.5 2
2 JB-FT-CU-16 HE % ﬂ%ﬂﬁi‘. 16 Combination washer 16 4
3 504G3.40.018 !P% EERI N L= Oil return hose assy 1
4 GB/T 70.1-2000-M12x30 IS M12X 30 Hex.head bolt M12x30 2
5 GB/T 93-1987-12 g 12 Spring lock washer 12 2
6 504G3.40.101 B ) R B Valve 1
7 GB/T3452.1-1992-20x2.65  |0fZ[E 20X 2. 65 O-ring seal 20x2.65 4
8 504G3.40.017 T B 1) B Hose assy (left) 1
9 504G3.40.102 Bk Connetor 2
10 GB/T 3452.1-1992-7.5%x1.8 OJEbel 7.5X1.8 O-ring seal 7.5x1.8 6
11 504G3.40.020 A e [ B Hose assy (right) 1
12 504G3.40.015 i ) A 3 O e Oil delivery hose assy 1
13 504G3.40.014 i ) g I B RS 0il delivery pipe weldment 1
14 504G3.40.019 i ) 3 B R Oil return pipe assy 1
15 GB/T 5783-2000-M8x30 BEFE M8 X 30 Hex.head bolt M8x30 1
16 254-8.40.109 =3 Pipe nip 2
17 GB/T 93-1987-8 #HpE 8 spring lock washer 8 7
18 GB/T 6170-2000-M8 PR RE M8 Hex. nut M8 1
19 504G3.40.103 ra bm&%;& Connector 1
20 JB-FT-CU-18 H-& o B e 18 Combination washer 18 3
21 GB/T5783-2000- M8x40 mw M8 X 40 Hex.head bolt M8x40 2
22 504G3.40.011 PE R W B A Inlet pipe assy 1
23 GB/T3452.1-1992-21.2x1.8  |0fZ[E 21.2X1.8 O-ring seal 21.2x1.8 1
24 HLCB-D10-10 TEH IR Constant flow pump 1
25 GB/T 5783-2000-M8x35 IEFE M8 X 35 Hex.head bolt M8x35 3

105



16. 1 MEERMARSG S K (A) Full Hydraulic Power Steering Gear (A)

Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
26 JB/T8870-1999-2A(13-20)  |ME4E 2A(13-20) Hoop 2A (13-20) 2
27 JB/T8870-1999-2A(16-20)  |M&4E 2A (16-20) Hoop 2A (16-20) 2
28 GB/T5783-2000-M8x55 B2k M8 X 55 Hex.head bolt M8x55 1
29 GB/T7940.1-1995-M10x1 JAR MI0X 1 Angle grease nipple M10x1 2
30 504G3.40.111 B4 Pin 2
31 JB/T 6013-2000-M18%1.5 AR MI8X 1.5 Hollow bolt M18x1.5 1
32 GB/T91-2000-3.2x24 B4 3.2X24 Split pin 3.2x24 2
33 GB/T6181-2000-M 14 W2 EE M14 Hex.nut M14 2
34 504G3.31.125 RS Press-in sleeve 2
35 504G3.40.024 B 1) Y A Steering cylinder assy 2
36 504G3.40.023 e e R RS AR AR A 2 Baffle 1
37 GB/T93-1987-6 #HIE 6 spring lock washer 6 4
38 GB/T5783-2000-M6x12 B M6 X 12 Hex.head bolt M6x12 4
39 504G3.40.025 A B e R R AR AR S 2 Baffle 1
40 JB/T6015-2000-13-230 % 13-230 Rubber pipe 13-230 1
41 JB/T6015-2000-10-230 % 10-230 Rubber pipe 10-230 1
42 GB/T5783-2000-M10%20 B2 M10 X 20 Hex.head bolt M10x20 2
43 254G2.40.015-2 B 1) Y A A Oil tank 1
44 GB/T97.1-2002-10 2P 10 Plain washer 10 2
45 GB/T93-1987-10 HE 10 Spring lock washer 10 2
46 GB/T6170-2000-M 10 W2EE M10 Hex.nut M10 4




16.2 WE2 A58 & (B)

Full Hydraulic Power Steering Gear (B)
504G3. 40. 001

(L) (3N



16. 2 MEEM RS S K (B) Full Hydraulic Power Steering Gear (B)

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 102S-1-80-10 T 2 1) 2% Hydraulic steering gear 1
2 GB/T97.1-2002-10 g 10 Plain washer 10 4
3 GB/T93-1987-10 #pE 10 Spring lock washer 10 6
4 GB/T5783-2000-M10%25 B2 R M10 X 25 Hex. head bolt M10x25 6
5 GB/T5783-2000-M8x16 B2k M8X 16 Hex. head bolt M8x16 2
6 GB/T93-1987-8 g 8 Spring lock washer 8 4
7 504G3.40.029 RS () Pin(1) 1
8 504G3.40.034 JIC A S5 Pedestal 1
9 GB/T5783-2000-M10%35 BEFE M10X 35 Hex. head bolt M10x35 4
10 GB/T894.1-1986-20 F4iRE 20 Circlip for shaft 20 2
11 504G3.40.137 Tee Spline 1
12 GB/T276-1994-6004-27 Bk 6004-27 Ball bearing 6004-2Z 1
13 GB/T893.1-1986-42 56 42 Circlip for shaft 42 1
14 504G3.40.037 VAl EIREPSYS Gimbal 1
15 GB/T6170-2000-M8 PR RE M8 Hex. nut M8 3
16 GB/T5783-2000-M8x35 IEFE M8 X 35 Hex. head bolt M8x35 2
17 504G3.40.157 % [m) By Steering shaft 1
18 450.40.015 77 IR 5 i Steering wheel assy 1
19 304.40.112 15 18 By Rubber sleeve 2
20 504G3.40.028 R E A Bracket weldment 1
21 504G3.40.033 RS (3 Pin(2) 1
22 504G3.40.134 P (—) Spring(1) 1
23 504G3.40.130 AR Upper regulate board 1
24 GB/T97.1-2002-16 2PE 16 Plain washer 16 1
25 GB/T6173-2000-M16x1.5 BEEE MI6X 1.5 Hex. nut M16x1.5 1

108



16. 2 MEEM RS S K (B) Full Hydraulic Power Steering Gear (B)

Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
26 504G3.40.026 FEATA A Pedal 1
27 GB/T97.1-2002-8 #PE 8 Plain washer 8 2
28 GB/T91-2000-2x16 B 2X16 Split pin 2x16 2
29 GB/T91-2000-3.2x25 B 3.2X25 Split pin 3.2x25 1
30 GB/T5783-2000-M6x16 B M6 X 16 Hex. head bolt M6x16 2
31 GB/T93-1987-6 #HIE 6 Spring lock washer 6 4
32 504G3.40.131 PRAT R Positioning plate 1
33 504G3.40.132 TR Lower regulate board 1
34 504G3.40.133 YR Control board 1
35 504G3.40.030 BRI A Joint board 1
36 GB/T5783-2000-M6x20 BERE M6 X 20 Hex. head bolt M6x20 2
37 504G3.40.136 FEE (D Spring(2) 1
38 504G3.40.135 5L 8 i Spring coil 1
39 GB/T6170-2000-M6 IR M6 Hex. nut M6 2




17.A. 1 3 77 % 3 2 %

PTO
504G3. 41. 001

67 66 (L9 (LB)65 646362 616059 58 5756 55 54 53 52 51 50 49 LBLTLO L5 Li 43 (20) 42 41 L0 39 (28

1
2
3
A
5

809 101 12 1314 15 16 17 18 19 20 21 22 23200 24 25 26 27

110



17.A. 1 sy Eak  PTO

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks

1 GB/T899-1998-M12x1.25%35 (B2 F: AMI2-M12X 1. 25X 35 Bolt AM12-M12x1.25%35 2 8.8

2 GB/T93-1987-12 P 12 Spring lock washer 12 4

3 GB/T6171-2000-M12x1.25  |[#ZH} M12X 1. 25 Hex. nut M12x1.25 2 8

4 504G3.41.119 =5 Rear cover 1

5 GB/T119.1-2000-B12x22 B B12X22 Straight pin B12x22 2

6 504G3.41.178 WAL ] kA PTO shaft safety cover 1

7 450.38.120-1 i B S 4 =B Output shaft safety cover 1

8 GB/T97.1-2002-12 g 12 Plain washer 12 2

9 GB/T5783-2000-M12x35 BEFE M12X 35 Hex. head bolt M12x35 2

10 GB/T5783-2000-M16x45 BEFE M16X 45 Hex. head bolt M16x45 6

11 300.41B.125 MHESEET Circlip for oil seal 1

12 GB13871.1-2007 JEFBA0 X 62 X 8 CirclipFB40x62x8 2

13 GB/T276-1994-6308 Hh7K 6308 Ball bearing 6308 1

14 GB/T93-1987-16 P 16 Spring lock washer 16 6

15 504G3.41.116 N Big clapboard 1

16 504G3.41.115 FSEI Bush II 1

17 504G3.41.114 5 BE 1 Eh % 11 PTO driven gear II 1 1000r/min
504G3.41.114A 5 BE 1 Eh % 11 PTO driven gear II 1 730r/min

18 504G3.41.108 J& B 3l 74 R S PTO shift fork shaft 1

19 504G3.41.118 J5 B3 15 H PTO shaft 1 614 6 teeth
504G3.41.118A Ja B3 15 H PTO shaft 1 814 Steeth

20 GB/T283-1994-NJ306E Hh NJ306E Ball bearing NJ306E 3

21 504G3.41.131 WX PTO shift fork 1

22 504G3.41.120 J& BN A A e Rl Driving gear shaft 1 1000r/min
504G3.41.120A J& B3 % E S il Driving gear shaft 1 730r/min

111



17.A. 1 sy Eak  PTO

Bk
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
23 504G3.41.111 1R =g A Sliding sleeve seat 1
24 504G3.41.110 G & Sliding sleeve 1
25 504G3.31.121 e e E spline connecting 1
26 GB/T879.1-2000-6%35 B 6X35 Slotted spring pin 6x35 1
27 504G3.41.122 51 7715 R B A 45 B PTO hydraulic clutch driven shaft 1
28 504G3.63.102 HA RSP 30 Circlip for shaft 30 2
29 504G3.29.108 it i) Clapboard for shaft II 1
30 GB/T276-1994-6206 A& 6206 Ball bearing 6206 1
31 GB/T893.1-1986-62 4k 62 Circlip for hole 62 2
32 504G3.41.013 WA Hydraulic clutch 1
33 GB/T276-1994-6305 7K 6305 Ball bearing 6305 2
34 504G3.41.125 ) 7751 R B A 75 £ 8% PTO hydraulic clutch initiative shaft 1
35 504G3.41.126 s 1% B A sh i sh 5 5e PTO transmission driven gear 1
36 504G3.41.128 Bl 7% H ) A FE K PTO transmission middle ball bearing 1
37 504G3.41.102-2 sl % A e AR Bl A FS PTO transmission middle gear 1
38 [504G3.41.101 2 /3% th =3k PTO initiative shaft 1
39 GB/T283-1994-NUP306E Hli7&NUP 306E Ball bearing NUP 306E 1
40 GB/T305-1998-80/86.6 1334 80/86. 6 Circlip 80/86.6 2
41 GB/T879.1-2000-8%45 B4 8X45 Slotted spring pin 8x45 1
42 |504G3.41.103-2 21y 3 4 F A) il PTO middle shaft 1
43 504G3.41.105 7N Small clapboard 1
44 504G3.41.107 JE B s % T PTO driven gear [ 1
45 504G3.41.106 GE Bush I 1
46 504G3.37.154 | A% T 4 U S e Support,secondary change speed 1

112



17.A. 1 sy Eak  PTO

Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
47 504G3.43.115 & (20/30) Bush (20/30) 1
48 GB/T91-2000-3.2x18 A4 3.2X18 Placket pin 3.2x18 2
49 GB/T97.1-2002-10 2P 10 Plain washer 10 2
50 504G3.41.104 J& BB 1 R T PTO control handle 1 1000r/min
504G3.41.104A J& BB 1 R T PTO control handle 1 730r/min
51 504G3.41.026-1 BRI IEA 1 PTO control lever 1
52 GB/T97.1-2002-20 #HpE 20 Plain washer 20 1
53 GB/T894.1-1986-20 56 20 Circlip for shaft 20 1
54 GB/T308-2002-8 Ik 8 Steel ball 8 1
55 254G3.37.163 E o B Locating spring 1
56 504G3.41.011 FIATEA Pull rod 1
57 504G3.41.015 EESIEEHEAESM PTO dial rod 1
58 GB/T6171-2000-M10x1 BERE M10X 1 Hex. nut M10x1 1
59 GB/T3452.1-1992-15%2.65G |0JEE 15X 2. 656 O-ring seal 15%2.65G 1
60 300.21A.148 AT Sk Rod clevis 1
61 GB/T93-1987-8 #HpE 8 Spring lock washer 8 1
62 GB/T5783-2000-M8x16 WA M8 X 16 Hex. head bolt M8x16 1
63 504G3.37.168 Rl Baffle 1
64 504G3.41.016 R IEA Rocker 1
65 GB/T880-1986-B10x30 B4 B10X 30 Pin shaft B10x30 1
66 GB/T879.1-2000-6x30 4 6X30 Slotted spring pin 6x30 1
67 GB/T 93-1987-12 P 12 Spring lock washer 12 2

113



17.A. 2 BIEHE A& B R
Hydraulic clutch
504G3. 41. 013

1 2 3 In 5 6 17 8 9 10 11 12 13 1k

15 16 17 18 (18) 19 20 (100 21

114



17.A. 2 MEBEBRER

Hydraulic clutch

Ser.No. Part No. A2 S A% Name & Specifications Quantity Remarks
1 504G3.41.135 iRy s Spline sheath 1
2 GB/T276-1994-61807 Bk 61807 Ball bearing 61807 1 NTN6807
3 504G3.41.136 FLH #4892 Circlip for hole 92 1
4 504G3.41.150 MBR (—) Driven piece (1) 1
5 504G3.41.151 Ma (=) Driven piece (2) 3
6 504G3.41.024 BEYE LR, Rub piece assembly 7
7 504G3.41.155 AT Elastomer 12
8 504G3.41.152 MBR (=) Driven piece (3) 4
9 504G3.37.112 45k 35 Circlip for shaft 35 1
10 504G3.41.138 [ Washer 2
11 504G3.41.139 [ 7 55 5% Replace spring 1
12 504G3.41.140 T2 Piston 1
13 504G3.41.145 TG ZEE BT 38 Hermetical ring for piston38 1
14 504G3.41.144 T ZEE B 90 Hermetical ring for piston90 1
15 504G3.41.141 JEAR Platen 1
16 504G3.41.025 JEME Stator 1
17 504G3.41.143 JHIT A Hydrocylinder seat 1
18 504G3.41.147 JHIL 38 5 B A Hermetical ring for hydrocylinder seat 2
19 GB/T276-1994-6207 K 6207 Ball bearing 6207 1

20 504G3.41.148 FLH R 72 Circlip for hole 72 1
21 504G3.41.149 AR 35 (2) Circlip for shaft 35 (2) 1

115



17.B 34 77 far W %k & Rk

PTO
504G3. 41A. 001

7271 (54) (53) 70 69 68 67 6665 64 63 62 61 60 59 58 5756 555453525150 49 48(20)47 46 45LLAL3 42 41 4O

\ .

& i?\é\ X
<O /")

116



17.B Bhi%H B PTO

Ser.No. Part No. A2 S A% Name & Specifications Quantity Remarks

1 GB/T899-1998-AM12-M12x1.25x35 88 4% AM12-M12X 1. 25X 35 Bolt AM12-M12x1.25%35 2 8.8

2 GB/T93-1987-12 g 12 Spring lock washer 12 4

3 GB/T6171-2000-M12x1.25  |#8HF M12X 1. 25 Hex. nut M12x1.25 2 8

4 504G3.41.119 5E Rear cover 1

5 GB/T119.1-2000-B12x22 B4 B12X 22 Straight pin B12x22 2

6 504G3.41.178 B % 4 B PTO shaft safety cover 1

7 450.38.120-1 i B S 4 =B Output shaft safety cover 1

8 GB/T5783-2000-M12x35 BEAE M12X 35 Hex. head bolt M12x35 2

9 GB/T97.1-2002-12 #HEE 12 Plain washer 12 2

10 GB/T5783-2000-M16x45 B M16X 45 Hex. head bolt M16x45 6

11 300.41B.125 MHESEET Circlip for oil seal 1

12 GB13871.1-2007 T EFFB40 X 62 X 8 CirclipFB40x62x8 2

13 GB/T276-1994-6308 Hh7K 6308 Ball bearing 6308 1

14 GB/T93-1987-16 P 16 Spring lock washer 16 6

15 504G3.41.116 N Big clapboard 1

16 504G3.41.115 FE 11 Bush II 1

17 504G3.41.114 5 BE 1 Eh % 11 PTO driven gear II 1 1000r/min
504G3.41.114A 5 BE 1 Eh % 11 PTO driven gear II 1 730r/min

18 504G3.41.108 J& BBl 77 PR X PTO shift fork shaft 1

19 504G3.41.118 J& B 20 1% b PTO shaft 1 615 6 teeth
504G3.41.118A Je B 20 1% b PTO shaft 1 814 8teeth

20 GB/T283-1994-NJ306E ih7k NJ306E Ball bearing NJ306E 3

21 504G3.41.131 Ja B Bh )1 R X PTO shift fork 1

22 504G3.41.120 J& BT A A e Al Driving gear shaft 1 1000r/min
504G3.41.120A J& B3 % S il Driving gear shaft 1 730r/min

117



17.B Bhi%H B PTO

Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
23 504G3.41.111 1R =g A Sliding sleeve seat 1
24 504G3.41.110 G & Sliding sleeve 1
25 504G3.31.121 e e E spline connecting 1
26 GB/T879.1-2000-6%35 B 6X35 Slotted spring pin 6x35 1
27 504G3.41.122 51 7715 R B A 45 B PTO hydraulic clutch driven shaft 1
28 504G3.63.102 Hh A #4830 Circlip for shaft 30 2
29 504G3.29.108 it i) Clapboard for shaft II 1
30 GB/T276-1994-6206 A& 6206 Ball bearing 6206 1
31 GB/T893.1-1986-62 4k 62 Circlip for hole 62 2
32 504G3.41A.103 iRy s spline connecting 1
33 GB/T879.1-2000-8%35 B 8X35 Slotted spring pin 8%x35 1
34 GB/T276-1994-6305 K 6305 Ball bearing 6305 2
35 504G3.41.125 S % RE B A 2 £ 5% PTO hydraulic clutch initiative shaft 1
36 504G3.41.126 s 1% B A sh i sh 5 5e PTO transmission driven gear 1
37 504G3.41.128 Bl 7% H ) A FE K PTO transmission middle ball bearing 1
38 504G3.41.102-2 sl 1% H A e AR Bl A S PTO transmission middle gear 1
39 504G3.41A.102 WAL T ) g PTO initiative gear 1
40 504G3.41A.101 21735 3230 4 PTO initiative shaft 1
41 504G3.29.103 5 k840 Circlip for shaft 40 1
42 |GB/T283-1994-NUP306E  |#li7RNUP 306E Ball bearing NUP 306E 1
43 504G3.41A.104 (= spacer 1
44 GB/T305-1998-80/86.6 15 80/86. 6 Circlip 80/86.6 2
45 GB/T879.1-2000-8%45 B4 8X45 Slotted spring pin 8x45 1
46 504G3.37.128 HhH <326 Circlip for shaft 26 1

118



17.B Bhi%H B PTO

Ser.No. Part No. TR e FR A Name & Specifications Quantity Remarks
47 504G3.41.103-2 1) 77 % A T Sy PTO middle shaft 1
48 504G3.41.105 NV Small clapboard 1
49 504G3.41.107 JEE sk 1 PTO driven gear | 1
50 504G3.41.106 E 1 Bush I 1
51 504G3.37.154 Bl 25 S g\ S R Support,secondary change speed 1
52 504G3.43.115 & (20/30) Bush (20/30) 1
53 GB/T91-2000-3.2x18 B 3.2X18 Placket pin 3.2x18 2
54 GB/T97.1-2002-10 #HIE 10 Plain washer 10 2
55 504G3.41.104 J& BB 1 R T PTO control handle 1 1000r/min
504G3.41.104A 5 B 3 % B BT PTO control handle 1 730r/min
56 504G3.41.026 BRI IEA 1 PTO control lever 1
57 GB/T97.1-2002-20 #HIE 20 Plain washer 20 1
58 GB/T894.1-1986-20 56 20 Circlip for shaft 20 1
59 GB/T308-2002-8 WER 8 Steel ball 8 1
60 254G3.37.163 5 o7 5 3 Locating spring 1
61 504G3.41.011 PR A A Pull rod 1
62 504G3.41.015 EESIEEHEAESM PTO dial rod 1
63 GB/T6171-2000-M10x1 BERE M10 X 1 Hex. nut M10x1 1
64 GB/T3452.1-1992-15x2.65  |0JEFE 15X 2. 65 O-ring seal 15x2.65 1
65 300.21A.148 EOR I E S Rod clevis 1
66 GB/T93-1987-8 #HlE 8 Spring lock washer 8 1
67 GB/T5783-2000-M8x 16 BEAE M8 X 16 Hex. head bolt M8x16 1
68 504G3.37.168 Rl Baffle 1
69 504G3.41.016 BEIEEIT Rocker 1




17.B Bhi%H B PTO

e
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
70 GB/T880-1986-B10x30 %4 B10X 30 Pin shaft B10x30 1
71 GB/T879.1-2000-6x30 4 6X30 Slotted spring pin 6x30 1
72 JB-FT-CU-12 H A2 B A e 12 Combination washer 12 2

120



18 il o &5 KR P AA & A

Disc Brake and Operation Mechanism
1

9 504G3. 43. 001-1
A 3 \\




18 #izhes RPN E K Disc Brake and Operation Mechanism

Ser.No. Part No. TR IR Name & Specifications Quantity Remarks
1 GB/T5783-2000-M8x20 2 M8 X 20 Hex. head bolt M8x20 4
2 GB/T93-1987-8 #HpE 8 Spring lock washer 8 4
3 GB/T894.1-1986-25 418 25 Circlip for shaft 25 1
4 504G3.43.104 T IEWR Support board 1
5 504G3.43.135 £ (2520) Bush (2520) 2
6 504G3.43.101 2k Cushion 2
7 504G3.43.033 A B AR S A Right brake lever weldment 1
8 504G3.43.103-1 EIEDAS: § Return spring 2
9 GB/T879.4-2000-8x40 5 8X40 Spring split pin 8x40 1
10 504G3.43.016-2 I B AR -S4 Left brake lever weldment 1
11 504G3.43.015 I AL sh IR -S4 Brake pedal shaft 1
12 GB/T91-2000-3.2x20 54 3.2X20 Split pin 3.2x20 11
13 GB/T97.1-2002-10 #EE 10 Chamfered plain washer 10 11
14 |GB/T882-1986-B10x30 9% B10X 30 Clevis pin with head B10x30 8
15 254G2.21.106 R X Rod clevis 2
16 GB/T6171-2000-M10x1L BERE MI0X 1 (A Hex. nut M10x1 (left) 2
17 504G3.43.110 MR E Rubber sheath 1
18 504G3.43.105 CIEORaR Front pull rod 2
19 GB/T6171-2000-M10x1 BEEE M10X 1 Hex. nut M10x1 4

20 300.21A.148 Fr At Xk Draw rod fork 2
21 504G3.43.115 & (2030) Bush (2030) 4
22 GB/T97.1-2002-20 P 20 Chamfered plain washer 20 4
23 GB/T894.1-1986-20 418 20 Circlip for shaft 20 4
24 504G3.43.034 KiEEEE RS Left connect cannula weldment 1
25 504G3.43.014 #5h )G AR S AE Back pull rod weldment 2

122



18 #izhes RPN E K Disc Brake and Operation Mechanism

43R
Ser.No. Part No. A2 R S A Name & Specifications Quantity Remarks
26 504G3.43.020 I hi 26 S R RS A Left dragline support weldment 1
27 GB/T93-1987-10 P 10 Spring lock washer 10 5
28 GB/T5783-2000-M10x20 BZEAE M10 X 20 Hex. head bolt M10x20 4
29 504G3.43.021 B R 2k BG4 Left brake dragline 1
30 354G3.43.102 Pk X =3k Draw rod fork 2
31 |GB/T882-1986-B10x32 H9%h B10X 32 Clevis pin with head B10x32 2
32 504G3.43.109-1 I Bl Left brake rocker arm 1
33 GB/T13871-1992-FB22x35x7 |3} FB22X 35X 7 Oil seal FB22x35x7 2
34 504G3.43.112 PRI Spring hanging board 2
35 504G3.43.111 | S [a] 57 5o 5 Brake rocker arm return spring 2
36 504G3.43.107 GHIENIESY Brake disc 2
37 GB/T308-2002-7/8" xR 7/8” Ball 7/8" 10
38 504G3.43.106 & () Pressure plate (left) 1
39 504G3.43.019-1 SR -S4 Detent axis 2
40 450.43.011 B P SRR, Brake driven disk 6
41 450.43.103 R Fy Friction disc 6
42 504G3.43.102-1 A Bl Right brake rocker arm 1
43 504G3.43.108 B CH) Pressure plate (right) 1
44 504G3.43.023 A pi 26 S R RS AE Right dragline support weldment 1
45 504G3.43.024 F B hr el &1 Right brake dragline 1
46 GB/T5783-2000-M16x65 IZAE M16 X 65 Hex. head bolt M16x65 1
47 GB/T93-1987-16 #1816 Spring lock washer 16 1
48 GB/T6170-2000-M16 2Lk M16 Hex. nut M16 1
49  |GB/T882-1986-B10x40 H9%h B10 X 40 Clevis pin with head B10x40 1




18 #izhes RPN E K Disc Brake and Operation Mechanism

43R
Ser.No. Part No. &N Name & Specifications Quantity Remarks
50 GB/T5783-2000-M10x%35 B2 M10X 35 Hex. head bolt M10x35 1
51 GB/T6170-2000-M10 HERE M10 Hex. nut M10 1
52 354G3.43.017 I = s LAY Lugs control mechanism 1
53 504G3.43.035 HiEEEE RS Right connect cannula weldment 1
54 GB/T13527.2-1992-DT-14%0.6 [DT-14 X 0. 6 DT-14%0.6 1 L=23

124



19 JFE#% B R Seat
504G3. 44A. 001




19 @ﬁdé\ﬁﬁ Seat

Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
1 GB/T97.1-2002-8 #HlE 8 Plain washer 8 4
2 GB/T93-1987-8 g 8 Spring lock washer 8 4
3 GB/T5783-2000-M8x25 BEfE M8 X 25 Bolt M&x25 4
4 |504G3.44A.011 FERS (YHG-05) Seat(YHG-05) I

126



20.1 MLEMRE L& (D)

Hood and Panel (A)
504G3. 47. 001-1

3 4 5 6 78 9 10 11 1213 14 15 16 (14)(13) (12) (11) 1718 19 20 21 22

127



20.1 HLEARESR (A) Hood and Panel (A)

Ser.No. Part No. A2 TR e IR Name & Specifications Quantity Remarks
1 504G3.47.011 ML EIE A4 Engine Hood 1
2 GB/T91-2000-3.2x%30 5 3.2X30 Split pin 3.2x30 2
3 GB/T97.1-2002-10 # 10 Plain washer 10 2
4 GB/T882-1986-B10x60 % B10X 60 Clevis pin with head B10x60 2
5 (833635)/690%290x350N JE Y5/ Gas spring 2
6 TFT.70.012 308% I 5% Rubber bar 2 L=400
7 404-11.47.105 T AR Left radiator grill 1
8 GB/T93-1987-8 g 8 Spring lock washer 8 6
9 GB/T6170-2000-M8 R MS Hex. Nut M8 4
10 800.47.101 HER % Rubber ring 1 L=1340
11 GB/T6170-2000-M6 12t M6 Hex. Nut M6 28
12 GB/T93-1987-6 P 6 Spring lock washer 6 28
13 GB/T97.1-2002-6 g 6 Plain washer 6 24
14 GB/T5783-2000-M6%16 BEAE M6 X 16 Hex. head bolt M6x16 16
15 504-4.47A.014 KT S B -S4t Bracket 1
16 504-4.47A.103 AT B Front cover 1
17 300.47.113 P o 22 R Brand mark plate carrier 1
18 350.47A.104 PR g Brand mark cushion sleeve 2
19 GB/T6170-2000-M5 B2t M5 Hex. Nut M5 2
20 GB/T93-1987-5 P 5 Spring lock washer 5 2
21 GB/T97.1-2002-5 #EE 5 Plain washer 5 2
22 550.47E.101 DEA DF brand 1
23 504G3.47.018 BT B e imA 20 -S4 Front garnish 1
24 404-11.47.106 yaX N Right radiator grill 1
25 GB/T5783-2000-M6x%35 BEAE M6 X 35 Hex. head bolt M6x35 4




20.1 MLEAREBE K (A) Hood and Panel (A)

e
Ser.No. Part No. A NGNS Name & Specifications Quantity Remarks
26 550.47E.105-1 N B E Rubber sheath 1
27 550.47E.026 ML H A4 Hood lock 1
28 504G3.47.023 B RS 1 Lockpin 1
29 GB/T5783-2000-M8x%20 B2 M8 X 20 Hex. head bolt M8x20 2

129



20.2 FLEDCRE LK (B)
Hood and Panel (B)
F\r ood and Pane

504G3. 47. 001-1

14

13
12

1

10

(3)
(2)

= N w S~ ul o~

130



20. 2 MLEBURE SR (B) Hood and Panel (B)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 GB/T5783-2000-M6%20 BEAE M6 X 20 Hex. head bolt M6x20 12
2 GB/T93-1987-6 g 6 Spring lock washer 6 15
3 GB/T97.1-2002-6 g 6 Plain washer 6 16
4 504G3.47.103 7 ) 458 i g B8 5% Redirector pedestal mantle 1
5 GB/T97.1-2002-8 g 8 Plain washer 8 22
6 GB/T93-1987-8 g 8 Spring lock washer 8 24
7 GB/T5783-2000-M8x16 B2EfE M8 X 16 Hex. head bolt M8x16 16
8 GB/T818-2000-M6%16 B2%ET M6X 16 Philips pan head screw M6x16 3
9 504G3.47.102 T M #% )5 BT Redirector back mantle 1
10 504G3.47.016-2 FEHELRR S8 Left frame clsss weldment 1
11 504G3.47.014 J7 R AT = A Redirector forward mantle 1
12 GB/T5783-2000-M5x%16 BZEfE M5X 16 Hex. head bolt M5x16 2
13 GB/T97.1-2002-5 g 5 Plain washer 5 2
14 504G3.47.101 e 2 Engine Hood 1
15 504G3.47.013 IR ENEZLE S Hood frame clsss weldment 1
16 GB/T5846-1989-K25x31x25 |74z K25 X 31X 25 Needle bearing K25x31x25 2
17 1B173821X0001 ERk Rearview mirror 2
18 504G3.47.025 HEEERAHEH Joint plate 2
19 GB/T96-1985-8 g 8 Plain washer 8 4

20 GB/T5783-2000-M8x%20 BEfE M8 X 20 Hex. head bolt M8x20 8
21 504G3.47.022-2 HHELRE S Right frame clsss weldment 1
22 504G3.47.228 PRI IS Windshield 2
23 504G3.47.102 BRE Rubber sheath 2
24 504G3.47.225 I 35 ] 5 FH IR BEMS Hex. Nut M5 6
25 504G3.47.226 3 3 ] e AR 5 Rubber washer 5 6




20. 2 MLEBURE SR (B) Hood and Panel (B)

43R
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks
26 504G3.47.227 I3 [ 2 FH 2R L5 Plastic washer 5 6
27 GB/T93-1987-5 g 5 Spring lock washer 5 6
28 GB/T818-2000-M5x8 BRET M5X8 Philips pan head screw M5x8 6
29 504G3.47.108 BRI E wiring harness rubber cover 1

132



21.A HEARAL K
Electrical System
504G3. 48A. 001
17 18 19 202122 23 24 25 26 27 28 2930 31 3233 34

16 1 1 1 12 11 10 9 8 6 I



21.A HE RGE R Electrical System

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.48.016 & B IER- S BRI g i Elastic cable paper 1
2 6-QW-80L TP E I Battery 1
3 254G3.48.019 SR SC (DHKG904) General supply switch 1
4 504G3.48.017 - H R ST O R A 2 Elastic cable paper 1
5 QDI157A FEHAL Starting motor 1 From engine
6 504G3.48.021 S116%41a)AT Steering lamp 2
7 504G3.48.104 T RAL BeAs Oil pressure sensor 1
8 504G3.48.103 AL Ay (M18X1.5) rotation speed senser (M18%1.5) 1
9 504G3.48A.012-1 F R Main wiring harness 1
504G3.48A.012A F R Main wiring harness 1 [E I11
504G3.48A.012B F R Main wiring harness 1 K FHALHY
10 504G3.48.020 TRl 22 & Fuse box 1
11 504G3.48.027 SISO S aE i (JK938A) 1
12 504G3.48A.104A PNP33 9% (i vy i) approach switch 2
13 JB3762-84 B ZE 4 e Tow truck jack 1
14 300-6.48.019-1 RRLRE LT 1
15 804-6.48.024 Ja TAEAT Tail lamp 2
16 404-11.48.022/023 /AR Combination rear signal lamp 2
17 504G3.48A.104 PNP#2IT K approach switch 2
18 504G3.48A.013 PUve R £k TR Rear wiring harness 1
19 504G3.48.026 =IO OE (JK938A) Caution light swich 1
20 304G2-6.48.103 HEIK Multi-function switch 1
21 504G3.48.022 PG B o Pre-heating starting switch 1
22 504G3.48.105 [T p AR Y AN il Starting scutcheon 1
23 HX-SG102A B EHE NG Flasher 1

134



21.A HE RGE R Electrical System

43R
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks

24 354G3.48.021A HEIER (10914) Combination meter 1
354G3.48.021 HEEE (109U5) Combination meter 1 504G3.80.001-1
504G3.48A.021A HEEE (1098) Combination meter 1 111
504G3.48A.021 HENEE (10985 Combination meter 1 504G3. 80. 001-1[HII

25 19127 gk gy (TLED Starting relay 8

26 504G3.48.101 Oil level sensor 1

27 JK231B HIBITFF o< C D Brakelight switch 1

28 404-9.48.020 HLRE K A (B D Electrucity stop (Thailand) 1

29 504G3.48.102 IKIEAL BeAs Water temperature sensor 1

30 JFZ1511 K EHANL Generator 1 From engine

31 504G3.48.015 B FELIR A7 AR L 25 Battery cable 1

32 404-11.48.020/021 BIAE /A BT RAT Head lamp 2

33 DL125 EERVi/IN Electrucity horn 1

34 504G3.48A.011 EIEc3 Front wiring harness 1




21.B HEARG KK
Electrical System
504G3. 48B. 001

1920 212223 24 25 26 27 28 29 303132 3334 35

13 12 1110 9 8 6 A

136



21.B HE RGE R Electrical System

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.48.016 & B IER- S BRI g i Elastic cable paper 1
2 6-QW-80L TP E I Battery 1
3 254G3.48.019 SR SC (DHKG904) General supply switch 1
4 504G3.48.017 - H R ST O R A 2 Elastic cable paper 1
5 QDI157A FEHAL Starting motor 1 From engine
6 504G3.48.021 S116%41a)AT Steering lamp 2
7 504G3.48.104 T RAL BeAs Oil pressure sensor 1
8 504G3.48.103 AL Ay (M18X1.5) rotation speed senser (M18%1.5) 1
9 504G3.48B.012 F R Main wiring harness 1
504G3.48B.012A F R Main wiring harness 1 e SEE T
10 504G3.48.020 TRl 22 & Fuse box 1
11 504G3.48.027 SISO S aE b (JK938A) 1
12 504G3.48A.104 PNP#2IT K approach switch 2
13 504G3.48B.015 PTOEIT R 26 PTO approach switch harness 1
14 JB3762-84 B ZE 4 e Tow truck jack 1
15 300-6.48.019-1 RRLRE LT 1
16 804-6.48.024 Ja TAEAT Tail lamp 2
17 404-11.48.022/023 /AR Combination rear signal lamp 2
18 504G3.48A.013 PUve R £k TR Rear wiring harness 1
19 JB1041 R s oe Safe starting switch 1
20 504G3.48.026 =IO OE (JK938A) Caution light swich 1
21 304G2-6.48.103 HEIK Multi-function switch 1
22 504G3.48.022 PG B o Pre-heating starting switch 1
23 504G3.48.105 F BT b Starting scutcheon 1

137



21.B HE RGE R Electrical System

ZLR
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks

24 HX-SG102A B EWE NG Flasher 1

25 354G3.48.021A HEIER (10914) Combination meter 1
354G3.48.021 HEEE (1098) Combination meter 1 504G3.80.001-1
504G3.48A.021A HEEE (1098 Combination meter 1 111
504G3.48A.021 HENEE (10985 Combination meter 1 504G3. 80. 001-1[HII

26 1912744 e 2% CRED Starting relay 8

27 504G3.48.101 Oil level sensor 1

28 JK231B HIBITFF o C D Brakelight switch 1

29 404-9.48.020 RGOk A (B D Electrucity stop (Thailand) 1

30 504G3.48.102 IKIEAL B As Water temperature sensor 1

31 JFZ1511 K EHANL Generator 1 From engine

32 504G3.48.015 B FELIR A7 AR L 25 Battery cable 1

33 404-11.48.020/021 BUAE /A BT RAT Head lamp 2

34 DL125 EERViIN Electrucity horn 1

35 504G3.48A.011 EIEc3 Front wiring harness 1

36 504G3.48B.201 W2 2 Plug screw 2

37 JB-FT-CU-12 HE M 12 Combination washer 20 2




22 T AR M

Toolbox
450. 49. 001




22 T EHFE R Toolbox

Ser.No. Part No. SRR S Bk Name & Specifications Quantity Remarks
1 450.49.001 T.HAH Toolbox 1
2 GB/T97.1-2002-8 8 Plain washer 8 2
3 GB/T93-1987-8 HpE 8 Spring lock washer 8 2
4 GB/T6170-2000-M8 BEEE M8 Hex. nut M8 2
5 GB/T5783-2000-M8x16 I2Ae M8 X 16 Hex. head bolt M8x16 2

140



23 WkiEAH KK
Fuel Tank
504G3. 50. 001-1

(3) (2) 26 25 Q20 24

SO0 0 9o U FWN

—_

N

11

(10)

(2)

(3)

12

141



23 MR E & Fuel Tank

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
504G3.50.116 A 9] v 4 Fuel tank oil return retainer 1
GB/T93-1987-8 g 8 Spring lock washer 8 24
GB/T5783-2000-M8x20 BEFE M8 X 20 Hex. head bolt M8x20
504G3.50.013-1 o8 TSR S Adiabatic board
504G3.50.016 TFE SRR G A Knighthead
GB/T97.1-2002-6 P 6 Plain washer 6
GB/T93-1987-6 I 6 Spring lock washer 6
GB/T6170-2000-M6 IZHRE M6 Hex. nut M6
GB/T5783-2000-M6%16 B2FE M6X 16 Hex. head bolt M6x16
GB/T97.1-2002-8 g 8 Plain washer 8
GB/T5783-2000-M8x60 124 M8 X 60 Hex. head bolt M8x60

e ek e ek e ek ek ek
©C P A ANNDE PR~ OO DB W~

[NST O NS T (O I NS I (O
n B~ W N —=O

850-2.50.020
JB-FT-CU-14
354G3.50.011
GB/T5783-2000-M8x30
304G2-6.50.101
504G3.50.115
504G3.50.012
GB/T97.1-2002-10
GB/T93-1987-10
GB/T5783-2000-M10%25
504G3.50.015
504G3.50.180
JB-FT-CU-12
JB/T6013-2000-M12x1.25

A2 B A 14
PRI A1

B2 A M8 X 30

TH e B

P EAR

WA SRS
I 10

I 10

P2 M10X 25

fi] 7 A JR A

[i] 52 JHA I FE AR

H A2 A A 12
BRENERE M12X 1. 25

Pipe

Combination washer 14
Fuel tank

Hex. head bolt M8x30
Fuel tank plain washer
Rubber pad

Fuel tank cradle

Plain washer 10

Spring lock washer 10
Hex. head bolt M10x25
Fix plate

Fix plate adjust
Combination washer 12
Hollow hex.head bolt M12x1.25

%NA##HHMMHHHO\SN\]\IUJHH;

W
— D
3




23 MR E & Fuel Tank

Ser.No. Part No. S S NS Name & Specifications Quantity Remarks
26 DF-4268 AR A Fuel tank cap 1
27 GB/T5783-2000-M6x20 B2 M6 X 20 Hex. head bolt M6x20 4
28 504G3.50.130 ECULRI FE AR ECU cover board 1 =
29 504G3.50.017 ECU & & AR 4R & 1 ECU installation 1 =

143



24. A HAR FHIRAR K K

Foot Mud Shields Rest
504G3. 51. 001

1 2 3 b 56 78 9 101 12 13 1 15 16 17 (14) (15 18 19 20
51

50

49

48

47

(42)

(43)

46

45
Lb

43
42

@n

29

41 40 39 38 (2) (3) 37 (29) 36 (2D 35 34 33 32 (26) (15) (16)

144



24. A HuARFYVEMR A Foot Mud Shields Rest

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 550.51D.101 HTFHEMH Handle hold 2
2 GB/T97.1-2002-12 2pE 12 Plain washer 12 10
3 GB/T93-1987-12 P 12 Spring lock washer 12 12
4 GB/T6170-2000-M12 BERE M12 Hex. nut M12 6
5 504G3.51.018A-1 4GRS Right-rear stanchion 1
6 404-11.51.026 4T AR R S Right taillight bracket rest 1
7 504G3.51.031A A PR Ak Right mud Shield |
8 GB/T97.1-2002-6 g 6 Plain washer 6 12
9 GB/T5783-2000-M6%16 B2EfE M6 X 16 Hex. head bolt M6x16 12
10 GB/T93-1987-6 g 6 Spring lock washer 6 12
11 504G3.51.015 |2 A T e Seat plank 1
12 504G3.51.024 5 B S Squab panel 1
13 504G3.51.023 )= Py GEay s Rear crossbeam 1
14 GB/T5287-2002-8 g 8 Plain washer 8 16
15 GB/T93-1987-8 g 8 Spring lock washer 8 55
16 GB/T5783-2000-M8x%25 BEAE M8 X 25 Hex. head bolt M8x25 37
17 504G3.51.107 JibL 8 Aot Al License plate scaleboard 1
18 504G3.51.021A IE P AU S Left mud Shield 1
19 404-11.51.107 5 [ 5 A 2 R Glisten implement board 2

20 504G3.51.017A-1 TGRS Left-rear stanchion 1
21 GB/T93-1987-16 1 16 Spring lock washer 16 26
22 GB/T5783-2000-M16x40 BEFE M16 X 40 Hex. head bolt M16x40 8
23 550-1.47.104 H 24 Electrical wire guard ring 2
24 404-11.51.025 I kT A IR R S Left taillight bracket rest 1
25 GB/T6170-2000-M8 2R M8 Hex. nut M8 4

145



24. A HUBR PV AR B

Foot Mud Shields Rest

43R
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks
26 GB/T97.1-2002-8 g 8 Plain washer 8 39
27 GB/T5783-2000-M8x%20 BEFE M8 X 20 Hex. head bolt M8x20 18
28 GB/T5783-2000-M16x60 12 M16 X 60 Hex. head bolt M16x60 4
29 GB/T6170-2002-M16 2Rt M16 Hex. nut M16 18
30 504G3.51.016-1 Ja SR EEH () Rear bracket (left) 1
31 GB/T5782-2000-M16x210 B2 M16X210 Hex. head bolt M16x210 8
32 504G3.51.108-1 ERIAT AE 55 Left joy stick cover board 1
33 504G3.51.014-1 o b R S rear foot rest 1
34 504G3.51.011-1 FERR IR A 1 Ladder frame 2
35 504G3.45.012 HIHAR 2 A4 Front foot rest 1
36 504G3.45.022 T 1 SRR S Left-front backstop 1
37 GB/T5783-2000-M12x25 B2 M12X 25 Hex. head bolt M12x25 6
38 504G3.51.036 R CEN RS Orientation part for middle bearing 2
39 504G3.51.102 BRE Rubber sheath 3
40 504G3.51.162 K Rubber bearing 4
41 504G3.51.163 [#] 72 W2 AR Hex. head bolt 2
42 504G3.51.123 = Damping protecting cover 8
43 504G3.51.124 = Rubber damping ring 8
44 504G3.51.126 # Washer 4
45 504G3.45.019 AT SRR S Right-front backstop 1
46 504G3.51.125 e Damping block sleeve 4
47 GB/T97.1-1987-16 g 16 Plain washer 16 4
48 GB/T5782-2000-M16x100 B2 M16X 100 Hex. head bolt M16x100 4
49 504G3.51.101 I H RS # Rubber floor 1

146



24. A HIBRFYVEHRE K Foot Mud Shields Rest

Ser.No. Part No. XY EINS Name & Specifications Quantity Remarks
50 504G3.51.032-1 Ja SCORIEEE D Rear bracket (right) 1
51 504G3.51.109-1 ERIAT A 554 Right joy stick cover board 1

147



TR B

N/

3

24.B HAR
Foot Mud Shields Rest

-1

504G3. 51. 001

L5678 9 1011

3

mMm
—

(14)

(15)

18

19

20

21

22

23

24

(14)

25

(20

26

217

28

19

(26)

29



24. B HilRILTEMR B R Foot Mud Shields Rest

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 550.51D.101 HTFHEMH Handle hold 2
2 GB/T97.1-2002-12 2pE 12 Plain washer 12 10
3 GB/T93-1987-12 P 12 Spring lock washer 12 10
4 GB/T6170-2000-M12 BERE M12 Hex. nut M12 4
5 404-11.51.026 4T AR R S Right taillight bracket rest 1
6 504G3.51.109-1 ERAT A 55 AR Right joy stick cover board 1
7 GB/T97.1-2002-6 g 6 Plain washer 6 12
8 GB/T5783-2000-M6%16 B2EfE M6 X 16 Hex. head bolt M6x16 12
9 GB/T93-1987-6 g 6 Spring lock washer 6 12
10 504G3.51.015 |2 A e Seat plank 1
11 504G3.51.024 5 B S Squab panel 1
12 504G3.51.023 )= Py GEay e Rear crossbeam 1
13 GB/T5287-2002-8 g 8 Plain washer 8 16
14 GB/T93-1987-8 g 8 Spring lock washer 8 48
15 GB/T5783-2000-M8x%25 BEAE M8 X 25 Hex. head bolt M8x25 48
16 504G3.51.107 JibL 8 Aot Al License plate scaleboard 1
17 504G3.51.108-1 ERINAT AE 550 Left joy stick cover board 1
18 404-11.51.107 5 [ 5 A e R Glisten implement board 2
19 GB/T93-1987-16 1 16 Spring lock washer 16 26
20 GB/T5783-2000-M16x40 BEFE M16 X 40 Hex. head bolt M16x40 8
21 550-1.47.104 H 2R 4 Electrical wire guard ring 2
22 GB/T6170-2000-M8 2R M8 Hex. nut M8 4
23 404-11.51.025 I kT A IR R S Left taillight bracket rest 1
24 GB/T97.1-2002-8 g 8 Plain washer 8 32
25 GB/T5783-2000-M16x60 BEFE M16 X 60 Hex. head bolt M16x60 4

149



24.B HURPLSVEMRE R Foot Mud Shields Rest

43R
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks
26 GB/T6170-2002-M16 2Rt M16 Hex. nut M16 12
27 504G3.51.016-2 Ja SR EEH () Rear bracket (left) 1
28 GB/T5782-2000-M16%x210 B2 M16X210 Hex. head bolt M16x210 8
29 504G3.51.011-1 FERR IR A1 Ladder frame 2
30 504G3.45.022-1 T 1 SRR S Left-front backstop 1
31 GB/T5783-2000-M12x25 B2 M12X 25 Hex. head bolt M12x25 6
32 504G3.51.123 = Damping protecting cover 8
33 504G3.51.124 = Rubber damping ring 8
34 504G3.51.127 it Rubber washer 4
35 504G3.45.019-1 T SRR S Right-front backstop 1
36 504G3.51.125 e Damping block sleeve 4
37 GB/T97.1-1987-16 g 16 Plain washer 16 4
38 GB/T5782-2000-M16x100 B2 M16X 100 Hex. head bolt M16x100 4
39 504G3.51.010-1 HUARHE AR A A floor frame weld 1
40 504G3.51.032-2 Ja SRS ChD Rear bracket (right) 1
41 504G3.51.101 I HUBRAS R # Rubber floor 1
42 504G3.51.014-1 o AR R S rear foot rest 1




25.A.1 A Z R (D)

Hydruaulic Power Lift (A)
504G3. 55. 001

29 28 27 N 26 25 2%
o 3]




25.A. 1 |-AFEH (L)

Hydraulic Power Lift (A)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks

1 504G3.55.011 STt iR R A Lift case assembly 1

2 504G3.55.131 Ptk Lift shaft 1

3 504G3.55.130 w3t FB48X 65X 10 Oil envelop FB48x65x10 2

4 504G3 .55.129 AR Tt AR B Washer 2

5 504G3.55.020 e A1 Lift arm assembly 2

6 504G3.55.128 AMEFHE FIR Baffle 2

7 GB/T93-1987-14 g 14 Spring washer 14 6

8 GB/T5786-2000-M14x1.5%x35 [#Z#: M14X1.5X 35 Hex. head bolt M14x1.5x35 2 10.9
9 504G3.55.123 B g 55 Distributor cover 1

10 GB/T5783-2000-M8x30 WA M8 X 30 Hex. head bolt M8x30 4

11 GB/T93-1987-8 g 8 Spring washer 8 4

12 JB/ZQ4447-2006-NPT 1/8 12 2E NPT 1/8 Screw plug NPT 1/8 2

13 GB/T3542.1-1992-12.5%1.80 |07/ 12.5X 1. 80 O-ring seal 12.5%1.80 5

14 504G3.55.015 23 TE 2% B R Distributor 1

15 GB/T3542.1-1992-10%1.8 O 10X1.8 O-ring seal 12.5%1.80 1

16 GB/T70.1-2000-M8x%20 2ET M8 X 20 Hex.socked cap screwM8x20 3

17 GB/T93-1987-12 g 12 Spring washer 12 12

18 GB/T5783-2000-M12x40 PR M12X 40 Hex. head bolt M12x45 14 10.9
19 GB/T91-2000-1.6x10 B 1.6X10 Split pin 3.2x28 2
20 504G3.55.310 BRE rubber sleeve 1
21 GB/T6172.1-2000-M8 IR M8 Hex. nut M8 1
22 504G3.55.058 A IR FAN A Handwheel assembly 1
23 504G3.55.311 FreBAT Handwheel rod 1
24 GB/T882-2008-B4x18 F4%h BAX 18 Pin shaftB4x18 2
25 504G3.55.059 ik ey e an universal joint assembly 1




25.A. 1 |-AFEH (L)

Hydraulic Power Lift (A)

ZLR
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks
26 GB/T5785-2000-M14x1.5x50 (&4 M14X 1. 5X50 Hex. head bolt M14x1.5x50 4 10.9
27 504G3.55.038 YL 55 244 Cylinder cover assembly 1
28 JB-FT-CU-16 HA B EEE 16 Combination washer 16 1
29 QC/T376-1999-M16x%1.5 PEE M16X 1.5 Plug M16x%1.5 1

153



25.A.2 #&F LK (B) o
Hydruaulic Power Lift (B) [/i

004G3. 55. 001

23

22

21

20

19

(16)

1 2 34 5 67 89 810 (DN 12 an 13 1% 15 16 17 18

154



25.A.2 |/AFLEH (B)

Hydraulic Power Lift (B)

Ser.No. X5 Part No. A2 S FAS Name & Specifications Quantity Remarks
504G3.55.148 RN ] 2 AR Rivet plate 1
GB/T6172.1-2000-M10 PERE M10 Hex. nut M10
504G3.55.146 KEEE Fy Big rub patch
GB/T93-1987-10 i 10 Spring washer 10
GB/T5783-2000-M10x20 HZAE M10X 20 Hex. head bolt M10x20
504G3.55.032 JTTT R R A1 Adjusting rocker F
504G3.55.143 g 12 Plain washer 12
504G3.55.141 W T EL B Dishing spring
504G3.55.135 BRI PR A7 AR Restrict plate
504G3.55.139 NEERE Small rub patch
GB/T5783-2000-M10x70 B2 M10X 70 Hex. head bolt M10x70 8.8

e S e S Sy Sy S
O© 0 A NN D W~ O kW=

[NOI O ST (O I N I O
DN AN W —=O

GB/T6173-2000-M12x1.5
504G3.55.031
GB/T97.1-2002-10
GB/T91-2000-3.2x28
504G3.55.021
800.58B.104
GB/T894.1-1986-20
504G3.55.052
504G3.55.218
504G3.55.113
504G3.55.053
504G3.55.114
504G3.55.014
GB/T93-1987-6

PERE M12X 1.5

AT REER =g C Rt s
g 10

By 3.2X28
PR A A

I Pl

k8 20

ST DA E A
#E (20X20)

7 B 5 il =4

VAR RE S VAN CEE b
RH 7342 il F- A%
IR A

HIE 6

Hex. nut M12x1.5
Adjusting rocker P
Plain washer 10
Split pin 3.2x28
Pole

Spacer

Circlip for shaft 20
Joy stick assembly P
Bushing (20x20)
Handle P

Joy stick assembly F
Handle F

Pin shaft

Spring washer 6

W = = = = N = = W N DR B = NN~ DN D ===




25.A.2 |/AFLEH (B)

Hydraulic Power Lift (B)

BR
Ser.No. 5 Part No. A2 S FAS Name & Specifications Quantity Remarks
26 GB/T5783-2000-M6x20 PR M6 X 20 Hex. head bolt M6x20 1
27 GB/T6170-2000-M6 B2EE M6 Hex. nut M6 2
28 GB/T97.1-2002-6 #PE 6 Plain washer 6 3
29 504G3.55.022 P TP AR A Handle assembly 1
30 GB/T5783-2000-M6x40 PR M6 X 40 Hex. head bolt M6x40 2

156



25.A.3 AL (C)

w

~

3

(&)

157



25.A.3 |ABLEH (O

Hydraulic Power Lift (C)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.55.122 VAR IRER TGS Spring 1
2 504G3.55.101 RS Bracket 1
3 GB/T93-1987-14 g 14 Spring washer 14 4
4 GB/T5786-2000-M14x40 BEAE M14X 40 Hex. head bolt M14x40 2 10.9
5 504G3.55.102 KB NRAT Set screws 1
6 504G3.55.121 Ry Adjusting shims 6
7 504G3.55.103 AR Pin shaft 1
8 504G3.55.118 L Y E U PR Linking block 1
9 JB/T7940.2-1995-45°M10x1 |Jli#F 45° M10X 1 Angle grease nipple 45°M10x1 2
10 GB/T5785-2000-M14x1.5%x50 [#2k2 M14X 1.5X50 Hex. head bolt M14x1.5x50 2 10.9
11 GB/T894.1-1986-10 51 10 Circlip for shaft 10 1
12 504G3.55.115 R 80 4 ] o s e Block 1
13 504G3.55.125 JI B B Locked block 1
14 504G3.55.124 7R B B Pin shaft 1




25.A.4 I &L (D)

Hydruaulic Power Lift (D)
504G3. 55. 001

5 51\5 52 51 50 (10) 49 48 (45)47 4645 (41) b4 43 42 L1

8 9 10 112 13 1415 16 17 18 19 20212223

159



25.A. 4 _’FARBA (D)

Hydraulic Power Lift (D)

Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks

1 504G3.55.039 HESH Piston 1

2 504G3.55.168 JHE 90X 75X 11. 4 Piston seal 90x75x11.4 1 JE 7 B79075P5008
3 504G3.55.170 5 ZE VAT Piston push rod 1

4 504G3.55.172 W THE Inner lift arm 1

5 504G3.55.132 HERE [ E RS Pin assembly 1

6 504G3.55.133 AR YSA PR E Y Hex. head bolt 1

7 504G3.55.026 (ARGl IRty CEE g s Cam 1

8 GB/T879.1-2000-5%28 B 5X28 Pin5x28 1

9 504G3.55.035 BEL 7 g4 il e R Rocker 1

10 504G3.55.104 Je k8 Baffle 8 4

11 504G3.55.012 FH 4% | BT 15 & 4 Linking pole 1

12 504G3.55.160 BH 332 1] 52 B A iy Pin shaft 1

13 504G3.55.143 HPpE 12 Plain washer 12 1

14 GB/T6170-2000-M10 BB RE M10 Hex. nut M10 1

15 504G3.55.116 A& Spacer sleeve 1

16 504G3.55.235 BH 73 Js2 oot 1 =7 50 55 Jei Sping seat 1

17 GB/T5783-2000-M10%55 B2 M10 X 55 Hex. head bolt M10x55 1 8.8
18 504G3.55.236 BH 77 5 b5 i 4 50 Spring 1

19 GB/T97.1-2002-10 P 10 Plain washer 10 2
20 GB/T3452.1-1996-11.2x2.65 |0JZFE 11.2X2. 65 O-ring seal 11.2x2.65 1
21 504G3.55.152 (fEEES Spacer sleeve 1
22 504G3.55.055 FH Fydz AL b 5 &4 Transfer pole 1
23 504G3.55.237 BE 7 S i =15 4 4 Pin shaft 1
24 GB/T6183-1986-M10 PR M10 Hex. nut M10 1




25.A. 4 _’FARBA (D)

Hydraulic Power Lift (D)

gk
Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks
25 504G3.55.030-3 MU HE e o\ T A5 A Joy stick assembly 1 LS L At
504G3.55.276-1 PO E Tl Joy stick shaft 1
26 GB/T5783-2000-M6x20 2 M6 X 20 Hex. head bolt M6x20 2
27 GB/T93-1987-6 #HlE 6 Spring washer 6 2
28 GB/T6170-2000-M6 = RE M6 Hex. nut M6 2
29 504G3.55.105 PRI T 5 THAT Joy stick 1
30 504G3.55.126 PRI TR T B A7 5 5 Spring 1
31 GB/T3452.1-1996-6.9x1.80  |0fZ[& 6.9X 1. 80 O-ring seal 6.9x1.80 1
32 504G3.55.150 325 ] 1 45 A AT e Joy stick shaft 1
33 JB-FT-CU-14 A BB E 14 Combination washer 14 1
34 GB/T896-1986 VARSEE] ) Split circlip 9 1
35 GB/T879-2000 553X 20 Pin3x20 1
36 504G3.55.108 PRIR IR THE AT Administer 1
37 504G3.55.057 2 1 R BR AT RS Joy stick assembly 1
38 GB/T896-1986-8 FFO$4kE 8 Split circlip 8 1
39 504G3.55.290 JeF6 Baffle 6 3
40 504G3.55.291 Wi Idler wheel 3
41 GB/T1096-1979-5x10 g 5X10 Key 5x10 2
42 GB/T3452.1-1996-15.5%x2.65 |0JE[E 15.5X 2. 65 O-ring seal 15.5%2.65 1
43 504G3.55.028 BH 7747 il 5 Al 1 A4 Joy stick assembly 1
44 504G3.55.106 BH 7y 42 il AT Administer 1
45 GB/T896-1986-6 FFO$4kE 6 Split circlip 6 3
46 GB/T3452.1-1996-8.75x1.80 |0fZ[& 8. 75X 1. 80 O-ring seal 8.75%1.80 1
47 504G3.55.136 A2 il 5 I\ Joy stick 1




25.A. 4 _’FARBA (D)

Hydraulic Power Lift (D)

Gk
Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks
48 504G3.55.051 ERBNBR A1 Linkage plate assembly 1
49 504G3.55.212 BB (—) Linkage plate 1
50 504G3.55.210 HE (—) Link 1
51 504G3.55.211 58 5% ol Spring seat 1
52 504G3.55.213 (VA=RTREEES Spring 1
53 504G3.55.214 R (2D Link 1
54 GB/T897.1-2000-2.5x12 B 2.5X12 Pin2.5x12 2
55 504G3.55.215 R Linking shaft 1
56 504G3.55.162 O %5 3 Pl S 3 Support ring 1
57 GB/T3452.1-1996-95x5.30  |0fE[E 95X5. 30 O-ring seal 95x5.30 1
58 504G3.55.163 LA Cylinder 1

162



25.A.5 #FEE K (E) 504G3.55. 0118 ¢4
Hydraulic Power Lift (E) (504G3.55.011Assembly)

504G3. 55. 011

=

163



25.A.5 RIS E AL (504G3. 55. 011344

Hydraulic Power Lift (504G3.55.011 Assembly)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.55.201 AR RN Lift case 1
2 504G3.55.205 FE (25%X35) Bushing (25%35) 2
3 504G3.55.204 e HK1210 needle bearingHK 1210 2
4 504G3.55.203 #E (55%X30) Bushing (55%30) 2
5 504G3.55.202 #E (48X35) Bushing (48x35) 2

164



25.6 I E E K (504G3. 55. 038 4F)

Hydraulic Power Lift (504G3.55.038 Assembly)
504G3. 55. 038

1 8 9 10 N 1213 14 15

165



25.A.6 BFAEEE (504G3. 55. 0383344) Hydraulic Power Lift(504G3.55.038 Assembly)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.55.526 LA IR T R A Safety valve adjust bolt 1
2 504G3.55.528 74 R Safety valve Spring 1
3 504G3.55.529 4 IR IR G Safety valve mandril 1
4 GB/T308-2002-4 HER 4 Steel ball dia.4 1
5 504G3.55.527 A R AR Valve body 1
6 GB/T3452.1-1992-8.5x1.80  |0JEZ[# 8.5X1.80 O-ring seal 8.5%1.80 1
7 504G3.55.340 T RS Hydrocylinder cover 1
8 504G3.55.336 TR T 4 o) Speed control valve baffle 1
9 GB/T3452.1-1992-5%1.80 OJERE 5X1.80 O-ring seal 5x1.80 1
10 504G3.55.335 T ) IR T A Speed control valve adjust pole 1
11 GB/T879.3-2000-4%14 i 4X14 Slotted spring pin 4x14 1
12 504G3.55.337 THRJEE s 1) ] ) oS Speed control valve mandril 1
13 GB/T308-2002-5 HER 5 Steel ball dia.5 1
14 504G3.55.338 To s o ) pe Speed control valve spring 1
15 504G3.55.339 T s 1) [P B 2E Plug 1
16 JB/ZQ4447-2006-NPT1/16 BZFE NPT1/16 Screw plug 1/16 1
17 JB/ZQ4447-2006-NPT1/8 12 %E NPT1/8 Screw plug 1/8 1




(BL56AF58A)

25.B.1 78 &Ak (A)

Hydruaulic Power Lift (A)
504G3. 55A. 001

167



25.B.1 #FABER (A) Hydraulic Power Lift (A)

Ser.No. Part No. &N Name & Specifications Quantity Remarks
1 GB/T5783-2000-M12x45 B2 M12X 45 Hex. head bolt M12x45 6
2 GB/T93-1987-12 HpE 12 Spring washer 12 16
3 504G3.55A.013 AR T raad Lift case assembly 1 Turkey
4 GB/T5782-2000-M12x60 BEFE M12X60 Hex. head bolt M12x60 2 10.9
5 504G3.55.058 VA RN E A Handwheel assembly 1
6 GB/T6172.1-2000-M8 IREE M8 Hex. nut M8 1
7 504G3.55.310 M E rubber sleeve 1
8 504G3.55.311 FEAEANT Handwheel rod 1
9 GB/T91-2000-3.2x24 4 3.2X24 Split pin 3.2x24 1
10 504G3.55A.059 PR SR universal joint assembly 1
11 JB-FT-CU-22 HE = H A 22 Combination washer 22 1
12 QC/T376-1999-M22x%1.5 BZFE M22X 1.5 Plug screw M22x1.5 1
13 GB/T6170-2000-M12 BREE M12 Hex. nut M12 4
14 GB/T97.1-2002-12 HpE 12 Plain washer 12 4
15 GB/T899-1988-AM12x60 XMEFE AM12 X 60 Double end studsAM12x60 4 10.9
16 GB/T5783-2000-M12x35 BEAE M12X 35 Hex. head bolt M12x35 4
17 504G3.55A.101 FE T 2% I Lifter seat 1
18 PURFE I IR 1 Joy stick assembly 1 Turkey
19 504G3.55.126 PR TR T B A7 5 Spring 1

168



25.B.2 #wH a2 & (B) (EL56AF158A)

Hydruaulic Power Lift (B)
504G3. 55A. 001

A
19 18 17(14)1615 14 13(8) l%"

169

12
11
10

L)

3)



25.

B.2 #FHAEER (B) Hydraulic Power Lift(B)

Ser.No. Part No. &N Name & Specifications Quantity Remarks
1 504G3.55.032 JTAT R SRS A Adjusting rocker F 1
2 504G3.55.031 AL IR A Adjusting rocker P 1
3 GB/T97.1-2002-10 #1510 Plain washer 10 4
4 Gb/T91-2000-3.2%28 4 3.2X28 Split pin 3.2x28 4
5 504G3.55.021 Pi MR A4 Pole 2
6 800.58B.104 b Spacer 3
7 GB/T894.1-1986-20 518 20 Circlip for shaft 20 1
8§ |504G3.55.218 W (20%20) Bushing (20x20) 2
9 504G3.55.052 ST AT S 4 Joy stick assembly P 1
10 504G3.55.113 AR IR Handle P 1
11 504G3.55.053 T BRGNS Joy stick assembly F 1
12 504G3.55.114 FH. J732 ] FHR Handle F 1
13 504G3.55.014 BRI Pin shaft 1
14 GB/T93-1987-6 #HIE 6 Spring washer 6 3
15 GB/T5783-2000-M6%20 BEAE M6 X 20 Hex. head bolt M6x20 1
16 GB/T6170-2000-M6 WREE M6 Hex. nut M6 2
17 GB/T97.1-2002-6 P 6 Plain washer 6 2
18 504G3.55.022 PUE T PRI LAY & 1 Handle assembly 1
19 GB/T5783-2000-M6x40 BEAE M6 X 40 Hex. head bolt M6x40 2

170



26. A 4 ¥ F K A Suspension Mechanism
504G3. 56. 001
12 13 14 15 16 (9)

L NS (3)
I (2)
43
e "
L2 U4
. =/ e ()
Ve i qj ' B\I
(26) ‘ m:ﬁ @ ﬁg,' 18
. < ‘='"i'. Aé?\‘i\\ .éfﬂ*’
EE R - s 7=ggns
V. ‘,.gp‘ J. v}},\‘ l". 19
N |
" 5| 20
40
39 21
) \]
(25) 22
(26)
23
(23)
(3
(3) —\
o)\,)o)n-w
(23) 123}
(2L)
35 34 (10) 33 32 31 (15) 30 29 2U,

171



26. A BHEFE S M Suspension Mechanism

Ser.No. Part No. &N Name & Specifications Quantity Remarks

1 GB/T5782-2000-M12x65 BZRE M12 X 65 Hex. head bolt M12x65 2

2 504G3.56.101 TShiA Block ring 2

3 GB/T97.1-2002-12 2P 12 Plain washer 12 4

4 GB/T6170-2000-M12 BERE M12 Hex. nut M12 4

5 GB/T6176-2000-M24x2 WERE M24 X 2 Hex. nut M24x2 2

6 504G3.56.026 TG E RS Adjusting sleeve 2

7 GB/T6176-2000M24x2L WERE M24 X 27 Hex. nut M24x2 (left) 2

8 504G3.56.024 PEFHAT R4 Sk Coupling pin of lift rod 2

9 504G3.56.025 B R EESAE Up clevis of lift rod 2

10 JB/T7940.1-1995-M10x1 AR M10X 1 Grease nipple M10x1 3

11 GB/T5783-2000-M16x50 B2k M16 X 50 Hex. head bolt M16x50 6

12 GB/T93-1987-16 #HlE 16 Spring lock washer 16 6

13 504G3.56.015 Je T R R RS AT Left coupling seat 1

14 450.56.025 b A A AR Upper link front adjusting rod 1

15 450.56.029 PR S Coupling pin of upper link 2

16 504G3.56.016 NPT AR A Right coupling seat 1

17 504G3.56.011 SRR A SY5'S The right lower rod assembly 1 1%24% Optioanl

504G3.56.011A P K The right lower rod assembly 2 FREC Standard

18 504G3.56.124 BAMNTRE Lower clevis of lift rod 2

19 200.56.101-1 R R-pin 2
20 GB/T97.1-2002-24 HE 24 Plain washer 24 2

21 GB/T882-2000-B25%65 4% B25X 65 Clevis pin with head B25%65 2

22 GB/T882-2000-B16x60 FHEh B16X60 Clevis pin with head B16x60 2

23 504G3.56.112 R4 R-pin 4

24 GB/T97.1-2002-20 P 20 Plain washer 20 2

172



26. A BHEFE S M Suspension Mechanism

Ser.No. Part No. LS &S Name & Specifications Quantity Remarks
25 GB/T97.1-2002-16 Hh 16 Plain washer 16 2
26 GB/T91-2000-3.2x30 5 3.2X30 Split pin 3.2%30 4
27 GB/T882-1986-B20x50 4% B20X 50 Clevis pin with head B20x50 2
28 GB/T68-2000-M6x16 25T M6X 16 Bolt M6x16 2
29 GB/T882-1986-B12x35 FH%h B12X 35 Clevis pin with head B12x35 1
30 1204.56.185 58 Flexible steel piece 1
31 450.56.027 BRE Xy =R REY S PS5 Upper link rear adjusting rod 1
32 GB/T6176-2000-M30x2L BEEE M30X 24 Hex. nut M30x2 (left) 1
33 804-6.56.021 R AT IR R A Turn buckle of upper link 1
34 1204.56.186 BRAT Ball rod 1
35 GB/T6176-2000-M30x2 BEEE M30X 2 Hex. nut M30x2 1
36 GB/T91-2000-3.2x20 5 3.2X20 Split pin 3.2x20 1
37 GB/T882-1986-B12x50 % B12 X 50 Clevis pin with head B12x50 2
38 504G3.56.012 IR P LK, The lower left rod assembly 1 1%4% Optioanl
39 300.56.011 By 1 A Lock pin 4
40 504G3.56.034 BRAZAT & SAR-& 1 Rear check clevis 2
41 300.56.104 PR Adjusting sleeve 2
42 GB/T97.1-2002-14 pEE 14 Plain washer14 2
43 504G3.56.033 PR AT A SRS Front check clevis 2
44 GB/T882-2000-B14x65 FH%H B14X65 Clevis pin with head B14x65 2

173



26.B &4 ¥ F K A Suspension Mechanism
504G3. 56A. 001
1 2 3 b 5 6 7 8 9 10 i\ 12 13 4% 15 16 (9) (8) (70 (&) (6) (10)

ﬁ‘ R\ \\a )
\

41
L0 Y4

SR

\

XD
/
A\

39

(24)—\®
38

37
36

(23)

(24)

35 3433 32 (100 31 30 29 21 26 25 24

23

174

(3)
(2)
117
(1)
18

19

20

21

22



26.B =3 E S, Suspension Mechanism

Ser. No. Part No. LR SRS Name & Specifications Quantity Remarks
GB/T5782-2000-M12x65 I2EE M12X 65 Hex. head bolt M12x65 2
504G3.56.101 TShiA Block ring
GB/T97.1-2002-12 HpE 12 Plain washer 12
GB/T6170-2000-M12 PERE M12 Hex. nut M12
GB/T6176-2000-M24x2 W2RE M24 X 2 Hex. nut M24x2
504G3.56.026 TG E RS Adjusting sleeve
GB/T6176-2000-M24x2L P2RE M24 X 24 Hex. nut M24x2 (left)
504G3.56A.021 PR AT IE B ik Coupling pin of lift rod
450.56.031 B R EESAE Up clevis of lift rod
JB/T7940.1-1995-M10x1 AR M10X 1 Grease nipple M10x1

— e = e e e e e e
O 0 dANUNbhWNR—~ o VXTI R WL~

NN NN DN
N A WD —=O

GB/T5783-2000-M16x50
GB/T93-1987-16
504G3.56.015
504G3.56A.020
804-6.56.019
504G3.56.016
504G3.56.011A
504G3.56.124
200.56.101-1
GB/T97.1-2002-24
GB/T882-2000-B25%65
GB/T882-2000-B16x60
GB/T97.1-2002-16
GB/T91-2000-3.2x30
GB/T68-2000-M6x16

BEAE M16 X 50

P8 16
R B Y GRS LE
AT R R AT R
A R SO
R A A
Y EEOR S5
AT HE

REH

HIE 24

B4%h B25X 65

BY%h B16X60

P 16

4 3.2X30

BEET M6X 16

Hex. head bolt M16x50
Spring lock washer 16

Left coupling seat

Upper link front adjusting rod

The connecting pin joint assembly

Right coupling seat

The right lower rod assembly
Lower clevis of lift rod
R-pin

Plain washer 24

Clevis pin with head B25%65
Clevis pin with head B16x60
Plain washer 16

Split pin 3.2%30

Bolt M6x16

[NCTRECNE \C R (O R (S RN \C TN (S RN S I S R i) Wi o) W US I \O I (O T (O N \O I \O R S SN \O)

175



26.B =3 E S, Suspension Mechanism

Ser. No. Part No. S S NS Name & Specifications Quantity Remarks
26 GB/T882-1986-B12x35 Bl B12X 35 Clevis pin with head B12x35 1
27 1204.56.185 58 Flexible steel piece 1
28 450.56.029 ML 28 Bk Machinery connecting pin assembly 1
29 450.56.027 R AT 2K Upper link rear adjusting rod 1
30 GB/T6176-2000-M30x2L W2EE M30X 24 Hex. nut M30x2 (left) 1
31 804-6.56.021 R R A AR A Turn buckle of upper link 1
32 1204.56.186 BRAF Ball rod 1
33 GB/T6176-2000-M30x2 HEEE M30 X 2 Hex. nut M30x2 1
34 GB/T91-2000-3.2x20 B 3.2X20 Split pin 3.2x20 1
35 504G3.56.012A IR P LK, The lower left rod assembly 1
36 300.56.011 Bk 2 A Lock pin 4
37 504G3.56.034 FRAAT 5 SUR-E AT Rear check clevis 2
38 300.56.104 BN Adjusting sleeve 2
39 GB/T97.1-2002-14 g 14 Plain washer14 2
40 504G3.56.033 PRALAT 1T &A1 Front check clevis 2
41 GB/T882-2000-B1x65 B4l B1X65 Clevis pin with head B14x65 2

176



27. A MERTT AR E &
Hydraulic Lifting Pipeline Assembly
504G3. 58. 001-2
12 34567 89101M12131415161718192021 22 23 2425 262728 29 30 3132(28)33 34

(39)

11
16
15

1

~

13
12

)

(15

7 e[ (27)
70
(58)

(36)

(15) 69 68 67666564 63 62 61 60 59 58 575655 54 53 (50) 52 51 50 49 L8

177



27. A MERAEH S Hydraulic Lifting Pipeline Assembly

Ser.No. Part No. &N Name & Specifications Quantity Remarks
1 504G3.58.016-2 VR S 2RS4 Support board 1 Optional
504G3.58.016A VR T S 2RS4 Support board 1 Optional
2 P kNpT1/27 Quick change NPT1/2" 4
3 GB/T6173-2000-M24x2 WRRE M24 X 2 Hex. nut M24x2 8
4 504G3.58.026-1 % M RA i SR G4 (2 Inlet pipe A2 1
5 504G3.58.027-2 Z M IRIB O 4 S 2 5% () Inlet pipe B2 1
6 354.61.101 BRIRE Hex. head bolt 7
7 GB/T5783-2000-M8x%25 B2 M8 X 25 Hex. head bolt M8x25 2
8 GB/T93-1987-8 HpE 8 Spring washer 8 20
9 504G3.58.018 Z R R B EATIR S (—) Manipulate lever weldmen(1) 1
10 504G3.58.019 Z R R B EATIRE S (2D Manipulate lever weldmen(2) 1
11 ZD5b-L10E-W/00-1 UKL MR (PEgT 41 Sandwich Multiole Control Valve 1 Optional
ZD5b-10E-W/0-T/0-1 UKL iR (—EgT 341  Sandwich Multiole Control Valve 1 Optional
ZD5b-10E-T/00-1 UKL R (AT 380 Sandwich Multiole Control Valve 1 Optional
12 GB/T5782-2000-M6x55 B2 M6 X 55 Hex. head bolt M6x55 3
13 GB/T93-1987-6 HpE 6 Spring washer 6 6
14 GB/T6170-2000-M6 IR EE M6 Hex. nut M6 3
15 354.61.102 P Washer 18
16 504G3.58.102 % W R P Short lingking tube 2
17 504G3.58.013 4% R [0y B & A Return pipe weldment 1
18 504G3.58.021-1 % W W HE S R RS S Head inlet pipe weldment 1
19 GB/T3452.1-1996-12.5x2.65 [0} 12.5X2. 65 O-ring seal 12.5%2.65 1
20 504G3.58.028 % PR 1R 3 5 BOE A Tail inlet pipe weldment 1
21 504G3.58.015-1 e As S E RS Inlet pipe weldment 1
22 GB/T3452.1-1992-36.5x2.65 [0} 36.5X 2. 65 O-ring seal 36.5x2.65 1

178



27. A MERAEH S Hydraulic Lifting Pipeline Assembly

43R
Ser.No. Part No. &S Name & Specifications Quantity Remarks

23 504G3.58.020 TR 2R U BT BOE -S4 Head inlet pipe assy of gear pump 1
24 504G3.58.033-1 e —1Een The first pipe weldment 1
25 504G3.58.034-1 BE T IRAEH The second pipe weldment 1
26 GB/T5783-2000-M6x16 2k M6X16 Hex. head bolt M6x16 3
27 GB/T5783-2000-M8x40 B2 M8 X 40 Hex. head bolt M8x40 4
28 JB-FT-CU-8 2H 5w B A 8 Combination washer 8 15
29 504G3.58.161 T AR S Support board 1
30 GB/T3452.1-1992-15.5%2.65 [0} 15.5X2. 65 O-ring seal 15.5%2.65 1
31 504G3.58.170-1 AR TE diffluent block 1
32 504G3.58.032 T R A Lubricating pipe weldment 1
33 JB/T6013-2000-M8x 1 BEIERE M8X 1 Hollow bolt M8x1 6
34 504G3.58.035-1 g =IREM The third pipe weldment 1
35 JB-FT-CU-16 B E 16 Combination washer 16 4
36 JB/T6013-2000-M16x1.5 BHIERE MI6X 1.5 Hollow bolt M16x1.5 2
37 GB/T5783-2000-M8x%20 B2 M8 X 20 Hex. head bolt M8x20 4
38 GB/T93-1987-10 P 10 Spring washer 10 5
39 GB/T5783-2000-M10%20 BEFE M10X 20 Hex. head bolt M10x20 5
40 504G3.58.105 NETE 78 S 21 Fix plank 1
41 GB/T6170-2000-M8 2R M8 Hex. nut M8 2
42 GB/T5783-2000-M14x40 BEAE M14X40 Hex. head bolt M14x40 1 Replace
43 [504G3.58.101 ‘5 e ] 7 B Fix board 1
44 CBN-F314 Wi R Gear pump 1
45 550.58.101 B[] W2 A Fixup bolt 1
46 GB/T5783-2000-M8x%35 B2 e M8 X 35 Hex. head bolt M8x35 3

179



27.A MERAEHE S, Hydraulic Lifting Pipeline Assembly

e
Ser.No. Part No. LS &S Name & Specifications Quantity Remarks
47 504G3.58.023 R i E SRS Outlet pipe assy of gear pump 1
504G3.58.023A AR B E RS Outlet pipe assy of gear pump 1 for loader
48 GB/T3452.1-1992-22.4x1.8 [0} 22.4X 1.8 O-ring seal 22.4x1.8 1
49 GB/T3452.1-1992-21.2x2.65 |0 RE 21.2X2.65 O-ring seal 21.2x2.65 1
50 GB/T5783-2000-M8x%55 B2 M8 X 55 Hex. head bolt M8x55 4
51 504G3.58.022 R G By R A1 Tail inlet pipe assy of gear pump 1
52 504G3.58.106 [E]L’“’“;% Pipe clamp 2
53 504G3.58.011 ga /i EIR: R G =Y Return hose 1
54 504G3.58.104-1 TR Hose 1
55 GB/T3452.1-1992-25%2.65 02l 25X 2. 65 O-ring seal 25%2.65 1
56 804-6.58.109 ’“*i%;kfzis (=) Filter tie-in (2) 1
57 JB-FT-CU-30 H A% 5 E B 30 Combination washer 30 2
58 GB/T3452.1-1992-12.5%1.8 Oﬁ/. 12.5X1.8 O-ring seal 12.5%1.8 2
59 504G3.58.108 FkWERE (—) union nut (1) 1
60 804-6.58.025 VBT A% I Filter 1
61 804-6.58.022 TS P e At Short linking pipe weldment 1
62 JB/T8870-1999- (25-40) WESE (25-40) Hoop (25-40) 2
63 SL-DFLH-H R icy Diverging valve 1 504G3.41A.001
SL-DFLH-00 43I 1A 1] Electrical control diverging valve 1 504G3.41.001
64 GB/T5782-2000-M8x90 B2 M8 X 90 Hex. head bolt M8x90 1
65 JB-FT-CU-18 B e 18 Combination washer 18 3
66 JB/T6013-2000-M18x1.5 BHIERE MI8X 1.5 Hollow bolt M18x1.5 1
67 JB-FT-CU-10 B E 10 Combination washer 10 2
68 320-3.80A.105 BHZAEMI0X 1 Hollow bolt M10x1 1

180



27. A MERAEH S Hydraulic Lifting Pipeline Assembly

23R
Ser.No. Part No. &S Name & Specifications Quantity Remarks
69 GB/T5783-2000-M8x30 B2k M8 X 30 Hex. head bolt M8x30 2
70 504G3.58.109 FkWERE () union nut (2) 1
71 JB-FT-CU-22 21 & B B T 22 Combination washer 22 1
72 504G3.58.017 % B8 1R S AR AR A Fixing board 1
73 504G3.58.103 2 IR K Long linking tube 2
74 504G3.58.024-1 2 BRIRA A -S4 (—) Inlet pipe Al 1
75 504G3.58.025-1 % BRI®B A 5S4 (—) Inlet pipe Bl 1
76 GB/T93-1987-12 g 12 Spring washer 12 4
77 GB/T5783-2000-M12x20 B2 M12X20 Hex. head bolt M12x20 4

181



27.B BIERFT R 5% K&

Hydraulic Lifting Pipeline Assembly

504G3. 58A. 001-2
12 13 1415 16 17 18 19 20

21

26

25

24

23

22

21

10

345678 9

2

1

T =
m ™M

(26)

L3 42

L5 44 (8)

46 (8

52 51 50 49 48 47 (4&)

53

54 (8)

56 55

(8 58 57

59

15

182



27.B BMERHA ZRGE K Hydraulic Lifting Pipeline Assembly

Ser. No. Part No. 2R S SR Name & Specifications Quantity Remarks
1 504G3.58.016-2 RS S 2R R A Support board 1
2 P2 SNPT1/27 Quick change NPT1/2" 4
3 GB/T6173-2000-M24x2 BERE M24 X 2 Hex. nut M24x2 8
4 504G3.58.026-1 Z IR IRA D E RS54 (=) Inlet pipe A2 1
5 504G3.58.027-2 Z MR IRB & RS (=) Inlet pipe B2 1
6 354.61.101 BRI Hex. head bolt 7
7 GB/T5783-2000-M8x25 I2EFE M8 X 25 Hex. head bolt M8x25 2
8 GB/T93-1987-8 P 8 Spring washer 8 19
9 504G3.58.018 Z SR EAT IR E&4F (—)  Manipulate lever weldmen(1) 1
10 504G3.58.019 ZIRIREEM S (—)  Manipulate lever weldmen(2) 1
11 ZD-5b-L10E-W/0-T/0-1 AR Z R (—BHF 381 Sandwich Multiole Control Valve 1
12 GB/T5782-2000-M6x%55 BEFE M6 X 55 Hex. head bolt M6x55 3
13 GB/T93-1987-6 e 6 Spring washer 6 3
14 GB/T6170-2000-M6 BEEE M6 Hex. nut M6 3
15 354.61.102 P Washer 18
16 504G3.58.102 Z PR A RS Short lingking tube 2
17 504G3.58A.013-1 EA NI kEg GSa e Return pipe weldment 1
18 504G3.58.021-1 %2 % IR 33 T BT B A Head inlet pipe weldment 1
19 GB/T3452.1-1996-12.5%2.65 |0/2[E 12.5X2.65 O-ring seal 12.5x2.65 1

20 504G3.58.028 LR RS GRS Tail inlet pipe weldment 1
21 504G3.58.015-1 SEC s E R A1 Inlet pipe weldment 1
22 GB/T3452.1-1992-36.5%2.65 |0J£FE 36.5X2.65 O-ring seal 36.5x2.65 1
23 504G3.58.020 T2 IR U A T B AR S Head inlet pipe assy of gear pump 1
24 JB/T8870-1999- (25-40) s (25-40) Hoop (25-40) 2
25 SL-DFLH-H IR Diverging valve 1

183



27.B BMERHA ZRGE K Hydraulic Lifting Pipeline Assembly

P
Ser. No. Part No. A TR MR Name & Specifications Quantity Remarks
26 JB/T6013-2000-M16x1.5 BOERIERE M16X 1.5 Hollow bolt M16x1.5 2
27 JB-FT-CU-16 HEZHH P 16 Combination washer 16 4
28 504G3.58.104-1 e R s Hose 1
29 504G3.58.011 gasli IR ET§=FSYaY Return hose 1
30 |GB/T5783-2000-M8x20 B2 M8 X 20 Hex. head bolt M8x20 4
31 GB/T93-1987-10 P 10 Spring washer 10 5
32 |GB/T5783-2000-M10x20 |2 M10X 20 Hex. head bolt M10x20 5
33 504G3.58.105 TS AR an Fix plank 1
34 |GB/T6170-2000-M8 12 BE V8 Hex. nut M8 2
35 GB/T5783-2000-M14x40 BEFE M14 X 40 Hex. head bolt M14x40 1 Replace
36 504G3.58.101 B S [ SE R Fix board 1
37 GB/T5783-2000-M8x40 B2 M8 X 40 Hex. head bolt M8x40 3
38 550.58.101 X [ B2 AL Fixup bolt 1
39 504G3.58.023 T B E RS Outlet pipe assy of gear pump 1
40 CBN-F314 WH R Gear pump 1
41 GB/T5783-2000-M8x%35 12 M8 X 35 Hex. head bolt M8x35 3
42 |GB/T3452.1-1992-22.4x1.8 |0/ 22.4X 1.8 O-ring seal 22.4x1.8 1
43 GB/T3452.1-1992-21.2x2.65 |0FZ[E 21.2X2.65 O-ring seal 21.2x2.65 1
44 GB/T5783-2000-M8x55 12 M8 X 55 Hex. head bolt M8x55 4
45 504G3.58.022 TR IR A T BUR &1 Tail inlet pipe assy of gear pump 1
46 504G3.58.106 UBEEES Pipe clamp 2
47 GB/T1235-1977-25%2.65 0L BBl 25X2.65 O-ring seal 25%2.65 1
48 |804-6.58.109 EpEskik () Filter tie-in (2) |
49 JB-FT-CU-30 H & B EE 30 Combination washer 30 2

184



27.B BMERHA ZRGE K Hydraulic Lifting Pipeline Assembly

gk
Ser. No. Part No. A TR MR Name & Specifications Quantity Remarks
50 GB/T1235-1977-12.5%1.8 OfZBE 12.5X1.8 O-ring seal 12.5x1.8 2
51 504G3.58.108 FESERE (—) union nut (1) 1
52 804-6.58.025 JETE A SR Filter 1
53 804-6.58.022 NS R e E R A Short linking pipe weldment 1
54 GB/T5782-2000-M8x90 BEFE M8 X 90 Hex. head bolt M8x90 1
55 JB-FT-CU-18 HE B4R E 18 Combination washer 18 3
56 JB/T6013-2000-M18x1.5 BUEEIERE M18X 1.5 Hollow bolt M18x1.5 1
57 JB-FT-CU-10 HEZEHARIEE 10 Combination washer 10 2
58 320-3.80A.105 BRARMZFEMI0 X 1 Hollow bolt M10x1 1
59 GB/T5783-2000- M8x30 B2EFE M8 X 30 Hex. head bolt M8x30 2
60 504G3.58A.101 BEM22X 1.5 Tie-in M22x1.5 1
61 10S6149-19.3x22 O/ 19.3X22 O-ring seal 19.3x22 2 NBR,90IRHD
62 504G3.58.017 e R CEAY ie Fixing board 1
63 504G3.58.102 2 W R linking tube 2
64 504G3.58.024-1 Z M IRA S E R &4 (—)  Inlet pipe Al 1
65 504G3.58.025-1 Z BB I 1R 5% (—)  Inlet pipe Bl 1
66 GB/T93-1987-12 HlE 12 Spring washer 12 4
67 GB/T5783-2000-M12x1.25x2(|#2# M12X 1. 25X 20 Hex. head bolt M12x1.25%20 4

185



27.C MER I R 58 &
Hydraulic Lifting Pipeline Assembly

504G3. 58C. 001
12 3 4 5678 91010 12 13141516171819 20 21222324 25 6 2728(24)29 30 31

2
73 '.; ‘@
o > Be B=n
) NN BN
(10) 3
70 S0, (s
69
68
(53)

A .,’Z{
(37)

)

—_

43"@'
&%y, vk
I

(38) ‘ <@ \ NN 1 ’ (10)

(33)

(32) 67 (10) 66 65 64 6362 (10) 61 6059 58 57 56 555453(50) 52 (10)51 50 (10) 49 48

186



27.C WIERFHEH B8 Hydraulic Lifting Pipeline Assembly

Ser.No. Part No. R B IRAS Name & Specifications Quantity Remarks
1 504G3.58.016-2 W Sy S AR A A Support board 1 Optional
504G3.58.016A W By v S SR A A Support board 1 Optional
2 Pz LNPT1/2" Quick change NPT1/2" 2
3 GB/T6173-2000 R BE M24x2 Hex. nut M24x2 4
4 504G3.58C.021 Z B IRmE RS (—)  Inlet pipe 1 1
5 504G3.58C.022 Z B R E RS F (—)  Inlet pipe 2 1
6 504G3.58.102 %205 IR Short lingking tube 2
7 354.61.102 H Washer 12
8 354.61.101 BFENE N Hex. head bolt 5
9 GB/T5783-2000 HEFEM8X25 Hex. head bolt M8x25 1
10 GB/T93-1987 I8 Spring washer 8 21
11 504G3.58C.015 Z 0% R B EAT IR S Manipulate lever weldmen(1) 1
12 7D25-1 AR L P 1R Sandwich Multiole Control Valve 1
13 504G3.58C.013 % % 1 3] i B RS Return pipe weldment 1
14 504G3.58C.012 S e AR BE VS 1R A Inlet pipe weldment 1
15 504G3.58C.017 %2 B R G BoR S Tail inlet pipe weldment 1
16 GB/T3452.1-1992 OJE[812.5%2.65 O-ring seal 12.5%2.65 1
17 504G3.58.021-1 % % IR 330 4 B B S Head inlet pipe weldment 1
18 GB/T3452.1-1992 OJE[El36.5%2.65 O-ring seal 36.5%2.65 1
19 504G3.58.020 V2R W U 7 T BRI S Head inlet pipe assy of gear pump 1
20 504G3.58.033-1 BEE—EEMHN The first pipe weldment 1
21 504G3.58.034-1 W IEEY The second pipe weldment 1
22 GB/T5783-2000-M6%16 m2ke M6 X 16 Hex. head bolt M6x16 3
23 GB/T5783-2000-M8x40 BEAE M8 X 40 Hex. head bolt M8x40 4
24 JB-FT-CU-8 HE T H P 8 Combination washer 8 15
25 504G3.58.161 NGRS Support board 1

187



27.C WIERFHEH B8 Hydraulic Lifting Pipeline Assembly

Ser.No. Part No. R B IRAS Name & Specifications Quantity Remarks

26 GB/T3452.1-1992-15.5x2.65 |0JLFE 15.5X2. 65 O-ring seal 15.5x2.65 1

27 504G3.58.170-1 IR diffluent block 1

28 504G3.58.032 T R A Lubricating pipe weldment 1

29 JB/T6013-2000-M8x 1 BERE M8X 1 Hollow bolt M8x1 6

30 504G3.58.035-1 B = RA The third pipe weldment 1

31 JB-FT-CU-16 HAE% A 16 Combination washer 16 4

32 JB/T6013-2000-M16%1.5 B2 e M16X 1.5 Hollow bolt M16x1.5 2

33 504G3.58.104-1 T ke Hose 1

34 JB/T8870-1999(25-40) WS (25-40) Hoop (25-40) 2

35 504G3.58.011 A3 IR B Y A A Return hose 1

36 GB/T5783-2000 PEAEMEx20 Hex. head bolt M8x20 2

37 GB/T93-1987 #PE 10 Spring washer 10 5

38 GB/T5783-2000 HZAEM10x20 Hex. head bolt M10x20 5

39 504G3.58.105 eV B S Fix plank 1

40 GB/T6170-2000 2 REM8 Hex. nut M8 4

41 GB/T5783-2000 B2 A M 14x40 Hex. head bolt M14x40 1 BHpL e igie
42 504G3.58.101 s she [ B AR Fix board 1

43 GB/T5783-2000 IZFEME x40 Hex. head bolt M8x40 3

44 550A.58.101 PRl Fixup bolt 1

45 504G3.58.023 2R B EEAS Outlet pipe assy of gear pump 1

46 CBN-F314 Wi TR Gear pump 1 e T i 1
47 GB/T5783-2000 IZFEMEx35 Hex. head bolt M8x35 3

48 GB/T3452.1-1992 O FEl22.4x1.8 O-ring seal 22.4x1.8 1

49 GB/T3452.1-1992 OJF[E121.2x2.65 O-ring seal 21.2x2.65 1




27.C WIERFHEH B8 Hydraulic Lifting Pipeline Assembly

Ser.No. Part No. R S R Name & Specifications Quantity Remarks
50 GB/T5783-2000 IZFEMEX55 Hex. head bolt M8x55 4
51 504G3.58.022 T2 U S G B RS Tail inlet pipe assy of gear pump 1
52 504G3.58.106 =SS Pipe clamp 2
53 GB/T1235-1977 O 18 12.5%1.8 O-ring seal 12.5x1.8 2
54 504G3.58.108 FeSKWERE (—) union nut (1) 1
55 GB/T1235-1977 O 1E]25%2.65 O-ring seal 25%2.65 1
56 804-6.58.109 BHESAR (D Filter tie-in (2) 1
57 JB-FT-CU-30 2H & 25 5 R B 30 Combination washer30 2
58 804-6.58.025 JETE A K Filter 1
59 GB/T70.1-2000 PEAEM8*20 Round head bolt M10x20 2
60 804-6.58.022 UEE PR AT R A Short linking pipe weldment 1
61 SL-DFLH-00 A3V B (1R Electrical control diverging valve 1
62 GB/T5782-2000 B2 M8*90 Hex. head bolt M8x90 1
63 JB-FT-CU-18 IH & 2 B4 A P 18 Combination washer18 3
64 JB/T6013-2000 BARIEFEM18%1.5 Hollow bolt M18x1.5 1
65 JB-FT-CU 90 & B 540 BB 10 Combination washer10 2
66 JB/T6013-2000 BARIEM10x1 Hollow bolt M10x1 1
67 GB/T5783-2000 PEAEM8*30 Hex. head bolt M8x30 2
68 504G3.58.109 FESKWERE (2D union nut (2) 1
69 JB-FT-CU-22 2H G 35 s T B 22 Combination washer22 1
70 GB/T5783-2000 IRFEMEx16 Hex. head bolt M8x16 3
71 504G3.58C.014 EZL g o ais Fixing board 1
72 GB/T93-1987 g 12 Spring washer 12 4
73 GB/T5783-2000 IZFEM12x20 Hex. head bolt M12x20 4




28. A FI D E &K
Front Balance Weight

300. 73. 001

190



28. A BIECE S AL Front Balance Weight

Ser.No. Part No. TR IR Name & Specifications Quantity Remarks
1 250.73.101-1 fic & Balance weight block 6
2 GB/T6170-2000-M12 BREE M12 Hex.nut M12 2
3 GB/T93-1987-12 HIE 12 Spring lock washer 12 2
4 GB/T96-2002-12 g 12 Plain washer 12 2
5 GB/T5783-2000-M14x45 PEFE M14 X 45 Hex.bolt M14x45 1
6 300.73.011 7= 5] G A Front drawbar weldment 1
7 GB/T93-1987-14 g 14 Spring lock washer 14 1
8 GB/T6170-2000-M14 BREE M14 Hex.nut M14 1
9 GB/T953-1988-M12x480 BZAE M12X 480 Clamping-type double stud M12x480 1

191



28.B HIELE K A
Front Balance Weight

504G3. 74. 001

)

3) (2

K

»//\\/46 :

[]

/N

s ;

)

>

192



28.B BIFCE & A&

Front Balance Weight

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.74.101 Pic B B Balance weight block 6
2 GB/T6170-2000-M 16 W2EE M16 Hex.nut M16 2
3 GB/T93-1987-16 #HIE 16 Spring lock washer 16 2
4 GB/T97.1-2002-16 P 16 Plain washer 16 2
5 504G3.74.012 FE I 22 25 R & B4 Registration mark board 1
6 300.53.102 REH R-pin 1
7 300-6.73.012 T IR S Bolt weldment 1
8 GB5783-1986-M8x20 B2FE M8 X 20 Hex.bolt M8x20 3
9 GB93-1987-8 g 8 Spring lock washer 8 3
10 GB/T5783-2000-M 14x45 P2 M14X 45 Hex.bolt M14x45 2
11 GB/T93-1987-14 g 14 Spring lock washer 14 2
12 504G3.74.011 F 5| RS Front drawbar weldment 1
13 GB/T6170-2000-M 14 BRELE M14 Hex.nut M14 2
14 GB/T953-1988-M16x480 BZAE M16X 480 Clamping-type double stud M16x480 1

193



A& Safety Frame (Optional)

3
IS)

29 &A%

304-9A. 46. 001

194



29 ‘LB LR Safety Frame

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 304-9A.46.011 Jr 2 A B R R A Left bracket,Safety frame 1
2 GB/T 889.2-2000-M20x1.5  |#EH} M20X 1.5 Hex. nut M20x1.5 2
3 304-9A.46.014 B A1 Lock pin 2
4 GB/T5783-2000-M 12x45 P2 M12X 45 Hex. head bolt M12x45 2
5 GB/T5783-2000-M 12x65 P2 M12X 65 Hex. head bolt M12x65 2
6 GB/T 6170-2000-M12 B2 M12 Hex. nut M12 2
7 GB/T 97.1-2002-16 #PE 16 Plain washer 16 8
8 GB/T 93-1987-16 #HpE 16 Spring lock washer 16 8
9 GB/T5783-2000-M 16x50 P2 M16X 45 Hex. head bolt M16x45 8
10 304-9A.46.013 Ciaan Sy CEeN 0o Safety Frame 1
11 GB/T5785-2000-M20x1.5x 1 1({#Z2#: M20X 1. 5X 110 Hex. head bolt M20x1.5x110 2
12 304-9A.46.012 R R R A Right bracket,Safety frame 1

195



Air Brake Installations for Trailer (Optional)

504G3. 80. 001-1

(2) (1) 26 25 24 (8)

21

[e®)
~N

196



30 SPMEE B (G&3) Air Brake Installations for Trailer (Optional)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
300.80.101 B LIRET Hollow Bolt 4
300.80.102 Rt Aluminum washer
504G3.80.011 SERREREM Air pump export pipe
300.80.010 S EENL R Air compressor assembly CT30

—t ek e e e e ek e
© 0 d N N DB WP — o VOIS B W —

[NST O I NS T O I (S R (O
n B~ WN —=O

GB/T5782-2000-M8x95
GB/T5783-2000-M14x%30
GB/T93-1987-14
504G3.80.101
504G3.80.102
GB/T882-2008-B10x30
300.80.104
GB/T97.1-2002-10
GB/T91-2000-3.2x14
GB/T5783-2000-M10x%30
504G3.80.105
300.80.016
504G3.80.014
GB/T5783-2000-M8x20
304A.40.104
504G3.80.107
GB/T93-1987-8
GB/T6170-2000-M8
GB/T97.1-2002-12
GB/T93-1987-12
GB/T5783-2000-M12x25

B2FE M8 X 95
B2FE M14 X 30
g 14

A T e e
Ry E

£ B10X 30
i 31 1 AT S
g 10

B 3.2X14
P22 M10 X 30
Hh

il 3 1) i
il 3 1 A
B2FE M8 X 20
J& TR

fi] 7 &

HyE 8

BERE M8

g 12
g 12

BEFE M12X 25

Bolt M8x95

Bolt M14x30

Spring Lock washer 14
Tracheal retaining clips
Protective cover

Clevis pin with head B10x30
Brake valve rod clevis
Plain washer 10

Split pin 3.2x14

Bolt M10%30

Pad

Brake valve assy

Brake valve exhaust pipe
Bolt M8%20

Clamp plate

Retaining clip

Spring Lock washer 8
Nut M8

Plain washer 12
Spring Lock washer 12
Bolt M8x20

—_— = NN = = N = == N NN R = NN = =R ==

197



30 SPMEE B (G&3) Air Brake Installations for Trailer (Optional)

43R
Ser.No. Part No. S S NS Name & Specifications Quantity Remarks
26 504G3.80.013 S mE R EIE A Air container exhaust pipe 1
27 504G3.80.016-1 il T I A Air container 1
28 GB/T5783-2000-M10x25 B2 M10X 25 Bolt M10x25 4
29 300.80.105 1S HEHL 5 Air container hoop 4
30 GB/T93-1987-10 1 10 Spring Lock washer 10 6
31 GB/T6170-2000-M10 2R M10 Nut M10 6
32 300.80.103 JK 1 Water drain valve 1
33 300.80.017 LA IR S\ Y Safety valve 1
34 504G3.80.015 SRR EAL 2 Air pressure alarm sensors 1 QY101
35 504G3.80.012 Fi AR S Pull-rod 1

198



31 #EF I HE K (F%

Middle PTO (Optional)
504G3. 63. 001

/ B30 (9) |1

(2 A

S éi§///////js
%6

@)

(3) (&) 27 l‘ 26 25 24 23 22 21 20

199



31 FE B AR (%E3) Middle PTO (Optional)

Ser.No. Part No. LR SRS Name & Specifications Quantity Remarks
1 504G3.63.111 EEAT TR Joystick lever 1
2 504G3.63.112 ERAT Control lever 1
3 GB/T97.1-2002-10 #PE 10 Plain washer 10 3
4 GB/T91-2000-3.2x18 4 3.2X18 Pin 3.2x18 2
5 254G3.41.124 2 45} fEIFB25 X 52 X 9 Oil seal FB25x52x9 1
6 GB/T893.1-1986-52 48 52 Bead flange 52 1
7 GB/T297-1994-6205 i 6205 Ball bearing 6205 1
8 504G3.63.107 b1 B Bl 7%y A Shaft,Buy in power output assembly 1
9 504G3.29.108 = e Spacing ring 1
10 GB/T276-1994-6006 Emﬁk 6006 Ball bearing 6006 2
11 504G3.63.102 Hh 41130 Bead flange 30 3
12 504G3.63.101 & 3 J1% L 3h J14% s 5% Drive gear 1
13 504G3.63.104 dE 3 Sk s Main drive gear 1
14 200.38.024 ﬁJUEE HEAL 2R Oil drain plug 1
15 JB-FT-CU-16 HE % B3 16 Combination washer 16 1
16 GB/T119.1-2001-8x22 !ﬂ% 8 X 22 Round pin 8x22 2
17 504G3.63.108 N NI WAE AR D vl Buy in power output shell 1
18 GB/T93-1987-12 I 12 Spring lock washer 12 4
19 GB/T5783-2000-M12x35 B2 M12X 35 Hex. head bolt M12x35 4

20 GB/T308-2002-8 NER 8 Steel ball 8 1
21 254G3.37.163 TE N A Positioning spring 1
22 504G3.63.011 AT S Lifting lever 1
23 GB/T879.1-2000-8%28 !E‘ﬁ' 8 X 28 Round pin 8x28 1
24 JB-FT-CU-10 H &% B 2 10 Combination washer 10 1
25 254G3.37.169 i E[z:j] BN NERE Bolt,front driving 1




31 FE B AR (E3) Middle PTO (Optional)

Ser.No. Part No. KRR B IR Name & Specifications Quantity Remarks
26 GB/T3452.1-1992-16%2.65 OBl 16X2.65 O-ring seal 16%2.65 1
27 504G3.63.012 b CRA Y S Rocker arm 1
28 GB/T882-1986-B10x30 4% B10X 30 Pin spindle B10x30 1
29 300.21A.148 FiAF X 3k Fork head 1
30 GB/T6171-2000-M10x1 BEARE M10X 1 Nut M10x1 1
31 504G3.63.013 Ea\pi AR S Control operating rod 1
32 GB/T276-1994-6304 B 6304 Ball bearing 6304 1
33 504G3.63.106 N NI WALE AR NS A Power takeoff drive gear 1
34 GB/T4329-2001-3 FPERY 3 Pin 3 1




32 i FHE & R (EXK)
Sunshade (Optional)
304-9A. 45. 001

202



32 HEPHZEE R Sunshade

Ser.No. Part No. &N Name & Specifications Quantity Remarks
1 254G3.45.101 T PHZE Sunshade 1
2 GB/T97.1-2002-12 g 12 Plain washer 12 16
3 GB/T93-1987-12 HIE 12 Spring lock washer 12 12
4 GB/T5783-2000-M12x25 B M12X 25 Hex. head bolt M12x25 4
5 304-9A.45.011 R RRR A Ascending shore 1
6 GB/T6170-2000-M10 BERE M10 Hex. nut M10 2
7 GB/T93-1987-10 #HIE 10 Spring lock washer 10 4
8 GB/T97.1-2002-10 #HlE 10 Plain washer 10 4
9 GB/T5783-2000-M10x30 B M10X 30 Hex. head bolt M10x30 4
10 304-9A.45.101 XEEE Support tube 1
11 GB/T6170-2000-M12 BERE M12 Hex. nut M12 8
12 GB/T5783-2000-M12x35 BEE M12X 35 Hex. head bolt M12x35 8
13 304-9A.45.016 TCHEEREAS (5D Left shore 1
14 304-9A.45.102 JEMR Immobility board 2
15 GB/T6182-2000-M12 2R M12 Hex. nut M12 4
16 304-9A.45.103 UR 243 U-bolt 4
17 304-9A.45.017 PR E CBD Right shore 1

203



	504G3内销通用版零件图册目录.pdf
	504G3图册原稿@20160827-页码1
	1 1-9
	1.504G3.10B
	1.504G3.10B.001空滤器总成
	2.504G3.13
	2.504G3.13.001散热器总成 (外置空滤外置消声器)
	Sheet1

	3.504G3.20
	3.504G3.20.001油门操纵总成
	Sheet1

	4.1.504G3.21
	4.1.504G3.21.001A离合器总成（A）
	504G3.21.001A

	4.2.504G3.21
	4.2.504G3.21.001B（离合器总成）
	300.21B

	5.500D.22
	5.500D.22.001排气管总成
	Sheet1

	6.A.1.504G3.29A
	6.A.1.504G3.29A.001梭形档总成（A）
	Sheet1

	6.A.2.504G3.29A
	6.A.2.504G3.29A.001梭形档总成（B）
	Sheet1

	6.B.1.504G3.29
	6.B.1.504G3.29.001梭形档爬行档总成
	Sheet1

	6.B.2.504G3.29
	6.B.2.504G3.29.001梭形档爬行档总成
	Sheet1

	7.504G3.30
	7.504G3.30.001机架总成
	Sheet1

	8.A.1.504G3.31
	8.A.1.504G3.31.001前驱动桥总成（中）
	Sheet1

	8.A.2.504G3.31
	8.A.2.504G3.31.001前驱动桥总成（左）
	Sheet1

	8.A.3.504G3.31
	8.A.3.504G3.31.001前驱动桥总成（右）
	Sheet1

	8.A.4.504G3.31
	8.A.4.504G3.31.016主动锥齿轮总成
	Sheet1

	8.A.5.504G3.31
	8.A.5.504G3.31.012差速器总成
	Sheet1

	8.B.500G3.31
	8.B.500G3.31.001前轴总成
	Sheet1

	9.A.454J.32C.001前驱动轮总成（8
	9.A.454J.32C.001前驱动轮总成（8.3-20）
	Sheet1

	9.B.554G3.32A.001前驱动轮总成（9
	9.B.554G3.32A.001前驱动轮总成（9.5-20）
	Sheet1

	9.C.500D.32.001导向轮总成（6
	9.C.500D.32.001导向轮总成（6.00-16）
	Sheet1

	9.D.504G3.32.001前驱动轮总成（8
	9.D.504G3.32.001前驱动轮总成（8.3-20）
	Sheet1


	2 10-19
	10.A.504G3.34.001-55G3.34.001后驱动轮总成（12
	10.A.504G3.34.001-55G3.34.001后驱动轮总成（12.4-28）
	Sheet1

	10.B.504G3.34A.001驱动轮总成（11
	10.B.504G3.34A.001驱动轮总成（11.2-28）
	Sheet1

	10.C.504G3.34B
	10.C.504G3.34B.001驱动轮总成（11-28）
	Sheet1

	11.A.504G3.35A
	11.A.504G3.35A.001牵引装置总成
	Sheet1

	11.B.504G3.35B
	11.B.504G3.35B.001拖挂装置总成
	250.73

	11.C.504G3.35C
	11.C.504G3.35C.001牵引装置总成
	250.73

	11.D.504G3.53
	11.D.504G3.53.001摆杆式装置总成
	Sheet1

	11.E.504G3-1.35
	11.E.504G3-1.35.001--牵引架总成
	Sheet1

	12.504G3.36
	12.504G3.36.001 传动轴总成
	Sheet1

	13.A.1.504G3.37
	13.A.1.504G3.37.001A变速箱总成（A) 不带中置不带爬行档
	Sheet1

	13.A.2.504G3.37
	13.A.2.504G3.37.001B变速箱总成（B）
	Sheet1

	13.B.1.500G3-2.37
	13.B.1.500G3-2.37.001A变速箱总成（A)
	Sheet1

	13.B.2.500G3-2.37
	13.B.2.500G3-2.37.001B变速箱总成（B）
	Sheet1

	14.1.504G3.38
	14.1.504G3.38.001-1后桥总成A
	Sheet1

	14.2.504G3.38
	14.2.504G3.38.001-1后桥总成C
	Sheet1

	14.3.504G3
	14.3.504G3.38差速锁总成
	Sheet1

	15.504G3.39
	15.504G3.39.001最终传动总成
	Sheet1

	16.1.504G3
	16.1.504G3.40液压转向系统总成A
	Sheet1

	16.2.504G3
	16.2.504G3.40液压系统转向总成B
	Sheet1

	17.A.1.504G3.41
	17.A.1.504G3.41.001后置动力输出总成
	Sheet1

	17.A.2.504G3.41
	17.A.2.504G3.41.013液压离合器总成
	Sheet1

	17.B.504G3.41A
	17.B.504G3.41A.001动力输出总成（不带液压离合器）
	Sheet1

	18.504G3.43
	18.504G3.43.001-1制动器及操纵机构总成
	Sheet1

	19.504G3.44A
	19.504G3.44A.001座椅总成

	3 20-29
	20.1.504G3.47
	20.1.504G3.47.001-1A机罩总成A
	Sheet1

	20.2.504G3.47
	20.2.504G3.47.001-1B机罩仪表罩总成B
	Sheet1

	21.A.504G3.48A
	21.A.504G3.48A.001电气系统总成
	Sheet1

	21.B.504G3.48B
	21.B.504G3.48B.001电气系统总成
	Sheet1

	22.450.49
	22.450.49.001工具箱总成
	Sheet1

	23.504G3.50
	23.504G3.50.001-1燃油箱总成
	Sheet1

	24.A.504G3.51
	24.A.504G3.51.001地板挡泥板总成
	Sheet1

	24.B.504G3.51
	24.B.504G3.51.001-1地板挡泥板总成
	Sheet1

	25.A.1.504G3.55
	25.A.1.504G3.55.001A提升器总成A
	Sheet1

	25.A.2.504G3.55
	25.A.2.504G3.55.001B提升器总成B
	Sheet1

	25.A.3.504G3.55
	25.A.3.504G3.55.001C提升器总成C
	Sheet1

	25.A.4.504G3.55
	25.A.4.504G3.55.001D提升器总成D
	Sheet1

	25.A.5.504G3.55
	25.A.5.504G3.55.011提升器壳体压合件
	Sheet1

	25.A.6.504G3.55
	25.A.6.504G3.55.038油缸盖组件
	Sheet1

	25.B.1 504G3.55A
	25.B.1 504G3.55A.001提升器总成
	Sheet1

	25.B.2.504G3.55A
	25.B.2.504G3.55A.001提升器总成
	Sheet1

	26.A.504G3.56
	26.A.504G3.56.001悬挂装置总成
	19.1

	26.B.504G3.56A
	26.B.504G3.56A.001悬挂装置总成
	19.2

	27.A.504G3.58
	27.A.504G3.58.001-2液压提升管路总成
	Sheet1

	27.B.504G3.58A
	27.B.504G3.58A.001-2液压提升系统总成
	Sheet1

	27.C.504G3.58C
	27.C.504G3.58C.001液压提升管路总成
	Sheet1

	28.A.300.73
	28.A.300.73.001前配重总成
	250.73

	28.B.504G3.74
	28.B.504G3.74.001前配重总成
	250.73

	29.304A-9.46
	29.304A-9.46.001安全架总成
	Sheet1


	4 30-32
	30.504G3.80
	30.504G3.80.001-1气刹装置总成
	Sheet1

	31.504G3.63
	31.504G3.63.001中置动力输出总成
	Sheet1

	32.304-9A.45
	32.304-9A.45.001遮阳篷总成
	Sheet1






